)
L
—
W
i)
S
©
(ol

12/2016 revised 2/2023 REV H

Form no. 56042665

56511812(48 Fuel Cell EcoFlex), 56511814(48 Gasoline Hybrid), 56511819(48 Fuel Cell)

56511710(48 LPG Hybrid), 56511712(48 Diesel Hybrid), 56511713(48 Battery),

Models:

®© Advance

by Nilfisk



revised 2/2023

| PARTS LIST

GENERAL VIEW

12/2016

| CS7010 - 56042665




revised 2/2023 PARTS LIST
GENERAL VIEW
Kit Item Ref.No. Qty Description
1 1 Chassis System
2 1 Control System
3 1 Dust Control System
4 1 Ecoflex™ Assembly
5 1 Electrical System
6 1 Engine Systems
7 1 Hopper System
8 1 Hydraulic System
9 1 Main Broom System
10 1 Recovery System
11 1 Scrub System
12 1 Side Broom System
13 1 Solution System
14 1 Squeegee System
15 1 Wheel System
16# 1 Li-on Battery System

# = Revised or new since last update

12/2016

56042665 - CS7010




PARTS LIST revised 2/2023
TABLE OF CONTENTS
DESCRIPTION PAGE
Chassis System-GASOLINE-PETROL-LPG & DIESEL .........ccouvnirenicninineesenerseeseesesneeneenees 6-7
Chassis SYStEM-BATTERY ........cccoviiiieiciniciieetsse sttt 8-9
Chassis SySteM-FUEL CELL..........cccovieiiirieiceeiesse et 10-11
Chassis System-Front Engine Cover ASSEMDIY .........ccviuvieiieierisiesce e 12-13
Chassis System-Fuel Cell Front Cover ASSEMDBIY ........c.cvvevveiererieiriecsesee e 14-15
Chassis System-Engine Cover ASSEMDIY ..........ccceviiveriirieineiereisiese st 16-17
Chassis System-Fuel Cell Engine Cover ASSEMDIY ..........ccccveererieiieiesiessiesee s 18-19
Chassis System-Right DOOr ASSEMDIY ..........ccveuiieviiieiiirieisee st 20-21
Chassis System-Left Cover ASSEMDIY..........ccccueuiieviieiiiriesee e 22-23
Chassis System-Pull RO ASSEMDIY...........ccoiiviviieriieeisie et 24-25
Chassis System-Fuel Cell Pull Rod ASSEMDBIY ........c.ccevviviiieiriieieisieisceesesse e 26-27
CONOl SYSIBM ...ttt b
Control System-Steering Assembly
Decal System ......cccvevrcvvcicercinnes
DUSE CONETOL SYSIEM ...ttt
ECOFIEX™ ASSEMDIY ...ttt en
EIECHTCAl SYSIEM .....ouiviecicie ettt
Electrical System-Circuit Breaker Panel ASSEMDIY ...........ccocevirrieiriecsieee e 40
Electrical System-Contactor Panel ASSEMDIY...........ccceuiieiieiiinieeee e 41
Engine System-Gasoling-Petrol ............cc.ccviiieiiinicieeeeseee st 42-43
Engine Assembly-Gasoling-Petrol.............ccceueurieiiceiinieee e 44-45
Engine Sub Assembly-Gasoling-Petrol .............ccocvieiieiinieiiee s 46-47
Gasoline-Petrol Tank ASSEMDIY ...........ccoueuieiiiiieiieieeisse et 48-49
ENQGiNg SYSIEM-LPG LEV .......cuoiiieicecstce sttt 50-51
POWET UNIt-LPG LEV ...ttt 52-53
Enging ASSEMDIY-LPG LEV......c.ciiiiieiicsieese sttt 54-55
Engine Base-Replacement Parts-LPG LEV .........c.ccocviiviiiiiesiceccsse e 56-57
LPG TanK ASSEMDIY .......oeviriviriiiiiieteie ettt sttt nan s
Engine System-DIESEL
Engine Assembly-DIESEL — Before January 2019..........ccccoeeevienieicnesee e 62-63
Engine Assembly-DIESEL — After December 2018............cccovereerieinieicniesee e 64-65
Engine Sub Assembly-DIESEL — Before January 2019 .........cccocoeveverieiescsee s 66-67
Engine Sub Assembly-DIESEL — After December 2018..........cccoevevenieeesesee s 68-69
Diesel FUel Tank ASSEMDIY........c.ccoiiririieieirsiessieee s seseses 70-71
HOPPET SYSIEM=T ...ttt 72-73
HOPPET SYSIEM=2 ...ttt bbbt 74-75
Hydraulic System
Hydraulic System — Connector IdeNtifier...........ccocviciieiceieseeese s 76
Hydraulic System — HOSE DESCIPION........c.cvivieeiciieieiitcietsee ettt 77
Hydraulic System — 37° Flare Equipped Machings............cccoceevienieicnieseeceiessie e 78-79
Hydraulic System — ORFS EQUIpped Machings............cccoueuvireieinieinieesiesee s 80-81
MaiN BrOOM SYSIEM ......uviviciiciiece sttt 82-83
RECOVETY SYSIEM ..ottt sttt bbb 84-85
SCIUBDING SYSIEM-T ...t 86-87
SCIUBDING SYSIEM-2........vvitieicteie et 88-89
Scrub System-Right SKirt ASSEMDIY ...........ceviurieiiieicrieie e 90-91
Scrub System-Left SKirt ASSEMDIY ..........civeiiiriiiece e 92-93
Side Broom System
Right Side Broom Arm ASSEMDIY ........c.ccevieiiiieiieeesee et 96-97
Left Side Broom Arm ASSEMDIY ...........ceiiviiieiiieieie st ssenaes 98-99
Solution System-1
Solution System-2
SQUEETEE SYSIEM ...ttt
Squeegee Assembly...
WHEEI SYSIEM ...ttt
Wheel System-Brake Linkage ASSEMDIY...........cccoviiieiciiieiesieeee e 110-111
Li-ON BAtery SYSIEM ......c.iveiiiiiiiectee sttt 112-113
LaddEr DIAgramS .......ccurvireieeriirrieisiiseisesessess s ssssesasess s sases s s sesss et sesesesesesssnnnes 114-131
Optional Kits & ACCESSOMES ......vvuivriviirieeisciisiieseietesse st nee 132-133
Recommended SPare PartS ..ottt 134
BruSh SEIECION GUIAE .......euererieceecice ettt 135
BroOm SEIECION GUIAE .......uererieereieice ettt 136
Squeegee Blade Selector GUIAE ..........cccevivieiiieeeicie et 137
2 CS7010 - 56042665 12/2016




PARTS LIST

*

WHEN ORDERING PARTS

Use the part numbers from the “Ref. No.” columns in this parts list. If the “Ref. No.” column is blank; look under the “Kit’
column to identify which kit contains the part in question, then use the kit callout, for example “K1”, to find the “Ref. No.” for

that kit.

*

*

Kit ltem Ref.No. Qty Description

K1
K1

K1
K1
K1
K1

805
905

QOOO\IO?O‘I-PQ)M—)

10 56113012
11 56113034

KD 56113103
s

Specify the model and serial number of the machine.

N2 Wm W= WwN G

—_

Washer Flat 3/16 Zinc Plat
Screw-BHS-Brass-10-32x3/8-MS
Washer EPDM 7/32 X 1/8
Chain-Cover

Caster Swivel 4 Gray Non MA
Nut, Hex Nyl Loc 10-24

Scr- Hex SS 1/4-20 X .75

Scr, Hex Hd Loc 1/4-20 x .50
Wsh, Fit SS .260 X 1.000 X .074
Solution Tank

Hinge Plate

Kit-Hardware Solution Tank

Use the space below to record the model and serial number for future reference.

Model

Serial No.

12/2016

56042665 - CS7010




PARTS LIST

revised 10/2018

HYDRAULIC SYSTEM - CONNECTOR TYPE BY SERIAL NUMBER

Use your machine’s serial number and the charts below and on the next page to determine which style hydraulics your machine has.
See the Hydraulic System pages in this parts list that cover all the JIC 37° flare hydraulic Systems and ORFS Hydraulic Systems.

JIC 37° Flare
Connector Type

All machines built
before Serial Number
1000066378
use JIC 37° flare
connector type

continued on next
page

Item Num Description Serial Number | Connector Type
56511815 CS7010 1200D HYBRID 1000066378 JIC 37° flare
56511818 CS7010 1200 PETROL HYBRID 1000066381 ORFS
56511818 CS7010 1200 PETROL HYBRID 1000066382 ORFS
56511773 CS7010 48LP ECOFLEX DG 1000066385 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066386 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066387 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066388 JIC 37° flare
56511777 CS7010 48D ECOFLEX DG 1000066389 JIC 37° flare
56511777 CS7010 48D ECOFLEX DG 1000066390 JIC 37° flare
56511782 CS7010 48G ECOFLEX DG 1000066391 JIC 37° flare
56511771 CS7010 48LP DG 1000066393 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066401 JIC 37° flare
56511821 CS7010 1200LPG HYBRID 1000066402 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066414 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066415 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066417 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066418 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066421 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066423 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066433 JIC 37° flare
56511770 CS7010 48LP 1000066435 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066464 JIC 37° flare
56511773 CS7010 48LP ECOFLEX DG 1000066465 JIC 37° flare
56511816 CS7010 1200B 1000066467 JIC 37° flare
56511816 CS7010 1200B 1000066516 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066519 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066520 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066521 JIC 37° flare
56511816 CS7010 1200B 1000066522 JIC 37° flare
56511816 CS7010 1200B 1000066523 JIC 37° flare
56511816 CS7010 1200B 1000066524 JIC 37° flare
56511816 CS7010 1200B 1000066525 JIC 37° flare
56511816 CS7010 1200B 1000066526 JIC 37° flare
56511816 CS7010 1200B 1000066527 JIC 37° flare
56511821 CS7010 1200LPG HYBRID 1000066528 ORFS
56511772 CS7010 48LP ECOFLEX 1000066535 JIC 37° flare
56511816 CS7010 12008 1000066543 JIC 37° flare
56511816 CS7010 12008 1000066544 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066547 ORFS
56511816 CS7010 12008 1000066548 JIC 37° flare
56511816 CS7010 1200B 1000066549 ORFS
56511815 CS7010 1200D HYBRID 1000066550 JIC 37° flare
56511815 CS7010 1200D HYBRID 1000066551 JIC 37° flare
56511816 CS7010 1200B 1000066557 ORFS
56511816 CS7010 1200B 1000066558 ORFS
56511770 CS7010 48LP 1000066562 JIC 37° flare
56511929 CS7010 FUEL CELL CUSTOM 1 1000066568 ORFS
56511929 CS7010 FUEL CELL CUSTOM 1 1000066569 ORFS
56511815 CS7010 1200D HYBRID 1000066587 ORFS
56511815 CS7010 1200D HYBRID 1000066588 ORFS
56511816 CS7010 1200B 1000066593 ORFS
56511816 CS7010 1200B 1000066594 ORFS
56511816 CS7010 1200B 1000066595 ORFS

CS7010 - 56042665

12/2016




revised 10/2018

| PARTS LIST

HYDRAULIC SYSTEM - CONNECTOR TYPE BY SERIAL NUMBER - CONTINUED

Item Num Description Serial Number | Connector Type

56511816 57010 12008 1000066596 ORFS

56511816 57010 12008 1000066597 ORFS

56511816 57010 12008 1000066598 ORFS

56511772 CS7010 48LP ECOFLEX 1000066608 JIC 37° flare

56511772 CS7010 48LP ECOFLEX 1000066609 JIC 37° flare

56511773 CS7010 48LP ECOFLEX DG 1000066612 JIC 37° flare

56511798 €S7010 48 FUEL CELL ECOFLEX DG 1000066613 ORFS

56511777 C€S7010 48D ECOFLEX DG 1000066614 ORFS

56511770 €S7010 48LP 1000066615 ORFS

56511770 €S7010 48LP 1000066617 ORFS

56511816 57010 12008 1000066631 ORFS

56511815 57010 1200D HYBRID 1000066632 ORFS

56511815 57010 1200D HYBRID 1000066633 ORFS

56511816 57010 12008 1000066634 ORFS .

56511816 57010 12008 1000066635 ORFS contlr_1ued from

56511816 57010 12008 1000066636 ORFS previous page

56511816 57010 12008 1000066637 ORFS

56511821 €S7010 1200LPG HYBRID 1000066638 ORFS

56511821 €S7010 1200LPG HYBRID 1000066639 ORFS

56511773 C€S7010 48LP ECOFLEX DG 1000066640 ORFS

56511816 57010 12008 1000066641 ORFS

56511816 57010 12008 1000066642 ORFS

56511773 CS7010 48LP ECOFLEX DG 1000066644 ORFS

56511794 €S7010 488 W770 480VAC ECO DG 1000066645 ORFS

56511816 57010 12008 1000066646 ORFS

56511821 €S7010 1200LPG HYBRID 1000066647 ORFS

56511777 €S7010 48D ECOFLEX DG 1000066649 JIC 37" flare

56511773 C€S7010 48LP ECOFLEX DG 1000066650 ORFS

56511777 €S7010 48D ECOFLEX DG 1000066652 JIC 37° flare

56511771 C€S7010 48LP DG 1000066653 ORFS

56511777 €S7010 48D ECOFLEX DG 1000066654 ORFS

56511773 C€S7010 48LP ECOFLEX DG 1000066659 ORFS

56511773 CS7010 48LP ECOFLEX DG 1000066660 ORFS

56511773 C€S7010 48LP ECOFLEX DG 1000066661 ORFS

56511773 C€S7010 48LP ECOFLEX DG 1000066662 ORFS

56511799 57010 48B W770 240-1PH 1000066665 ORFS All machines built

56511799 CS7010 48B W770 240-1PH 1000066667 ORFS after Se rial Number

56511799 CS7010 488 W770 240-1PH 1000066669 ORFS 1000066750

56511816 57010 12008 1000066707 ORFS

56511821 €S7010 1200LPG HYBRID 1000066708 ORFS use ORFS

56511816 57010 12008 1000066709 ORFS connector type

56511770 CS7010 48LP 1000066711 ORFS

56511775 57010 48D DG 1000066712 ORFS

56511771 €S7010 48LP DG 1000066738 ORFS

56511772 C€S7010 48LP ECOFLEX 1000066739 ORFS

56511816 57010 12008 1000066741 ORFS

56511816 57010 12008 1000066742 ORFS

56511816 57010 12008 1000066743 ORFS

56511816 57010 12008 1000066744 ORFS ORFS

56511821 €S7010 1200LPG HYBRID 1000066745 ORFS Connector

56511930 57010 488 CUSTOM 1 1000066749 JIC 37° flare T

56511816 57010 12008 1000066750 ORFS ype
1212016 56042665 - CS7010 | 5




revised 2/2023

| PARTS LIST

CHASSIS SYSTEM-GASOLINE-PETROL-LPG & DIESEL

12/2016

| CS7010 - 56042665




revised 2/2023 | PARTS LIST
CHASSIS SYSTEM-GASOLINE-PETROL-LPG & DIESEL
Kit Item Ref.No. Qty Description Kit Iltem Ref.No. Qty Description
K2 1 3 Scr-Hex 3/8-16 X 1.25 27 56509851 1 Left Cover Assy
K2K3 2 2 Wsh, Flt Sae 5/16 28 56509881 1 Lower Cover Right
K2 3 8 Wsh. Fit Sae 3/8 29 56509982 1 Bushing-.200 X .375 X .88
K2 4 2 Scr-Hex 1/4-20 X 1.00 30 56510125 1 Guard-Reservoir
K2 5 6 Wsh. Fit Sae 1/4 K1 3 1 Shield-Dust
K2 6 2 Scr-Hex 1/4-20 X .75 32 56510587 2 Nut Plate
K2 7 6 Nut-Hex Nyl Loc 3/8-16 33 56510717 1 Bracket
K2 8 1 Scr-Pan Phil 10-24 X 1.25 34 56510723 1 Strike-Latch
K2 9 2 Nut, Hex Nyl Loc-Thin 5/16-18 35 56510749 1 Foam Insulation
K2 10 2 Scr-Hex Hd Loc 5/16-18x.62 36 56510750 1 Foam Insulation
K2 11 6 Scr-Hex Hd Loc 3/8-16x1.00 37 56511124 1 Cover Hanger Weldt
K2 12 2 Scr-Hex Hd Loc 1/4-20x.75 38 56511149 2 Bracket Tank Stop
K2.K3 13 2 Scr-Hex Hd Loc 5/16-18x.75 39 56511153 1 Support-Panel
K2 14 2 Scr-Hex Hd Loc 1/4-20x.88 K3 40 1 Bracket
K2 15 2 Scr-Flt Soc Ss 3/8-16 X 1.25 41 56511168 1 Plate
K2 16 2 Wsh. Fit .266 X .906 X .060 42 56511172 1 Bracket
K1.K2 17 10 Wsh-Flt Ss .260 X 1.000 X .074 43 56511182 1 Right Door Assy
K1.K2 18 10 Scr, Pan Phil Thd Form 1/4-20 X .50 44 56511183 1 Pull Rod Assy
K2K3 19 1 Nut, Hex Jam 1/4-20 45 56511184 1 Engine Cover Assy
K2 20 2 Wsh-Flt .406x.750%.090 46# 1 Chassis Weldment (not available for sale) NOTE 1
21 56232181 1 Bushing 46# 1 Chassis Weldment (not available for sale) NOTE 2
22 56314206 1 Gas Spring 47 56511740 1 Front Engine Cover Assy
23 56382941 1 Hanger-Side Panel K2 49 2 Nut Hex Nyl Loc-Thin 3/8-16
K3 24 1 Leg Leveler 1/4-20 K4 50 1 Collar-Clamp-2 Piece
25 56416546 1 Shielded Pulley
26 56418471 1 Door Latch Service Kits
K1 56510735 1 Dust Shield Kit-Hopper
K2 56511888 1 Hardware Kit-Chassis Sys
K3 56509013 1 Right Door Latch Kit
K4 56394069 1 Clamp Collar Kit-2 Piece

# = Revised or new since last update

NOTE 1:# 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.
NOTE 2:# 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016

56042665 - CS7010 7




revised 2/2023

| PARTS LIST

CHASSIS SYSTEM-BATTERY

12/2016

| CS7010 - 56042665




revised 2/2023 PARTS LIST
CHASSIS SYSTEM-BATTERY
Kit Item Ref.No. Qty Description Kit _Item Ref.No. Qty Description
K2 1 3 Scr-Hex 3/8-16 X 1.25 K4 34 1 Battery Guide-Front
K2K4 2 4 Wsh-Flt Sae 1/2 K4 35 1 Battery Guide Weldt
K2K3 3 2 Wsh, Fit Sae 5/16 36 56509851 1 Left Cover Assy
K2 4 1 Scr-Pan Phil 10-24 X .50 37 56509881 1 Lower Cover Right
K2K4 5 18 Wsh. Fit Sae 3/8 38 56509982 1 Bushing-.200 X .375 X .88
K2 6 2 Scr-Hex 1/4-20 X 1.00 39 56510125 1 Guard-Reservoir
K2 7 4 \Wsh. Fit Sae 1/4 K1 40 1 Shield-Dust
K2 8 4 Scr-Hex 1/4-20 X .75 K4 41 2 Bushing-.400 X .625 X .50
K2 9 2 Nut. Hex Nyl Loc 1/4-20 K4 42 1 Battery Stop Weldt
K2.K4 10 7 Nut-Hex Nyl Loc 3/8-16 43 56510537 1 Bracket
K2 11 1 Scr-Pan Phil 10-24 X 1.25 K4 44 1 Bracket
K2 12 2 Nut, Hex Nyl Loc-Thin 5/16-18 45 56510587 2 Nut Plate
K2 13 3 Nut, Hex Nyl Loc-Thin 10-24 46 56510751 1 Cover Plate Assy
K2 14 2 Scr-Hex Hd Loc 5/16-18x.62 47 56510752 1 Retainer-Cover Plate
K2.K4 15 13 Scr-Hex Hd Loc 3/8-16x1.00 48 56511124 1 Cover Hanger Weldt
K2.K3 16 2 Scr-Hex Hd Loc 5/16-18x.75 49 56511149 2 Bracket Tank Stop
K2 17 2 Scr-Hex Hd Loc 1/4-20x.88 50 56511153 1 Support-Panel
K2.K4 18 2 Scr-Hex Hd Loc 3/8-16x1.75 K3 51 1 Bracket
K2.K4 19 3 Scr-Hex Hd Loc 1/2-13x1.00 52 56511168 1 Plate
K2.K4 20 3 Scr-Flt Soc Ss 3/8-16 X 1.25 53 56511172 1 Bracket
K2 21 2 Wsh, FIt .266 X .906 X .060 54 56511182 1 Right Door Assy
K1.K2 22 10 Wsh-FIt Ss .260 X 1.000 X .074 55 56511183 1 Pull Rod Assy
K1.K2 23 10 Scr. Pan Phil Thd Form 1/4-20 X .50 56 56511184 1 Engine Cover Assy
K2 24 1 Nut, Hex Jam 1/4-20 57# 1 Chassis Weldment (not available for sale) NOTE 1
25 56232181 1 Bushing 57# 1 Chassis Weldment (not available for sale) NOTE 2
26 56303228 6 Roller Asm 58 56511740 1 Front Engine Cover Assy
27 56314206 1 Gas Spring 59 56511830 1 Sensor-Proximity SW4
28 56382941 1 Hanger-Side Panel K4 60 2 3/8-16 X 1.0”, Carriage Bolt
K3 29 1 Leg Leveler 1/4-20 K2 62 2 Nut Hex Nyl Loc-Thin 3/8-16
30 56416546 1 Shielded Pulley 63 2-00-04345 1 15.35 In Cable Tie Blk Nylon
K4 3 1 Bracket - Rollers K5 64 1 Collar-Clamp-2 Piece
32 56509755 1 Plate Asm-Battery Stop
32a 56449221 2 Bumper, 1.43 Dia Service Kits
32b 56001954 1 Wsh, Flt SAE #10 K1 56510735 1 Dust Shield Kit-Hopper
32c 56002192 1 Scr-Pan Phil 10-24 X .75 K2 56511888 1 Hardware Kit-Chassis Sys
32d 56003289 2 Nut, Wing 1/2-13 K3 56509013 1 Right Door Latch Kit
32e 56003537 1 Scr-Soc Shd .25 X .38 X 10-24 K4 56510838 1 Battery Guide Kit
32f 56245060 1 Spring, Torsion .38 X 2 K5 56394069 1 Clamp Collar Kit-2 Piece
329 56303284 1 Bearing. Fl .375x..250x..188
32h 56369004 1 Bushing # = Revised or new since last update
32i 56413875 1 Washer, Teflon. .21 X .88 X .045
32] 56509756 1 Plate - Battery Stop
32k 56509757 1 Latch - Battery Stop
33 56509758 1 Bracket - Switch Mount

NOTE 1:# 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.

NOTE 2:# 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016

56042665 - CS7010 9




revised 2/2023

| PARTS LIST

CHASSIS SYSTEM-FUEL CELL

12/2016

| CS7010 - 56042665

10




revised 2/2023 PARTS LIST
CHASSIS SYSTEM-FUEL CELL
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K2 1 3 Scr-Hex 3/8-16 X 1.25 37 56509758 1 Bracket - Switch Mount
K2K4 2 4 Wsh-Flt Sae 1/2 K4 38 1 Battery Guide-Front
K2K3 3 6 Wsh. Fit Sae 5/16 K4 39 1 Battery Guide Weldt
K2 4 1 Scr-Pan Phil 10-24 X .50 40 56394357 1 Left Cover Assy-Fuel Celll
K2K4 5 18 Wsh. Flt Sae 3/8 41 56509881 1 Lower Cover Right
K2 6 2 Scr-Hex 1/4-20 X 1.00 42 56509982 1 Bushing-.200 X .375 X .88
K2 7 4 Wsh, Fit Sae 1/4 43 56510125 1 Guard-Reservoir
K2 8 4 Scr-Hex 1/4-20 X .75 K1 44 1 Shield-Dust
K2 9 2 Nut. Hex Nyl Loc 1/4-20 K4 45 2 Bushing-.400 X .625 X .50
K2.K4 10 7 Nut-Hex Nyl Loc 3/8-16 K4 46 1 Battery Stop Weldt
K2 11 1 Scr-Pan Phil 10-24 X 1.25 47 56510537 1 Bracket
K2 12 3 Nut, Hex Nyl Loc-Thin 10-24 K4 48 1 Bracket
K2 13 2 Scr-Hex Hd Loc 5/16-18x.62 49 56510587 2 Nut Plate
K2.K4 14 13 Scr-Hex Hd Loc 3/8-16x1.00 50 56510751 1 Cover Plate Assy
K2K3 15 6 Scr-Hex Hd Loc 5/16-18x.75 51 56510752 1 Retainer-Cover Plate
K2 16 2 Scr-Hex Hd Loc 1/4-20x.88 52 56511149 2 Bracket Tank Stop
K2.K4 17 2 Scr-Hex Hd Loc 3/8-16x1.75 53 56511153 1 Support-Panel
K2.K4 18 3 Scr-Hex Hd Loc 1/2-13x1.00 K3 54 1 Bracket
K2.K4 19 3 Scr-Flt Soc Ss 3/8-16 X 1.25 55 56511172 1 Bracket
K2 20 2 Wsh. Fit .266 X .906 X .060 56 56394356 1 Right Door Assy-Fuel Cell
K1.K2 21 10 Wsh-FIt Ss .260 X 1.000 X .074 57# 1 Chassis Weldment (not available for sale) NOTE 1
K1.K2 22 10 Scr, Pan Phil Thd Form 1/4-20 X .50 57# 1 Chassis Weldment (not available for sale) NOTE 2
K2 23 1 Nut, Hex Jam 1/4-20 58 56511830 1 Sensor-Proximity SW4
24 56232181 1 Bushing K4 59 2 3/8-16 X 1.0", Carriage Bolt
25 56303228 6 Roller Asm 60 2 Ty-Rap Thomas+Betts-Ty-28m
26 56382937 1 Plate-Mounting 61 56382931 1 Bracket-Horn
27 56382940 1 Hanger-Cover 62 2-00-04345 1 15.35 In Cable Tie Blk Nylon
28 56382941 1 Hanger-Side Panel K2 63 2 Nut Hex Nyl Loc-Thin 3/8-16
29 56382967 1 Pull Rod Assy-Cs7000 Fc K5 64 1 Collar-Clamp-2 Piece
30 56382970 1 Front Cover Assy-Cs7000 Fc
31 56382971 1 Engine Cover Assy-Cs7000 Fc Service Kits
32 1 Panel-User Interface Fuel Cell K1 56510735 1 Dust Shield Kit-Hopper
33 56386314 1 Leg Leveler 1/4-20 K2 56511888 1 Hardware Kit-Chassis Sys
34 56416546 1 Shielded Pulley K3 56509013 1 Right Door Latch Kit
35 56509538 1 Bracket - Rollers K4 56510838 1 Battery Guide Kit
36 56509755 1 Plate Asm-Battery Stop K5 56394069 1 Clamp Collar Kit-2 Piece
36a 56449221 2 Bumper. 1.43 Dia
36b 56001954 1 Wsh, FIt SAE #10 # = Revised or new since last update
36c 56002192 1 Scr-Pan Phil 10-24 X .75
36d 56003289 2 Nut, Wing 1/2-13
36e 56003537 1 Scr-Soc Shd .25 X .38 X 10-24
36f 56245060 1 Spring. Torsion .38 X 2
36g 56303284 1 Bearing. Fl .375x..250x..188
36h 56369004 1 Bushing
36i 56413875 1 Washer, Teflon. .21 X .88 X .045
36] 56509756 1 Plate - Battery Stop
36k 56509757 1 Latch - Battery Stop

NOTE 1:# 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.
NOTE 2:# 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016

56042665 - CS7010 11




PARTS LIST | revised 10/2017

CHASSIS SYSTEM-FRONT ENGINE COVER ASSEMBLY

12 CS7010 - 56042665 12/2016




revised 10/2017

PARTS LIST

CHASSIS SYSTEM-FRONT ENGINE COVER ASSEMBLY

Kit Item Ref.No. Qty Description
56511740 1 Front Engine Cover Assy
K1 1 2 Wsh. Fit Std 1/4
K1 2 2 Nut, Hex Nyl Loc 1/4-20
K1 3 8 Scr-Hex Hd Loc 5/16-18x.75
K1 4 4 Scr Hex Loc-1/4-20 X 0.75
K1 5 2 Scr-Carriage 1/4-20 X .88
K1 6 1 Scr, Pan Phil SS Type Ab 10-16 X .75
K1 7 4 Wsh. FIt SS .260 X 1.000 X .074
K1 8 1 Nut, Hex Jam 1/4-20
K1 9 2 Hinge Weldt
K1 10 1 Leg Leveler 1/4-20
11 56509403 1 Cover-Engine Front
K1 12 1 Bracket-Engine Cover
K1 13 1 Latch Bracket Weldt
K1 14 1 Bracket-Support-Cover
K1 15 1 Bracket-Support-Cover
K1 16 2 Washer 3/8PL.Nylon
K1 17 56009122 2 Wsh Flt .344x.938x.125
K1 18 56511924 1 Plate-Bracket Retainer
Service Kits
K1 56383002 1 Front Engine Cover Hinge Kit

12/2016

56042665 - CS7010




| PARTS LIST

CHASSIS SYSTEM-FUEL CELL FRONT COVER ASSEMBLY

12/2016

| CS7010 - 56042665

14




PARTS LIST

CHASSIS SYSTEM-FUEL CELL FRONT COVER ASSEMBLY

Kit Item Ref.No. Qty Description
K1 1 2 Bushing
K1 2 2 Scr-Hex 1/4-20 X .88
3 56001874 2 Scr-Hex 1/4-20 X 2.00
K1 4 20  Wsh, FIt Std 1/4
K1 5 12 Nut, Hex Nyl Loc 1/4-20
K1 6 4 Scr-Hex Hd Loc 5/16-18x.75
K1 7 4 Scr-Hex Hd Loc 1/4-20x.88
8 56003039 4 Scr-Hex Hd Loc 1/4-20x.50
K1 9 8 Scr-Carriage 1/4-20 X .88
K1 10 1 Nut, Hex Jam 1/4-20
K1 11 2 Wsh-Flt .392x1.00x.075
12 56382925 2 Pulley
K1 13 1 Bar Lock-Cover Weldt
K1 14 1 Bracket-Hinge Lt
K1 15 1 Bracket-Hinge Rt
K1 16 1 Bracket-Fixed Panel Rt
K1 17 1 Bracket-Fixed Panel Lt
18 56382942 1 Bracket-Pulley Upper
19 56382944 1 Bracket-Pulley Lower
K1 20 1 Weldt-Hinge Lt
K1 21 1 Weldt-Hinge Rt
K2 22 1 Weldt-Fixed Panel
K2 23 1 Cover-Fixed Panel Stainless
K1 24 2 Cover-Hinge Stainless
K1 25 1 Bracket-Door Latch
K1.K2 26 1 Tape-Heavy Duty Adhesion 97in
K1 27 1 Leg Leveler 1/4-20
K1 28 1 Latch Bracket Weldt
K1 29 2 Nut Plate
K1 30 2 Washer 3/8PL.Nylon
Service Kits
K1 56383124 1 Kit-Front Cover Brackets Fuell Cell
K2 56383125 1 Kit-Front Cover Fuell Cell

12/2016

56042665 - CS7010




| PARTS LIST

CHASSIS SYSTEM-ENGINE COVER ASSEMBLY

FRONT

12/2016

| CS7010 - 56042665

16




revised 5/2020 PARTS LIST
CHASSIS SYSTEM-ENGINE COVER ASSEMBLY
Kit Item Ref.No. Qty Description
56511184 1 Engine Cover Assy

K1 1 7 Wsh. Fit SAE #10
K1 2 2 Wsh. Fit SAE 1/4
K2 3 2 Scr. Pan Phil Loc 1/4-20 X .62
K2 4 2 Scr. Hex Hd Loc 5/16-18x.75
K1 5 7 Scr, Pan Phil Plastite 10-14 X .88
K1 6 2 Scr, Pan Phil SS Type Ab 10-16x1.00
K1 7 2 Bushing .26 x .50 x .25

8 56509404 1 Cover-Engine Rear
K2 9 1 Bracket-Gas Spring
K2 10 1 Latch Strike Weldt
K1 11 1 Shield
K1 12 1 Plate-Seal
K1 13 1 Shield
K1 14 1 Gasket-Bulb Seal-6.75 In

Service Kits
K1 56510840 1 Seal Kit-Engine Cover
K2 56510841 1 Latch Strike Kit

12/2016

56042665 - CS7010




PARTS LIST |

CHASSIS SYSTEM-FUEL CELL ENGINE COVER ASSEMBLY

18 CS7010 - 56042665 12/2016




PARTS LIST

CHASSIS SYSTEM-FUEL CELL ENGINE COVER ASSEMBLY

Kit Item Ref.No. Qty Description
56382971 1 Engine Cover Assy-CS7000 FC
K1 1 7 Wsh. Fit SAE #10
K1 2 2 Wsh. Fit SAE 1/4
K2 3 2 Scr. Pan Phil Loc 1/4-20 X .62
K1 4 7 Scr. Pan Phil Plastite 10-14 X .88
K1 5 2 Scr, Pan Phil SS Type Ab 10-16x1.00
K1 6 2 Bushing .26x.37x.28
7 56509404 1 Cover-Engine Rear
K2 8 1 Latch Strike Weldt
K1 9 1 Shield
K1 10 1 Plate-Seal
K1 11 1 Shield
K1 12 1 Bulb Seal
Service Kits
K1 56510840 1 Seal Kit-Engine Cover
K2 56510841 1 Latch Strike Kit

12/2016

56042665 - CS7010




revised 7/2019

| PARTS LIST

CHASSIS SYSTEM-RIGHT DOOR ASSEMBLY

12/2016

| CS7010 - 56042665

20




revised 7/2019 PARTS LIST
CHASSIS SYSTEM-RIGHT DOOR ASSEMBLY
Kit Item Ref.No. Qty Description
56511182 1 Right Door Assy
56394356 Right Door Assy-Fuel Cell
K2 1 2 Wsh. FIt SAE 5/16
K1 2 4 Wsh. Fit SAE 1/4
3 5600289 6 Scr-Pan Phil SS 10-24 X .62
4 56002849 6 Nut, Hex Nyl Loc-Thin SS 10-24
K1 5 8 Scr-Hex Hd Loc 1/4-20x.62
K2 6 2 Scr-Hex Hd Loc 5/16-18x.62
K1K2 7 6 Scr Panphil SS Type B 1/4-14 X .62
K2 8 1 Cam-Latch
K2 9 1 Latch-Lift & Turn
10 56509010 1 Door-Right
56394246 1 Door-Right - Fuel Cell
K2 11 1 Bracket-Door
K2 12 1 Bracket-Bumper
K1 13 2 Upper Hinge Weldment
K1 14 2 Lower Hinge Weldt
15 56510632 1 Grille-Right
K1 16 4 Washer Flat .266x.906x.060
17 56385405 1 Shim-Hinge
Service Kits
K1 56510789 1 Hinge Kit-Rt Door
K2 56509013 1 Right Door Latch Kit

12/2016

56042665 - CS7010

21




PARTS LIST | revised 7/2019

CHASSIS SYSTEM-LEFT COVER ASSEMBLY

22 CS7010 - 56042665 12/2016



revised 7/2019 PARTS LIST
CHASSIS SYSTEM-LEFT COVER ASSEMBLY
Kit Item Ref.No. Qty Description
56509851 1 Left Cover Assy
56394357 1 Left Cover Assy-Fuel Cell
1 56002989 8 Scr-Pan Phil SS 1/4-20 X .62
2 56002850 8 Nut, Hex Nyl Loc-Thin SS 1/4-20
3 56509852 1 Cover-Left
56394233 1 Cover-Left-Fuel Cell
4 56510606 1 Grille
5 56003119 1 Scr Pan Phil Ss 1/4-20 X .50

12/2016

56042665 - CS7010

23




PARTS LIST |

CHASSIS SYSTEM-PULL ROD ASSEMBLY

24 CS7010 - 56042665 12/2016




PARTS LIST

CHASSIS SYSTEM-PULL ROD ASSEMBLY

Kit Item Ref.No. Qty Description
56511183 1 Pull Rod Assy

K1K2 1 3 Scr. Hex 1/4-20 X 1.50
K1 2 2 Wsh. FIt SAE 5/16
K1K2 3 8 Wsh. Fit SAE 1/4
K2 4 3 Scr, Hex 1/4-20 X .75
K1 5 1 Nut, Hex Nyl Loc 10-24
K1 6 1 Scr, Hex 10-24 X .62
K1K2 7 6 Nut. Hex Nyl Loc-Thin 1/4-20
K1 8 2 Scr.Hex Hd Loc 5/16-18x.62
K2 9 1 Nut, Wing Loc 1/4-20
K1 10 1 Scr. Pan Phil Loc 10-24 X .38
K2 11 3 Bushing
K2 12 1 Bearing. .500 X .375 X .625
K1 13 56304826 1 Latch, Lh
K1 14 1 Bracket-Latch
K1 15 1 Pin

16 56509865 1 Pull Rod
K2 17 1 Yoke-Pull Rod
K2 18 1 Pivot Weldt
K1 19 1 Bracket-Pull Rod
K2 20 1 Bushing-.265 X .375 X .700
K1 21 1 Retainer-Pull Rod
K2 22 1 Cable Assy
K1 23 1 Nut, Wing 10-24

Service Kits
K1 56510732 1 Latch Kit-Engine Cover
K2 56510733 1 Pivot Kit-Pull Rod

12/2016

56042665 - CS7010

25




PARTS LIST |

CHASSIS SYSTEM-FUEL CELL PULL ROD ASSEMBLY

26 CS7010 - 56042665 12/2016




PARTS LIST

CHASSIS SYSTEM-FUEL CELL PULL ROD ASSEMBLY

Kit Item Ref.No. Qty Description
56382967 1 Pull Rod Assy-CS7000 FC

K1K2 1 1 Scr-Hex 1/4-20 X 1.50
K1 2 2 Wsh. FIt SAE 5/16
K2 3 3 Scr-Hex 1/4-20 X 1.75
K1K2 4 10 Wsh, FIt SAE 1/4
K2 5 1 Scr-Hex 1/4-20 X .75
K1 6 1 Nut, Hex Nyl Loc 10-24
K1 7 1 Scr-Hex 10-24 X .62
K1K2 8 6 Nut. Hex Nyl Loc-Thin 1/4-20
K1 9 2 Scr-Hex Hd Loc 5/16-18x.62

10 56009087 1 Nut, Hex Jam 1/4-20
K1 11 1 Scr-Pan Phil Loc 10-24 X .38
K2 12 2 Bushing
K2 13 1 Bearing. .500 X .375 X .625
K1 14 1 Latch, Lh
K2 15 1 Bushing

16 56382927 1 Pullrod

17 56382932 1 Bracket-Pull Rod
K2 18 1 Cable Assy-Formed End
K1 19 1 Bracket-Latch
K1 20 1 Pin
K2 21 1 Pivot Weldt
K1 22 1 Bracket-Pull Rod
K2 23 1 Bushing .265 X .375 X .700
K1 24 1 Retainer-Pull Rod
K2 25 1 Cable Assy
K1 26 1 Nut, Wing 10-24

Service Kits
K1 56510732 1 Latch Kit-Engine Cover
K2 56383122 1 Pivot Kit-Pull Rod Fuel Cell

12/2016

56042665 - CS7010

27




revised 2/2023

CONTROL SYSTEM

N

)

==Y/

12/2016

| PARTS LIST

5 Lug Traction Drive GearBox and Wheel

| CS7010 - 56042665

28




revised 2/2023 PARTS LIST
CONTROL SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K2 1 2 Scr-Soc Hd 10-24 X 0.62 34 56511588 1 Control Board Assy A1
K2 2 4 Scr-Hex 1/4-20 X .50 35 56511598 1 Controller-Steering Motor A5
K2K3 3 6 Wsh. Fit Sae 5/16 36 1 Tilt Steering Assembly
K2 4 4 Wsh. Fit Sae 1/4 37 56511657 1 Motor-Steering M10
K2 5 2 Wsh. Fit Sae #8 [38] 56511667 1 Harness-Steering Motor
K2 6 4 Scr-Soc Hd 5/16-18 X 0.88 39 56511698 1 Controller-Traction Drive A4
K2 7 2 Nut, Hex Nyl Loc 10-24 40 56511830 2 Sensor-Proximity SW11 / SW12
K1K2 8 3 Scr-Pan Phil Ss 1/4-20 X .75 K1 41 1 Foot Pedal Assy R4
K2 9 1 Scr. Hex Thd To Hd M8-1.25 X 25mm 42  2-00-04345 1 Ty-Rap Thomas+Betts-Ty-28m
K2 10# 2 Scr Hex M8x1.25x65 Ss Thd Lck NOTE 2 43 56493357 2 Insulator Terminal
K2 11 5 Scr Soc Thd To Hd M6 X 12.0 K2 44 9 Wsh Fit Sae 10
K2 12 3 Nut-Hex M6-1 K4 45# 56394551 2 Sensor Sweep Assy NOTE 2
13 56511715 1 Panel-Controller Heat Sink 46 56385491 1 Clamp-P-.50 Dia G S
K2.K3 14 6 Scr-Hex Ss M8-1.25 X 40mm A7# 56004073 2 Clamp-Hose (Double) 1/2 O.D.
K2 15 9 Wsh. Fit 6.4m X 11mm X 1.6mm 48 56002155 4 Scr Hex 1/4-20 X .75
K2 16 1 Wsh-FIt Ss .344 X 1.500 X .080 49 56002840 4 Nut Hex Nyl Loc-Thin 1/4-20
K2 17 4 Scr-Pan Phil Blk 5/16-18 X .75 50 56004057 4 Scr-Soc-Mech Zinc-12.9-M6-1x25
K2 18 5 Scr-Truss Phil Ss Blk10-24x.50 51 56004058 4 Scr-Soc-Mech Zinc-12.9-M6-1x30
K2 20 5 Scr Soc M5-0.8x10 52 56323260 1 Clamp Cable
K2 21 4 Scr-Pan Phil Loc Ss 1/4-20x.50 53 56419120 1 Clamp Hose Support 5600616
K2 22 8 Wsh Int Shprf 6mm 54 56486112 1 Clamp P
K2 23 5 Wsh Int Shprf 5mm 55 56394366 1 Cable-1 Awg X 19.8
24 56409538 2 Insulator, Terminal 56 56394367 1 Cable-1 Awg X 18.6
K3 25 1 Motor-Traction M9 57 56394368 1 Cable-1 Awg 16.2
[] 56510852 1 Sensor-Speed (for 56510737) 58 56511667 1 Harness-Steering Motor
[] 56510853 1 Sensor-Thermal (for 56510737) 59 56507905 1 Trim-Edge-.18 x 5.25
27# 56394553 2 Spacer-Cam Plate NOTE 2 60# 2 Scr-Hex Loc Ss M8-1 X 30mm NOTE 1
26# 56394555 1 Cam-Steering NOTE 2 61# 56509435 1 Cam-Steering NOTE 1
K4 28 56511959 1 Bracket-Sensor Mount-Lt 62# 56509436 2 Spacer 0.332x0.75x0.50 NOTE 1
[29] 56510210 1 Cable-U 1 Awg X 13.75 63# 56511140 1 Shield-Splash NOTE 1
[30] 56510211 1 Cable-V 1 Awg X 16.00 K5 64# 56511966 2 Sensor Sweep Assy NOTE 1
[31] 56510212 1 Cable-W 1 Awg X 19.00 Service Kits
K4 32 56511960 1 Bracket-Sensor Mount-Rt K1 56510792 1 Foot Pedal Kit
33# 56394559 1 Shield-Splash NOTE 2 K2# 56394634 1 Hardware Kit-Control System
K3 56510737 1 Motor Kit-Drive
Ka# 56394632 1 Sensor Sweep Kit NOTE 2
K5# 56511968 Sensor Sweep Kit NOTE 1
[1= Not Shown

# = Revised or new since last update

NOTE 1:# 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.

NOTE 2:# 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016

56042665 - CS7010

29




PARTS LIST |

revised 7/2019

CONTROL SYSTEM-STEERING ASSEMBLY

30 CS7010 - 56042665

12/2016




revised 7/2019 PARTS LIST
CONTROL SYSTEM-STEERING ASSEMBLY
Kit Item Ref.No. Qty Description
K1.K2 1 1 Wsh-Flt Sae 1/2
K1 2 4 Wsh. Fit Sae 5/16
K1 3 1 Wsh. Fit Sae #10
K1 4 3 Wsh. Fit Sae 3/8
K1 5 1 Scr-Pan Phil 10-24 X .62
K1 6 1 Nut Hex Machine 10-24
K1K2 7 1 Nut, Hex Nyl Loc-Thin 1/2-13
K1 8 3 Scr-Pan Phil Loc 5/16-18 X 1.00
K1 9 2 Scr-Hex Hd Loc 5/16-18x.75
K1 10 3 Scr-Hex Hd Loc 3/8-16x1.25
K1.K2.K311 2 Key, Wdf .62 X .19 TSB-FC-2018-002
K1.K2 13 2 Circlip Xeb .750
K1 14 1 Nut Hex Nyl Loc-Thin 10-24
K1.K2 15 2 Wsh. Fit .754 X 1.250 X .120
K1 16 2 Scr Hex Loc 10-24 X .50
17 56104247 1 Emergency Disconnect SW2
18 56111109 1 Key Switch Assembly SW1
19 56413211 4 Bearing. Flange .625 X .500 X .250
20 56413801 4 Bushing .32x.50x.35
21 56459362 1 Grommet
22 56509255 1 Boot-Steering
23 56511602 1 Tilt Lever Weldment
24 56511603 1 Steering Mount Weldment
25 56511604 1 Bracket-Steering Cover-Rear
26 56511610 1 Steering Column Weldment
27 56394105 1 Tfd/U-Joint Assy E1
K2.K3 29 1 Shaft-Steering TSB-FC-2018-002
K2 30 1 Bushing-Steering
32 56511756 1 Spring-Extension-0.37x2.00in
33 56511869 1 Steering Wheel
34 56383974 1 15.35 In Cable Tie Blk Nylon
35 56511942 1 Bar-Locking
K1 36 2 Scr-Flt-Soc-F835-8-32x.38-Blk
37 56002037 2 Scr Hex 5/16-18 X .88
38 56002826 2 Nut Hex Nyl Loc-Thin 5/16-18
Service Kits
K1 56511892 1 Hardware Kit-Steering Assy
K2 56511893 1 Steering Shaft Kit-W/ Bushing
K3 56511963 1 Steering Shaft Kit-W/O Bushing
1212016 56042665 - CS7010 3




revised 10/2018

| PARTS LIST

DECAL SYSTEM

R

12/2016

| CS7010 - 56042665

32




revised 10/2018 PARTS LIST
DECAL SYSTEM
Kit Item Ref.No. Qty Description
K1K2 1 1 Decal-Caution
K1 2 1 Decal-LPG
K1K2 3 1 Decal-Warning Broom
K1K2 4 1 Decal, Warning Tip Over
K1 5 1 Decal-Warning Hot (Gasoline-Petrol-LPG & Diesel)
K1K2 6 1 Decal-Advance
K1 7 1 Decal-Diesel Fuel
K1 1 Decal-Unleaded Fuel (Gasoline-Petrol)
K1 8 1 Decal-Low Sulfur Diesel
K1 9 Decal-Exhaust (Gasoline-Petrol-LPG & Diesel)
K1.K2 10 2 Decal-CS7010
K1.K2 2 Decal-CS7010 Ecoflex
K1.K2 11 1 Decal-Circuit Breaker
KI1.K2 12 1 Decal-Contactor Power Module (on panel behind recovery tank)
K1 13 1 Decal-Battery Wiring (Battery)
K1 14 1 Decal-Swing Out Tank (Diesel)
K1.K2 15 1 Decal-Hopper Safety Support
K1 16 1 Decal-Battery Wiring
K1 17 1 Decal-Belt Removal Tool
K1 18 56510650 2 Decal-Hybrid Embossed (Gasoline-Petrol-LPG & Diesel)
K1 56510748 2 Decal-E Power Embossed (Battery)
K2 2 Decal-Fuel Cell Embossed (Fuel Cell)
K1.K2 19 1 Decal-Filter Shaker Hanger
K1.K2 20 1 Decal-Warning Hopper
K1.K2 21 1 Decal-Warning Hydraulic
K2 22 1 Decal-Fuel Cell
23 56394259 1 Decal-Prop 65
24 56394260 1 Decal-Prop 65 Diesel
25 56511253 1 Label-Carb Epa
26 56394264 1 Label-Epa Emissions-Diesel
Service Kits
K1 56511894 1 Decal Kit-Advance
K2 56511896 1 Decal Kit-Fuel Cell
1212016 56042665 - CS7010 33




PARTS LIST revised 10/2018

DUST CONTROL SYSTEM

34

| CS7010 - 56042665 1212016




revised 10/2018

PARTS LIST

DUST CONTROL SYSTEM
Kit Item Ref.No. Qty Description
K1 1 6 Scr, Hex 1/4-20 X .62
K1 2 6 Wsh. Fit SAE 1/4
K2K3 3 4 Nut, Hex Nyl Loc SS 5/16-18
K2 4 4 Scr-Hex Loc SS 5/16-18 X .62
K2 5 4 Wsh-Flit SAE SS 5/16
K2 6 2 Scr- Hex Thd to Hd SS 5/16-18 X 1.75
K3 7 2 Wsh-Fit SS .344 X 1.500 X .080
8 56370711 2 Nut Thumb
K1 9 1 Impeller Assy
K1 9a 56511926 1 Impeller/Adapter Cable Kit M2
K1 9 1 Plate-Support
K1 9c 1 Plate-Impeller
K1 9d 3 Spacer-.44x.31x3.19
K1 9e 33023192 1 Gasket
K1 of 3 Nut Hex Nyl Loc-Thin 1/4-20
K1 9q 3 Scr Hex 1/4-20 X 3.75
K1 %h 4 Scr, Hex Thd Form 1/4-20 X .50
K1 9 1 Tie. Cable
K1 9 1 Protection Grate
K1 9k 3 Nut-Hex Nyl Loc M6-1
10 56509762 1 Filter Shaker Assy
10a 56002220 4 Wsh. FIt Std 5/16
10b 56002221 2 Scr, Hex 5/16-18 X 1.00
K4.K5 10c 4 Nut, Hex Nyl Loc-Thin 5/16-18
K5 10d 2 Wsh-Fit SS .33 X 1.00 X.060
K5 10e 1 Tie, Cable
K5 10f 1 Filter Shaker Weldt
K5 10g 2 Isolator
10h 56510310 1 Clamp-Shaker Motor
K5 10i 2 Wsh-Rubber .34x1.00x.25
K5 10j 1 Filter Clamp Weldt
K5 10k 1 Filter Clamp Weldt
K4 10! 1 Motor-36vdc-Filter Shaker M8
11 56510253 2 Rod-Threaded
12 56510354 1 Filter-Rectangular Synthetic
K2 13 2 Bracket-Filter Tie Down
Service Kits
K1 56511923 1 Impeller Kit-Hopper
K2 56510779 1 Bracket Kit-Filter Tie Down
K3 56510783 1 Hardware Kit-Dust Control System
K4 56511367 1 Motor Kit-Shaker
K5 56510788 1 Filter Shaker Kit

* = Optional, Not Included

12/2016

56042665 - CS7010

35




PARTS LIST

revised 10/2018

ECOFLEX™ ASSEMBLY

N

TO SOLUTION FILTER OUTLET

TO SOLUTION LINE

36

| CS7010 - 56042665

12/2016




revised 10/2018

PARTS LIST

ECOFLEX™ ASSEMBLY
Kit Item Ref.No. Qty Description
56511838 1 Onboard Chemical Assy (1-26)

K2 1 4 Wsh. Fit Sae #10
K2 2 2 Scr-Pan Phil 10-24 X .38
K2 3 2 Scr-Pan Phil 1/4-20 X .75
K2 4 3 Wsh. Fit Sae 1/4
K2 5 4 Nut, Hex Nyl Loc 10-24
K2 6 4 Scr-Hex 10-24 X 1.25
K2 7 1 Bushing. 1/4 Id Snub
K2 8 1 Decal-Chemical Ratio
K1 9 2 Pump. Detergent, 12v M19 / M20
K1 10 1 Hose 1/8 1d X 32 Lg
K3 11 2 Clamp- Hose Sae #12
K3 12 1 Hose. Spiral .750 X 6”
K3 13 2 Elbow Poly 1/2 X 3/4
K4 14 2 Cap Plastic F Chemical Tank

15 56315523 1 Cap Dry Break 1/8 Barb
K1 16 1 Hose-Chemical Resistant-7.50
K4 17 1 Cap. 38mm Buttress
K1 18 2 Fitting. Y, Barb, .125
K1 19 4 Hose-Chem Resistant-5.00
K4 20 2 Insert, Dry Break
K3 21 1 Tie. Cable
K2 22 1 Pump Mnt Weldt
K2 23 1 Cover Weldt
K2 24 1 Pump Support Weldt
K4 25 2 Chemical Bottle Assy

26 56511834 1 Pump-36vdc-Water M23

27 56002155 1 Scr Hex 1/4-20 X .75

28 56303651 1 Clamp P CI-16

29 56002098 1 Wsh Fit Sae 1/4

Service Kits

K1 56510888 1 Detergent Pump Kit

K2 56510889 1 Bracket / Hardware Kit

K3 56510891 1 Hose / Fitting Kit

K4 56510892 1 Chemical Bottle Kit

12/2016

56042665 - CS7010

37




PARTS LIST revised 2/2023

ELECTRICAL SYSTEM

38 CS7010 - 56042665 12/2016




revised 2/2023 PARTS LIST
ELECTRICAL SYSTEM
Kit _ltem Ref.No. Qty Description Kit _Item Ref. No. Qty Description
K1 2 6 Scr-Hex 1/4-20 X .62 33# 56511623 1 Curtain-Splash NOTE 5
K1 3 2 Nut Wing 1/4-20 NOTE 2 33# 56394636 1 Curtain-Splash NOTE 6
K1 4 1 Scr-Hex 1/4-20 X 1.00 NOTE 2 34 1 Electrical Panel Assy (see page 41)
K1 5 7 Wsh, Fit Sae % NOTE 3 35 1 Circuit Breaker Panel Assy (see page 40)
K1 6 10 Scr-Hex 10-24 X .50 [36]# 56511640 1  Hamess-Hopper
K1 7 2 Scr-Hex 3/8-16 X 1.00 NOTE 2 [37] 56394371 1  Hamess-Engine Interface
K1 8 1 Nut, Hex Nyl Loc 5/16-18 [39] 56394370 1  Hamess-Recovery Tank
K1 9 1 Nut. Hex Nyl Loc 1/4-20 NOTE 2 40 56511645 1 Harness-Power
K1 10 2 Nut. Hex Nyl Loc-Thin 1/4-20 [41] 56394361 1  Cable-1Awg X 51.3
K1 11 10 Wsh. Fit .266 X .906 X .060 [42] 56394362 1 Cable-1 Awg X 40.6
K1 12 4 Scr-Pan Phil Loc 1/4-20 X 1.50 43 56511646 1  Harness-Alternator
K1 13 2 Wsh-FIt .392x1.00x.075 NOTE 2 44 56394206 1 Strap-Splash Curtain
K214 3 Battery. Gel12v 98 Ah NOTE 2 45 56001854 11  Scr Hex 1/4-20 X .50
[15] 56372673 6  Boot-Battery Post 48 56511648 1 Harness-Engine Bonding
16 56380449 1 Battery-12v 45ah Wet BT2 NOTE 2 47 56394106 1 Cable-4 Awg X 22.00 NOTE 4
[17] 56409485 2  Cable Assy-1 X 15.00 48 56394321 1 Cable-4 Awg X 34.00
18 56412344 1 Wire Rope Assy NOTE 2 49 56001939 1 Wsh FlIt Sae 5/16
19 56394040 1  Horn-36v H2 50 56002947 1 ScrHexLoc 3/8-16 X 1.00
20 56323260 4  Clamp-P 51 56394207 1  Retainer-Harness
[22] 56509182 1 Cable Assy-Starter Battery 52 56001906 1 Wsh Flt Std 1/4
23 56509738 1 Cover-Battery NOTE 2 53 56111972 1 Clip-Connector
[24] 56510223 1 Cable-1 Awg X 29.25 54 56385491 1 Clamp P
[25] 56510224 1  Cable-1Awg X 26.50 55 56493357 1 Insulator Terminal
26 56510835 1 Bar-Elect Disconnect 56 56384494 1 Clip-Mount-Tie Down
27 56511177 1 Battery Box Weldt NOTE 2 57 56386407 1 Clip E00360
28 56511215 1 Bracket-Connector Mount 58# 56394460 2  Conduit-Black
29 56511365 1 Panel-Cable Chaseway 50# 56507906 1 Trim, Edae
30 56511370 1 Cover-Electrical Compartment
31 56383979 1 Gasket-Strip-59x.5x.25 Service Kits
[32] 56394283 1  Harness-Main K1 56511885 1  Hardware Kit-Elect Sys

NOTE 1: These items are only used on diesel models.

NOTE 2: These items are only used on LPG and diesel models.
NOTE 3: Quantity of 6 on battery models.

NOTE 4: Order the Engine Bonding Cable Kit 56394111 when replacing the Engine Bonding Cable 56394 106.
NOTE 5:# 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.
NOTE 6:# 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

K2 56510781

1

Battery Kit-Elect Sys LPG / Diesel

# = Revised or new since last update

[1=Not Shown

12/2016

56042665 - CS7010

39




PARTS LIST

revised 7/2019

ELECTRICAL SYSTEM-CIRCUIT BREAKER PANEL ASSEMBLY

Kit Item Ref.No. Qty Description
1 56001812 4 Scr Trss Phil 1/4-20 X .50 Blk
2 56315255 1 Circuit Breaker, 5 Amp SW11 / SW12
3 56509623 2 Circuit Breaker-25 Amp CB2 / CB3
4 56394205 1 Panel-Circuit Breaker
5 56510458 1 Gasket-Strip
40 CS7010 - 56042665 12/2016




revised 5/2020 | PARTS LIST

ELECTRICAL SYSTEM-CONTACTOR PANEL ASSEMBLY

Kit Item Ref. No. Qty Description Kit Item Ref.No. Qty Description
1 56001836 4  Scr-Hex 1/4-20 x .62 19 56395453 3  Contactor-36 Volt 200 Amp K2 / K3 / K4
2 56001906 4  Wsh, FIt Std 1/4 21 56510259 1 Bus Bar-Ground
3 56002523 4  Scr, Pan Phil Thd Form 8-32 x .38 22 56511622 2  Module-Power A3
4 56003357 4  ScrSoc Thd To Hd M6 x 12.0 23 56511634 1 Panel-Electrical
5 56003547 4  Wsh, FIt6.4m X 11mm x 1.6mm [25] 56394359 1 Cable-6 Awg x 4.0
7 56003681 2  Scr, Flt Phil Thd Form 10-24 x .75 [26] 56394360 1 Cable - 6 Awg x 10.0
8 56004009 10  ScrSoc M5-0.8x10 [27] 56511726 1 Cable-1 Awg x 9.00
9 56003365 8  Scr Soc HdM5x 16.0 [28] 56394363 1 Cable-6 Awg x 8.2
10 56009019 6  Scr, Hex Thd Form 1/4-20 x .38 [29] 56394364 1 Cable-6 Awg x 14.3
" 56009030 4  Scr, Pan Phil Thd Form 10-24 x .38 30 56009089 2 1/2-20 Hex Jam Nut
12 56009033 3  Scr, Hex Thd Form 1/4-20 x .50 31 40892A 2 Relay Dpdt 36vdc K1/ K5
13 56009188 4  Wsh Int Shprf 6mm 32 56001954 10  Wsh FIt SAE 10
14 56009255 10  Wsh Int Shprf 5mm 33 56003539 3  Wsh FIt.281 x .500 x .036
15 56262531 1 Grommet 34 56116611 3  Cable Tie-Mount
16 56303295 1 Fuse Block 35 56410097 3  Clamp P
17 56303297 1 Fuse, 400 Amp F1
18 56303298 2 Stud Type Junction Block

12/2016 56042665 - CS7010 41




PARTS LIST | revised 7/2019

ENGINE SYSTEM-GASOLINE-PETROL

42 | CS7010 - 56042665 12/2016




revised 7/2019 | PARTS LIST
ENGINE SYSTEM-GASOLINE-PETROL
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K1 1 2 Scr-Hex 5/16-18 X 1.25 53 56510295 1 Mount Weldt
K1 2 2 Scr-Hex 1/4-20 X .62 56 56306096 1 Hose Fuel
K1 3 2 Scr Hex 1/4-20 X .75 59 56511915 1 Mount-Radiator Seal
K1 4 9 Wsh. FIt SAE 5/16 60 56510730 1 Trim-Seal
K1 6 2 Scr-Hex 5/16-18 X .88 61 56510834 1 Clip-Spring 1/2
K1 7 23 Wsh, Flt SAE 3/8 62 56510953 1 Hose-Black 1/4 1d X 25
K1 8 7 Scr-Pan Phil 1/4-20 X .62 63 56419452 1 Conduit
K2 9 1 Guard-Wire Harness 65 1 Petrol Engine Assy (See pages 44 and 45)
K1 10 4 Scr-Hex 1/4-20 X 1.00 67 56511118 1 Fuel Tank Support Weldt
K1 11 13 Wsh. Fit SAE 1/4 68 56511120 1 Bracket-Tank Support
K1 12 13 Scr-Hex 3/8-16 X .75 69 56511122 1 Holddown-Battery
K1 13 10 Scr-Hex 5/16-18 X 1.00 70 56511128 1 Tank Pivot Weldt
K1 14 12 Scr-Hex 3/8-16 X 1.00 71 56511141 1 Cable Guard Weldt
K1 15 8 Nut, Hex Nyl Loc 5/16-18 72 56511142 1 Plate-Tank Guard
K1 16 4 Nut, Hex Nyl Loc 1/4-20 73 56511143 1 Guard Mnt Weldt
K1 17 2 Scr-Flt Phil 1/4-20 X .62 74 56511174 1 Bracket-Tank Pivot
K1 18 4 Nut-Hex Nyl Loc 3/8-16 75 56511199 1 Belt Removal Tool
K1 19 1 Scr-Pan Phil 5/16-18 X 1.00 78 1 Petrol Tank Assy (See pages 48 and 49)
K1 20 5 Nut, Hex Nyl Loc-Thin 5/16-18 81 56511248 1 Hose-Fuel Line
K1 21 5 Nut, Hex Nyl Loc-Thin 1/4-20 82 56511249 1 Hose-Fuel Line
K1 22 2 Scr-Pan Phil SS 6-32 X .38 83 56511251 1 Hose-Fuel Line
K1 23 DELETED 84 56756364 12  Clamp- Hose SAE #4
K1 24 4 Wsh Fit Steel .406cv31c 85 56004073 2 Clamp-Double P-.562-Cdv0909z1
K1 25 1 Scr-Flt Soc SS 3/8-16 X 2.50 86 2-00-05253 4 Clamp. 3/4” Wire, Double
K1 26 1 Scr. Hex Thd Form 10-24 X .38 87 56394241 1 Bottle-Overflow
K1 28 2 Scr. Pan Phil Thd Form 10-24 X .50 88  7-33-02644 1 Hose. 1/4”1d X 28" Long. Clear
K1 29 4 Scr. Hex Thd Form 1/4-20 X .50 89 56511500 3 Stud-Double Ended
K1 30 2 Wsh. FIt .344 X .938 X .125 90 56511631 1 Hanger-Tailpipe
31 56050356 1 Pin Quickrlse--.312dia .625I 91 56511919 1 Shield-Heat
32 56110514 1 Skid 92 56511948 1 Exhaust Pipe Weldment-Petrol
33 56314400 1 Wire Rope. 9 Inch 93 56511913 2 Spacer-Heat Sheild
34 56320595 1 Bushing .32x.50x.28 94 56394242 1 Bracket-Overflow Bottle
35 56329145 1 Clamp- Hose SAE #24 95 56001939 11  Wsh Fit Sae 5/16
36 56343236 1 Clamp. Muffler 1.50 96 56002701 10  Nut Hex Nyl Loc 5/16-18
37 56396199 1 Clamp, Plastic 97 56015463 1 Decal Coolant Level
38 56410057 6 Bushing. .26 Id X .50 Od 98 56384956 1 Clamp-Hose
40 56419300 4 Mount, Isolator, Stiff 99 56394369 1 Trim-Edge-.25x2.00
41 56440213 2 Clamp- Hose SAE #32
42 56511254 1 Hose Fuel Service Kits
43 56478461 1 Indicator. Service K1 56510795 1 Hardware Kit-Engine System LPG
44 56482478 1 Cleaner. Air K2 56384018 1 Wire Harness Guard Kit
[1 56482028 1 Filter Safety (for 56482478)
[1 56482029 1 Filter Primary (for 56482478) [1= Not Shown
45 56482621 1 Band Assy
46 56486112 2 Clamp-P
50 56510159 1 Air Cleaner Mnt Weldt
51 56384176 1 Blanket-Catalytic Converter
52 56510284 1 Plate-Guard
1212016 56042665 - CS7010 43




revised 2/2018

| PARTS LIST

ENGINE ASSEMBLY-GASOLINE-PETROL

w
w
L
=
(a'e
<C
—
J— |
<C
(<
('
T
O
Ll
—
(W]
Ll
Ll
37}

12/2016

| CS7010 - 56042665

44




revised 10/2018

PARTS LIST

ENGINE ASSEMBLY-GASOLINE-PETROL

Kit Item Ref.No. Qty Description
1 56756360 1 Barb. Hose Female
2 56001879 3 Wsh-Fit SAE 1/2
3 56001939 2 Wsh. FIt SAE 5/16
4 56001968 2 Scr. Hex 1/2-13 X 1.50
5 56009112 12  Wsh Int Shprf 3/8
6 56002098 3 Wsh. Fit SAE 1/4
7 56003431 2 Scr Hex Ss M6-1.00x16mm
8 56003019 12  Scr-Hex M10-1.25 X 25mm
9 56003155 Scr-Hex M6-1 X 12mm
10 56003174 Scr. Hex Thd To Hd M6-1 X 16mm
11 56003179 Scr, Hex Thd To Hd M8-1.25 X 20mm
12 56003350 Nut, Hex M6-1
13 56003352 Nut, Hex M8-1.25
14 56003740 Scr, Hex Thd To Hd 1/2-13 X 2.00
15 56009250 Scr. Hex Thd Form 1/4-20 X .62
16 56131601 Clamp- Hose SAE #16
17 56510958 Hose-Coolant
19 56413839 Clamp- Hose SAE #20
21 56478685 Mount. Rubber

[22] 56504531

Harness-Ignition-Df-Wq972

23 56507372

Isolator-Engine

24 56507448

Washer, Isolator Tail

25

Bracket. Upper Radiator Iso Mount

26 56511908

Radiator-Lpg-Gas NOTE 1 TSB-FC-2017-046

27 56509442

Belt-3vx X 45.0

28 56509443

Sheave-3v X 8.00

29 56511663

Alternator-42VDC-10KW G1

[1 56511632

Sheave-3V x 5.00 (for 56511663)

30 56509570

Eng/Alt Mnt Weldt

31 56511911

Bracket-Radiator-Gas

32

Petrol Engine Assy (See pages 46 and 47)

33

Tensioner Assy

33a 56509923

Tensioner-Automatic (for Tensioner Assy)

33b 56003314

Ring Ret Int Type Ho 2.047 Dia (for Tensioner Assy)

33c 56509716

Bearing (for Tensioner Assy)

33d 56510854

Idler Pulley Kit (for Tensioner Assy)

34 56510078

Hose-Air Cleaner

35 56510090

Hose-Air Cleaner

36 56510128

Hose-Radiator

37 56510129

Hose-Radiator

[38] 56511877

Harness-Kubota Df972

40 56510718

Isolator-Relay Box

41 56740136

Plug, Pipe

42 56003361

Scr Hex Hd M8 X 35.0

43 56002561

Nut Hex W/SHRPF 1/4/20

44 56511222

Solenoid-Choke

45 56511221

Bracket-Choke Solenoid

46 56001836

Scr Hex 1/4-20 X .62

47 56756364

Clamp Hose SAE 4

48 56003638

NCY (CH \C)) SR\ NIy | O '3, 1) MINY \CY) MENG) TGy NN SN SN SN EEPQ) HEN PN SN [N ) N ) N BN BN BN =N O SR B O (O SRS (O (U] 'O BN U BN O (O

Wsh FIt Ss M6

[1= Not Shown

NOTE 1: Please order Radiator Gas Kit 56511917 if you are replacing the Radiator 56509210 which has been obsoleted and replaced by Kit 56511917.

12/2016

56042665 - CS7010

45




| PARTS LIST

ENGINE SUB ASSEMBLY-GASOLINE-PETROL

FRONT

§

12/2016

| CS7010 - 56042665

46




revised 1/2020 | PARTS LIST

ENGINE SUB ASSEMBLY-GASOLINE-PETROL

Kit Item Ref.No. Qty Description Engine Replacement Parts

1 56002037 2 Scr-Hex 5/16-18 X .88 [] 56508454 1 Thermostat Kit
2 56002701 2 Nut. Hex Nyl Loc 5/16-18 [1 56510185 1 Governor-Controller
3 56002708 2 Nut, Hex Nyl Loc 1/4-20 [1 56383566 1 Linkage Kit-Governor
4 56003169 4 Scr-Hex M6-1 X 60mm [1 56383567 1 Hardware Kit-Governor Mtg
5 56003180 1 Scr, Hex Thd To Hd M8-1.25 X 25mm []__ 56511877 1 Harness-Kubota DF972
6 56009033 4 Scr. Hex Thd Form 1/4-20 X .50 [1 56504531 1 Harness-lgnition-DF-WG972
7 56009052 1 Wsh, Int Shprf 5/16 [] 56508455 1 Plug Wire/Coil Kit (3 Wires & 3 Caps)
8 56111319 1 Speed Sensor [] 56380493 1 Spark Plug Wire Kit- Cyl #1
9 56486112 4 Clamp-P [] 56380494 1 Spark Plug Wire Kit- Cyl #2
10 56508445 1 Spark Controller [1 56380495 1 Spark Plug Wire Kit- Cyl #3
11 56509853 1 Bracket-Mag Pickup [] 56508456 3  Spark Plug
12 1 LPG Exhaust Assy [1 0775-295 1 Alternator W/Pulley (40 Amp)
K1 12a 4 Scr-Soc Hd M8-1.25 X 20 Mm []__ 56508440 1 Starter Motor
12b 56355488 1 Clamp- Hose SAE #96 [1 56419091 1 Switch, Temp
K1 12¢ 2 Exhaust Gasket [1 56508457 1 Water Pump Assy
12d 56510163 1 Muffler-Cat []__ 56511572 1 Qil Filter Cartridge
12e 56510166 1 Spacer-Exhaust [] 56510299 1 Dipstick-DF972
12f 56510177 1 Bracket-Support [ 56508459 1 Gasket, Exhaust (Exhaust Manifold)
13 56509998 1 Coil Mount Weldt [1 56419090 1 Qil Pressure Switch
14 56510140 1 Fan-Cooling [] 56510163 1 Muffler-Cat
15 56510184 1 Manifold-Exhaust [1 56510629 1 Belt, Fan/Alternator
16 56510185 1 Governor-Controller [1 56510128 1 Hose-Radiator (Upper)
17 56510186 1 Bracket-Governor Mnt [1 56510129 1 Hose-Radiator (Lower)
18 1 Dipstick Assy [] 56510078 1 Hose-Air Cleaner (Air Cleaner To Intake)
19 56510200 1 Remote Qil Drain Assy [ 56510090 1 Hose-Air Cleaner (Air Cleaner Inlet)
20 56510349 1 Shield-Heat []__ 56504429 1 Relay-Engine Power
21 56510535 1 Engine-Kubota DF972 T3 [1 56504518 1 Relay-Fuel Pump
22 56510552 1 Pulley-Fan 1 50360A 1 Adapter, 1/8 Bspm X 1/8 Nptf
23 56510553 1 Spacer-Fan [1 56510976 1 Gasket Set-Upper WG972
24 56510554 1 Spacer-Pulley [1 56510977 1 Gasket Set-Lower WG972
[]__ 56510978 1 Bracket-Alternator Adj
[] 56510979 1 Pulley-Crankshaft
[] 56510980 1 Housing-Thermostat
[]__ 56510981 1 Carburetor-WG972
[] 56504527 1 Gasket-Valve Cover-DF972
[] 56510971 1 Pulley-Alternator
[]__ 56482028 1 Filter Safety
[]__ 56482029 1 Filter Primary
[] 56383025 1 Cap-Oil Fill
[] 56508355 1 Fuel Pump Electronic
[] 56511234 1 Evaporative Canister
[]__ 56511244 1 Check Valve-Petrol Assy
[] 56508354 1 Fuel Cap
[]__ 56510613 1 Sender-Fuel Level
[]__ 56510614 1 Tube-Fuel Withdrawl
[]__ 56511914 1 Radiator Cap
Service Kits

K1 56384867 1 Exhaust Gasket Kit (includes four Hex
Head Bolts not shown)

[1=Not Shown

12/2016 56042665 - CS7010 47




PARTS LIST

GASOLINE-PETROL TANK ASSEMBLY

FRONT

48

CS7010 - 56042665

12/2016




revised 5/2020 PARTS LIST
GASOLINE-PETROL TANK ASSEMBLY
Kit Item Ref.No. Qty Description
1 56002098 7 Wsh. Fit SAE 1/4
3 56009033 7 Scr, Hex Thd Form 1/4-20 X .50
4 56470138 1 Barb. 90 Elbow 1/4 X 1/4npt
5 56492305 1 Boot, Rubber
6 56510495 1 Barb-90 Elbow 5/16 X 1/4npt
7 56409463 1 P-Clamp
8 56511235 1 Fuel Tank Assembly
9 56511247 1 Bracket-Tank Support
10 56750363 1 Bushing. 3/8 Npt - 1/4 Npt
11 56511234 1 Evaporative Canister
12 56511864 1 Fuel Pump Electronic M25
[] 56384497 2 Gasket-Fuel Pump-6.50
13 56511244 1 Check Valve-Petrol Assy
[] 56508354 1 Fuel Cap
[1 56511257 1 Sender-Fuel Level R1
[1 56511255 1 Tube-Fuel Withdraw!
[1= Not Shown
1212016 56042665 - CS7010 49




revised 7/2019

| PARTS LIST

ENGINE SYSTEM-LPG LEV

@ 174
&, e,
Q L s ®

Vilf S 5
|.@\

7
/

d

SEE ELECTRICAL SYSTEM

12/2016

| CS7010 - 56042665

50




revised 7/2019

PARTS LIST

ENGINE SYSTEM-LPG LEV

Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K1 1 2 Scr-Hex 5/16-18 X 1.25 44 56482621 1 Band Assy
K1 2 2 Scr-Hex 1/4-20 X .62 45 56486112 2 Clamp-P
K1 3 2 ScrHex1/4-20 X .75 46 56509741 1 Lpg Tank Support Weldt
K1 4 1 Scr-Hex 3/8-16 X 1.25 47 1 Lp Fuel Tank Assy (See pages 58 and 59)
K1 5 8  \Wsh. Fit Sae 5/16 48 56510098 1 Tank Mnt Weldt
K1 6 1 Wsh. Fit Sae #10 49 56510159 1 Air Cleaner Mnt Weldt
K1 7 2 Scr-Hex 5/16-18 X .88 51 56510284 1 Plate-Guard
K1 8 23 Wsh, Flit Sae 3/8 54 56510652 1 Shield-Heat-Muffler
K1 9 7 Scr-Pan Phil 1/4-20 X .62 55 56510714 1 Foam Insulation
K1 10 8 Wsh. Fit Sae 1/4 56 56511915 1 Mount-Radiator Seal
K1 11 13 Scor-Hex 3/8-16 X .75 57 56510730 1 Trim-Seal
K1 12 10 Scr-Hex 5/16-18 X 1.00 58 56510834 1 Clip-Spring 1/2
K1 13 10 Scr-Hex 3/8-16 X 1.00 59 56510953 1 Hose-Black 1/4 Id X 25
K1 14 8 Nut, Hex Nyl Loc 5/16-18 61 56511120 1 Bracket-Tank Support
K1 15 2 Scr-Flt Phil 1/4-20 X .88 62 56511122 1 Holddown-Battery
K1 16 4 Nut-Hex Nyl Loc 3/8-16 63 56511141 1 Cable Guard Weldt
K1 17 4 Nut, Hex Nyl Loc-Thin 5/16-18 64 56511142 1 Plate-Tank Guard
K1 18 5 Nut, Hex Nyl Loc-Thin 1/4-20 65 56511143 1 Guard Mnt Weldt
19 56002909 2  Scr-Pan Phil Ss 6-32 X .38 66 56511199 1 Belt Removal Tool
K1 21 1 Scr-Flt Soc Ss 3/8-16 X 2.50 67 56511500 3  Stud-Double Ended
K1 22 1 Scr, Hex Thd Form 10-24 X .38 68 1 Power Unit-LPG LEV (See pages 52 and 53)
K1 24 2 Scr. Pan Phil Thd Form 10-24 X .50 69 56756364 2 Clamp- Hose Sae #4
K1 25 2 Scr.Hex Thd Form 1/4-20 X .50 70 2-00-05253 3 Clamp, 3/4” Wire, Double
K1 26 1 Nut-Hex Jam 3/8-16 71 56511521 1 Gasket-Tail Pipe
K1 27 2 Wsh. FIt .344 X .938 X .125 72 56511947 1 Exhaust Pipe Weldment
28 56110514 1 Skid 73 56511631 1 Hanger-Tailpipe
29 56323260 1 Clamp. Hose Support 74 56511919 1 Shield-Heat
31 56367117 4  Wsh. Fit .406 X 1.5 X .1875 75 56003352 2 Nut Hex M8
32  7-33-02644 1 Hose. 1/4” 1d X 28” Long. Clear 76 56003685 2  Washer Nord-Loc M8
K2 33 1 Guard-Wire Harness 7 56511522 1 Sensor-Oxygen-Wg972 Eng
34 56384176 1 Blanket-Catalytic Converter 78 56511913 2 Spacer-Heat Sheild
36 56394241 1 Bottle-Overflow 79 56394242 1 Bracket-Overflow Bottle
38 56396199 1 Clamp. Plastic 80 56001939 11  Wsh Fit Sae 5/16
39 56410057 6 Bushing. .26 Id X .50 Od 81 56002701 10 Nut Hex Nyl Loc 5/16-18
40 56419300 4 Mount, Isolator, Stiff 82 56015463 1 Decal Coolant Level
41 56440213 1 Clamp- Hose Sae #32 83 56384956 1 Clamp-Hose
42 56478461 1 Indicator, Service
43 56482478 1 Cleaner, Air Service Kits
[1 56482028 1 Filter Safety (for 56482478) K1 56510795 1 Hardware Kit-Engine System LPG
[1 56482029 1 Filter Primary (for 56482478) K2 56384018 1 Wire Harness Guard Kit
[1=Not Shown

12/2016 56042665 - CS7010 51




revised 2/2018

| PARTS LIST

POWER UNIT-LPG LEV

FRONT

12/2016

| CS7010 - 56042665

52




revised 10/2018

PARTS LIST

POWER UNIT-LPG LEV
Kit _Item Ref.No. Qty Description
1 56001879 3  Wsh-FIt Sae 1/2
2 56001939 1 Wsh, Fit Sae 5/16
3 56001968 2  Scr-Hex 1/2-13 X 1.50
4 56002063 12  Wsh, Flt Sae 3/8
5 56002098 3  Wsh, Fit Sae 1/4
6 56003431 2  ScrHex Ss M6-1.00x16mm
7 56003019 12 Scr-Hex M10-1.25 X 25mm
8 56003352 1 Nut-Hex M8-1.25
9 56003740 3  Scr.Hex Thd To Hd 1/2-13 X 2.00
10 56009250 3 Scr, Hex Thd Form 1/4-20 X .62
11 56244969 2 Clamp- Hose Sae #12
13 56413839 2 Clamp- Hose Sae #20
15 56478685 2 Mount, Rubber
16 56507448 2 Washer, Isolator Tail
17 56511908 1 Radiator NOTE 1 TSB-FC-2017-046
18 56511663 1 Alternator-42v G1
[1 56511632 1 Sheave-3V x 5.00 (for 56511663 in LPG)
19 56509442 1 Belt-3vx X 45.0
20 56509443 1 Sheave-3v X 8.00
21 56511632 1 Sheave-3v X 5.00
22 56509570 1 Eng/Alt Mnt Weldt
23 1 Tensioner Assy
23a 56509923 1 Tensioner-Automatic (for Tensioner Assy)
23b 56003314 1 Ring Ret Int Type Ho 2.047 Dia (for Tensioner Assy)
23c 56509716 1 Bearing (for Tensioner Assy)
23d 56510854 1 Idler Pulley Kit (for Tensioner Assy)
24 56510090 1 Hose-Air Cleaner
25 56510128 1 Hose-Radiator
26 56510129 1 Hose-Radiator
28 56510958 1 Hose-Coolant
29 1 Engine Assembly-Lpg Lev (See pages 54 and 55)
30 56511910 1 Bracke-Radiator Support
32 56511520 1 Hose Assembly-Intake
33 56740136 1 Plug, Pipe
34 56756360 1 Barb,Hose Female
35 2-00-06532 5 Hhe, M8 X 1.25 X 40mm
36 56383568 1 Voltage Regulator Kit-42v
37 56003638 2  Wsh Fit Ss M6
38 56756364 2 Clamp Hose Sae 4 E00047
[1=Not Shown

NOTE 1: Please order Radiator LPG Kit 56511916 if you are replacing the Radiator 56509210 which has been obsoleted and replaced by Kit 56511916.

12/2016

56042665 - CS7010

53




revised 2/2018

| PARTS LIST

ENGINE ASSEMBLY-LPG LEV

o

N —‘

12/2016

| CS7010 - 56042665

54




revised 10/2018

PARTS LIST

ENGINE ASSEMBLY-LPG LEV
Kit Item Ref.No. Qty Description
1 56001939 1 Wsh. Fit Sae 5/16
2 56002098 2 Wsh. Fit Sae 1/4
3 56003155 2 Scr-Hex M6-1 X 12mm
4 56003169 4 Scr-Hex M6-1 X 60mm
5 56003179 1 Scr. Hex Thd To Hd M8-1.25 X 20mm
6 1 Scr. Hex Thd To Hd M8-1.25 X 45mm
7 56003350 2 Nut-Hex M6-1
8 56003352 11 Nut-Hex M8-1.25
9 56003358 4 Scr-Hex M6-1 X 25mm
10 56003477 2 Scr-Hex Loc Ss M8-1 X 25mm
11 56003685 10  Wsh, Nord-Lock M8
12 56003841 2 Scr-Hex Loc Ss M6-1 X 20mm
13 56009033 7 Scr. Hex Thd Form 1/4-20 X .50
14 56009052 2 Wsh, Int Shprf 5/16
16 56307249 1 Pulley. Fan (89mm)
17 56355488 1 Clamp- Hose Sae #96
19 56456608 1 Elbow-Male 90
20 56507372 1 Isolator-Engine
21 56510140 1 Fan-Cooling
22 1 Dipstick Assy
23 56510200 1 Remote QOil Drain Assy
24 56510553 1 Spacer-Fan
25 56510554 1 Spacer-Pulley
26 56511577 1 Belt-Fan-34.75 Od
27 56510718 2 Isolator-Relay Box
28 56511504 1 02 Sensor Adaptor Weldment
30 56511514 1 Bracket-Radiator Mount
3 56511516 1 Bracket-Muffler Support
32 56511517 1 Bracket-Mount-Lp Regulator
33 56511518 1 Muffler-Catalytic
35 56511522 1 Sensor-Oxygen-WG972 Eng
36 56511523 1 Regulator-Lp Gas
37 56511524 2 Gasket-Exhaust
38 1 Engine-Base Lpg WG972 (See pages 56 and 57)
39 56511526 1 Hose-Coolant-3/8x11/16x18
40 56511527 1 Hose-Coolant-3/8x11/16x26
41 56511528 1 Bracket-Support-Dipstick
42 56511529 1 Hose-Requlator Trim
43 56511530 1 Hose-Lpg Vapor
44 56511542 1 Bracket-Brace-Mount
45 56511543 1 Shim-Muffler Support
46 56511562 1 Harness-Engine-Intermediate
47 56511563 1 Valve-Lpg Lockoff-12v
48 56756364 4 Clamp- Hose Sae #4
1212016 56042665 - CS7010 55




| PARTS LIST

ENGINE BASE-REPLACEMENT PARTS-LPG LEV

12/2016

| CS7010 - 56042665

56




PARTS LIST

ENGINE BASE-REPLACEMENT PARTS-LPG LEV

Kit Item Ref.No. Qty Description
1 56107721 1 Water Temp Sensor W/Seal
2 56107744 1 Tmap Sensor
3 56383025 1 Cap-Qil Fill
4 56508440 1 Starter Assembly
5 56508454 1 Thermostat Kit
6 56511572 1 Filter-Oil-Wg972 Efi Engine
[7] 56511566 1 Upper Engine Gasket Kit-Wg972
8 56510978 1 Bracket-Alternator Adj
9 56510979 1 Pulley-Crankshaft
10 56511546 1 Manifold-Exhaust-Wg972 Engine
11 56511547 1 Flywheel-Wg972 Engine
12 56511549 1 Pump-Water-Wg972 Engine
13 56511550 1 Ecu-Wg972 Engine
14 56511551 1 Harness-Engine Control
15 56511552 1 Switch-Oil Pressure-Wg972 Eng
16 56511553 1 Sensor-Cam Position
17 56511554 1 Mixer
18 56511555 1 Throttle Body
19 56511556 3 Ignition Coil
20 56511557 3 Spark Plug-Lev Wg972 Engine
21 0775-295 1 Alternator With Pulley 40a
22 2-00-06354 1 Crank/Rpm Sensor
[23] 56511573 1 Bottom Engine Gasket Kit-Wg972
24 56511548 1 Manifold-Intake Wg972
25 56511571 2 Gasket-Throttle Body
26 56511574 1 Gasket-Water Pump-Wg972 Engine
27 56511575 1 Cable-Ecom Adaptor
[1= Not Shown
1212016 56042665 - CS7010 57




revised 7/2019

| PARTS LIST

LPG TANK ASSEMBLY

12/2016

| CS7010 - 56042665

58




revised 7/2019 PARTS LIST
LPG TANK ASSEMBLY
Kit Item Ref.No. Qty Description
K2 1 1 Bushing
K2 2 1 Scr, Hex 5/16-18 X 1.25
K2 3 2 Scr, Hex 1/4-20 X .62
K2 4 3 Wsh. Fit Std 1/4
K2 5 2 Wsh. FIt SAE 5/16
K2 6 1 Wsh. Fit SAE 1/4
K2 7 3 Nut, Hex Nyl Loc 1/4-20
K2 8 2 Scr. FIt Phil 1/4-20 X .75
K2 9 1 Nut, Hex Nyl Loc-Thin 5/16-18
K2 10 1 Scr, Hex Thd To Hd 1/2-13 X 2.00
K2 11 1 Nut, Hex Jam 1/2-13
K2 12 1 Scr. Hex Thd Form 1/4-20 X .50
K1.K2 13 1 Scr, Pan Phil Loc 10-24 X .38
14 56323260 1 Clamp. Hose Support
K1 15 1 Latch. Rh
16 56456590 1 L.P. Tank, 33lb.
17 56481997 1 Toggle
18 56496276 3 Clamp. Hose Support
K1 19 1 Pin
20 56509746 1 Fuel Tank Mt Weldt-P
21 56510095 1 LP Filter Assembly
21a 56456598 1 Elbow.45 Male 45 Flared
21b 56002615 1 Nut, Hex Jam 7/8-14
21c 56111309 1 Elbow. 90 Street
21d 56305505 1 Adapter-SAE 45 Deq.
21e 56369675 1 Coupler-Female
21f 56418381 1 Switch-N.C. Pressure SW5
21g 56418934 1 Fitting-Bulkhead
21h 56419241 1 Dust Boot
21i 56456624 1 Vent-1/4 Npt
21 56510298 1 LPG Hose Assy
21k 56384953 1 LPG Hose Assy
211 56900921 1 Tee 1/4 Npt X 1/8 Npt X 3/8 Jic
21m 56002228 1 Wsh Fit SAE 7/8
Service Kits
K1 56510798 1 Latch Kit-LPG Tank Assy
K2 56510799 1 Hardware Kit-L PG Tank Assy
1212016 56042665 - CS7010 59




PARTS LIST revised 7/2019

ENGINE SYSTEM-DIESEL

SHIPPED WITH ENGINE ASSY

SEE ELECTRICAL SYSTEM

60 CS7010 - 56042665 12/2016




revised 7/2019 PARTS LIST

ENGINE SYSTEM-DIESEL

Kit Item Ref.No. Qty Description Kit Item Ref. No. Qty Description
K1 1 Scr, Hex 5/16-18 X 1.25 43 56482478 1 Cleaner, Air
K1 2 2 Scr, Hex 1/4-20 X .62 [1 56482028 1 Filter Safety (for 56482478)
K1 3 11 Wsh. Fit SAE 5/16 [1 56482029 1 Filter Primary (for 56482478)
K1 4 4 Scr, Hex 5/16-18 X .88 44 56482621 1 Band Assy
K1 5 25  Wsh, Flt SAE 3/8 45 56486112 3 Clamp-P
K1 6 7 Scr-Pan Phil 1/4-20 X .62 48 56508391 1 Clamp, Muffler
K1 7 3 Stud-Double Ended 49 56511142 1 Plate-Tank Guard
K1 8 4 Scr, Hex 1/4-20 X 1.00 50 1 Diesel Engine Assy
K1 9 11 Wsh. Fit SAE 1/4 (See pages 62 and 63) NOTE 1
K1 10 11 Scr. Hex 3/8-16 X .75 1 Diesel Engine Assy-D1305-E4B
K1 11 10 Scr. Hex 5/16-18 X 1.00 (See pages 64 and 65) NOTE 2
K1 12 16 Scr. Hex 3/8-16 X 1.00 51 56511128 1 Tank Pivot Weldt
K1 13 10 Nut, Hex Nyl Loc 5/16-18 52 56511118 1 Fuel Tank Support Weldt
K1 14 4 Nut, Hex Nyl Loc 1/4-20 53 56511174 1 Bracket-Tank Pivot
K1 15 2 Scr. FIt Phil 1/4-20 X .62 54 56509986 1 Cable Bracket Weldt
K1 16 4 Nut-Hex Nyl Loc 3/8-16 55 56511120 1 Bracket-Tank Support
K1 17 1 Scr-Pan Phil 5/16-18 X 1.00 56 56511143 1 Guard Mnt Weldt
K1 18 7 Nut, Hex Nyl Loc-Thin 5/16-18 57 56510159 1 Air Cleaner Mnt Weldt
K1 19 5 Nut, Hex Nyl Loc-Thin 1/4-20 58 56510167 1 Tailpipe-Diesel
K1 20 1 Nut, Hex Nyl Loc-Thin 3/8-16 59 56510169 1 Bracket-Tailpipe
K1 21 2 Scr Panphil Thd Form 10-24x.50 60 56383071 1 Exhaust Blanket Kit-Diesel
K1 22 DELETED 61 56383072 1 Exhaust Blanket Kit-Diesel
23 56367117 4 Wsh Flt Steel .406cv31c 62 56511199 1 Belt Removal Tool
K1 24 1 Scr-Flt Soc Ss 3/8-16 X 2.50 63 56510284 1 Plate-Guard
K1 25 1 Scr. Hex Thd Form 10-24 X .38 64 56510295 1 Mount Weldt
K1 26 3 Scr. Hex Thd Form 1/4-20 X .50 65 56511122 1 Holddown-Battery
K1 27 2 Wsh. FIt .344 X .938 X .125 66 56511868 1 Tank-Diesel Assy (See pages 70 and 71)
28 56050356 1 Pin Quickrlse--.312dia .625I 67 56510628 1 Hose-Fuel
29 56110514 1 Skid 68 56510630 1 Hose-Fuel
30 56510953 1 Hose-Black 1/4 ID x 25 69 56511915 1 Mount-Radiator Seal
31 56314400 1 Wire Rope. 9 Inch 70 56510730 1 Trim-Seal
32 56320595 1 Bushing .32x.50x.28 71 56756364 9 Clamp- Hose SAE #4
33 56343236 1 Clamp. Muffler 1.50 72 56004073 2 Clamp-Double P-.562-Cdv0909z1
34 56396199 1 Clamp. Plastic 73 2-00-05253 4 Clamp. 3/4” Wire, Double
35 56410057 6 Bushing. .26 Id X .50 Od 74 7-07-02002 1 Overflow Bottle Assy
37 56419120 1 Clamp. Hose Support 75  7-33-02644 1 Hose. 1/4” 1d X 28” Long. Clear
38 56419300 4 Mount, Isolator, Stiff 76 56419452 1 Conduit
39 56440213 3 Clamp- Hose SAE #32 78 56510834 1 Clip-Spring %
40 56478461 1 Indicator. Service K1 79 2 Scr Pan Phil SS 6-32 X .38
41 56478488 1 Hose-Fuel K1 80 1 Scr Hex Thd Form 1/4-20x .75
42 56481686 1 Hose-Fuel Line 81 56394242 1 Bracket-Overflow Bottle
82 56015463 1 Decal Coolant Level
83 56384956 1 Clamp-Hose
84 56394369 1 Trim-Edge-.25x2.00

Service Kits
K1 56510797 1 Hardware Kit-Engine System Diesel

[ 1= Not Shown

NOTE 1: The old CS7010 Diesel Engine will become obsolete at the end of December 2018 and replaced with the new Diesel Engine Assy-D1305-E4B.
NOTE 2: Starting January 1¢, all Diesel CS7010 machines will have a new diesel engine that will comply with the new Tier IV requirements.

12/2016 56042665 - CS7010 61




revised 10/2018

| PARTS LIST

ENGINE ASSEMBLY-DIESEL - BEFORE JANUARY 2019

12/2016

| CS7010 - 56042665

62




revised 10/2018 | PARTS LIST

ENGINE ASSEMBLY-DIESEL - BEFORE JANUARY 2019

Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
1 56744580 1 Plug. Npt 3/8 Brass 3 56509510 1 Bracket-Diesel Radiator
2 56756360 1 Barb. Hose Female 32 56511912 1 Bracket-Radiator NOTE 1 TSB-FC-2017-046
3 56001879 3  Wsh-FIt SAE 1/2 33 56509740 1 Plate-Spacer
4 56001939 4 Wsh. FIt SAE 5/16 34 1 Diesel Engine Assy (See pages 66 and 67)
5 56001968 2 Scr. Hex 1/2-13 X 1.50 35 1 Diesel Exhaust Assy
6 56002063 16  Wsh. Fit SAE 3/8 35a 56419107 1 Exhaust Gasket
7 56002098 3  Wsh. Fit SAE 1/4 35b 56456833 1 Clamp. Muffler 1.62
8 56003431 2 Scr Hex Ss M6-1.00x16mm 35¢c 56510170 1 Exhaust Pipe Weldt
9 56003021 6 Scr-Hex M10-1.25 X 50mm 35d 56510172 1 Muffler Support Weldt
10 56003179 2 Scr, Hex Thd To Hd M8-1.25 X 20mm 35f  7-49-00038 1 Muffler
11 56003352 2 Nut, Hex M8-1.25 36 1 Tensioner Assy
12 56003740 3 Scr, Hex Thd To Hd 1/2-13 X 2.00 36a 56509923 1 Tensioner-Automatic
13 56009033 4 Scr. Hex Thd Form 1/4-20 X .50 (for Tensioner Assy)
14 56009250 3 Scr. Hex Thd Form 1/4-20 X .62 36b 56003314 1 Ring Ret Int Type Ho 2.047 Dia
15 56131601 2 Clamp- Hose SAE #16 (for Tensioner Assy)
16 56510958 1 Hose-Coolant 36c 56509716 1 Bearing (for Tensioner Assy)
17 56413839 2 Clamp- Hose SAE #20 36d 56510854 1 Idler Pulley Kit (for Tensioner Assy)
18 56419054 1 Fuel Filter Kit 37 56510077 1 Hose-Air Cleaner
19 56419120 2 Clamp. Hose Support 38 56510090 1 Hose-Air Cleaner
21 56478685 2 Mount, Rubber 39 56510126 1 Hose-Radiator
22 56486112 1 Clamp-P 40 56510127 1 Hose-Radiator
23 56507372 2 _Isolator-Engine 41 56510350 1 Governor-Controller
24 56507448 2 Washer. Isolator Tail [44] 56511876 1 Harness-Kubota Diesel
25 56511864 1 Pump-Fuel-Electronic M25 45 56740136 1 Plug, Pipe
26 56511909 1 Radiator 46 2-00-05958 16  Hhc, M10 X 1.25 X 20mm
27 56511663 1 Alternator-42VDC-10KW G1 47 56383568 1 Voltage Regulator Kit-42v
[1 56511661 1 Sheave-3V x 4.50 x .875 48 56003638 2  Wsh FIt Ss M6
(for 56509345 in diesel) 49 56756364 2 Clamp Hose Sae 4 E00047
28 56509442 1 Belt-3vx X 45.0
20 56509443 1  Sheave-3v X8.00 [1=Not Shown
30 56509452 1 Eng/Alt Mnt Weldt

NOTE 1: Please order Radiator Diesel Kit 56511918 if you are replacing the Radiator
56509210 which has been obsoleted and replaced by Kit 56511918.

12/2016 56042665 - CS7010 63




PARTS LIST

| revised 10/2018

ENGINE ASSEMBLY-DIESEL - AFTER DECEMBER 2018

64

CS7010 - 56042665 12/2016




revised 10/2018

| PARTS LIST

ENGINE ASSEMBLY-DIESEL - AFTER DECEMBER 2018

Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
1 56744580 1 Plug. Npt 3/8 Brass 31 56509510 1 Bracket-Diesel Radiator
2 56756360 1 Barb. Hose Female 32 56511912 1 Bracket-Radiator NOTE 1 TSB-FC-2017-046
3 56756364 2 Clamp Hose Sae 4 E00047 33 56509740 1 Plate-Spacer
4 56508490 1 Throttle/Shut Down Actuator 34 1 Diesel Engine Assy (See pages 68 and 69)
5 56001968 2 Scr. Hex 1/2-13 X 1.50 35 1 Diesel Exhaust Assy
6 56002063 18  Wsh. FIt SAE 3/8 35a 56419107 1 Exhaust Gasket
7 56002098 1 Wsh. Fit SAE 1/4 35b 56456833 1 Clamp, Muffler 1.62
8 56003431 3 Scr Hex Ss M6-1.00x16mm 35¢c 56510170 1 Exhaust Pipe Weldt
9 56003021 6 Scr-Hex M10-1.25 X 50mm 35d 56510172 1 Muffler Support Weldt
10 56003179 3 Scr, Hex Thd To Hd M8-1.25 X 20mm 35f  7-49-00038 1 Muffler
11 56003352 2 Nut, Hex M8-1.25 36 1 Tensioner Assy
12 56003740 3 Scr, Hex Thd To Hd 1/2-13 X 2.00 36a 56509923 1 Tensioner-Automatic
13 56009033 4 Scr. Hex Thd Form 1/4-20 X .50 (for Tensioner Assy)
14 56009250 3 Scr, Hex Thd Form 1/4-20 X .62 36b 56003314 1 Ring Ret Int Type Ho 2.047 Dia
15 56131601 2 Clamp- Hose SAE #16 (for Tensioner Assy)
16 56510958 1 Hose-Coolant 36c 56509716 1 Bearing (for Tensioner Assy)
17 56413839 2 Clamp- Hose SAE #20 36d 56510854 1 Idler Pulley Kit (for Tensioner Assy)
18 56419054 1 Fuel Filter Kit 37 56510077 1 Hose-Air Cleaner
19 56419120 2 Clamp. Hose Support 38 56510090 1 Hose-Air Cleaner
21 56478685 2 Mount, Rubber 39 56510126 1 Hose-Radiator
22 56486112 1 Clamp-P 40 56510127 1 Hose-Radiator
23 56507372 2 Isolator-Engine 41 56510350 1 Governor-Controller
24 56507448 2 Washer. Isolator Tail 42 56511876 1 Harness-Kubota Diesel
25 56511864 1 Pump-Fuel-Electronic M25 43 56740136 1 Plug, Pipe
26 56511909 1 Radiator 44  2-00-05958 16  Hhc, M10 X 1.25 X 20mm
27 56511663 1 Alternator-42VDC-10KW G1 45 56383568 1 Voltage Regulator Kit-42v
[1 56511661 1 Sheave-3V x 4.50 x .875
(for 56509345 in diesel) [1= Not Shown
28 56509442 1 Belt-3vx X 45.0 ) ) ) ) ) )
290 56500443 1 Sheave-3v X 8.00 NOTE 1: Plegse order Radiator Diesel Kit 56511918 if you are replacing the Radiator
30 56509452 1 Ena/Alt Mnt Weldt 56509210 which has been obsoleted and replaced by Kit 56511918.

12/2016

56042665 - CS7010 65




revised 10/2018

| PARTS LIST

ENGINE SUB ASSEMBLY-DIESEL - BEFORE JANUARY 2019

MODIFIED DRAIN PLUG

FRONT

12/2016

| CS7010 - 56042665

66




revised 10/2018 | PARTS LIST
ENGINE SUB ASSEMBLY-DIESEL - BEFORE JANUARY 2019
Kit Item Ref.No. Qty Description
1 56002037 2  Scr.Hex 5/16-18 X .88
2 56002701 2  Nut. Hex Nyl Loc 5/16-18
3 56009033 3  Scr. Hex Thd Form 1/4-20 X .50
4 56111319 1 Speed Sensor
5 56307249 1 Pulley. Fan (89mm)
6 56486112 3  Clamp-P
7 56504477 1 Kit, Low Fan Kub1505
8 56509853 1 Bracket-Mag Pickup
9 56509981 1 Plate-Guard
10 56510140 1 Fan-Cooling
11 56510149 1 Spacer-Fan
12 56510205 1 Remote Qil Drain Assy
13 56510207 1 Manifold-Exhaust
14 56510208 1 Engine-Kubota D1305
15 56003361 1 Scr Hex Hd M8 X 35.0
16 56009052 1 Wsh Int Shprf 5/16
Engine Replacement Parts
[1 56510208 1 Engine-Kubota D1305
[] 56510385 1 Alternator-40 Amp
[] 56419086 1 Fuel Filter Cartridge
[1 56482659 1 Qil Filter Cartride
[1 56419084 1 Alternator Belt
[1 56419087 1 Fan Belt
[] 56508454 1 Thermostat Kit
[] 56419089 1 Starter Motor
[] 56508444 1 Qil Pressure Switch
[1 56419091 1 Temp Switch
[] 56508490 1 Throttle/Shut Down Assembly
[1 56510350 1 Governor-Controller
[1 56111319 1 Speed Sensor
[1 56510126 1 Hose-Radiator (Lower)
[1 56510127 1 Hose-Radiator (Upper)
[1 56510205 1 Drain Hose Assy
[] 56508355 1 Fuel Pump, Eletronic
[1 56419307 1 Strainer. Fuel
[1 56510077 1 Hose-Air Cleaner (Air Cleaner To Intake)
[1 56510090 1 Hose-Air Cleaner (Air Cleaner Inlet)
[1 56508354 1 Fuel Cap
[1 56510613 1 Sender-Fuel Level
[1 56510614 1 Tube-Fuel Withdrawl
[1 56510615 1 Tube-Fuel Return
[1 56510968 1 Gasket Set-Upper D1305
[] 56510969 1 Gasket Set-Lower D1305
[1 56510970 1 Water Pump-D1305
[] 56510971 1 Pulley-Alternator
[] 56510972 1 Bracket-Alternator Adj
[1 56510973 1 Pulley-Crankshaft
[1 56510974 1 Injection Pump-D1305
[1 56510975 1 Glow Plug (3 required)
[1 33019750 1 Kit-Holder Nozzle (Injector) (3 required)
[1 56482028 1 Filter Safety
[1 56482029 1 Filter Primary
[1 56383025 1 Cap-Oil Fill
[1 56511914 1 Radiator Cap
[1= Not Shown
1212016 56042665 - CS7010 67




revised 10/2018

12/2016

ENGINE SUB ASSEMBLY-DIESEL - AFTER DECEMBER 2018

| PARTS LIST

2 ]
740, y
va QS |
v/’.,w&l.mu
LT
G
VA &

| CS7010 - 56042665

68



revised 10/2018

PARTS LIST

ENGINE SUB ASSEMBLY-DIESEL - AFTER DECEMBER 2018

Kit Item Ref.No. Qty Description
1 56002037 2  Scr.Hex 5/16-18 X .88
2 56002701 2  Nut. Hex Nyl Loc 5/16-18
3 56009033 3  Scr. Hex Thd Form 1/4-20 X .50
4 56111319 1 Speed Sensor
5 56307249 1 Pulley. Fan (89mm)
6 56486112 3  Clamp-P
7 56504477 1 Kit, Low Fan Kub1505
8 56509853 1 Bracket-Mag Pickup
9 56509981 1 Plate-Guard
10 56510140 1 Fan-Cooling
11 56510149 1 Spacer-Fan
12 56510205 1 Remote Qil Drain Assy
13 56510207 1 Manifold-Exhaust
14 56394270 1 Engine-Kubota D1305-E4B
15 56003361 1 Scr Hex Hd M8 X 35.0
16 56508444 1 Qil Pressure Switch
17 56419091 1 Temp Switch
Engine Replacement Parts
[1 56394270 1 Engine-Kubota D1305
[] 56510385 1 Alternator-40 Amp
[] 56419086 1 Fuel Filter Cartridge
[1 56482659 1 Qil Filter Cartride
[1 56419084 1 Alternator Belt
[1 56419087 1 Fan Belt
[] 56508454 1 Thermostat Kit
[1 56419089 1 Starter Motor
[] 56508444 1 Qil Pressure Switch
[1 56419091 1 Temp Switch
[] 56508490 1 Throttle/Shut Down Assembly
[1 56510350 1 Governor-Controller
[1 56111319 1 Speed Sensor
[1 56510126 1 Hose-Radiator (Lower)
[1 56510127 1 Hose-Radiator (Upper)
[1 56510205 1 Drain Hose Assy
[] 56508355 1 Fuel Pump, Eletronic
[1 56419307 1 Strainer. Fuel
[1 56510077 1 Hose-Air Cleaner (Air Cleaner To Intake)
[1 56510090 1 Hose-Air Cleaner (Air Cleaner Inlet)
[1 56508354 1 Fuel Cap
[1 56510613 1 Sender-Fuel Level
[1 56510614 1 Tube-Fuel Withdrawl
[1 56510615 1 Tube-Fuel Return
[1 56510968 1 Gasket Set-Upper D1305
[1 56510969 1 Gasket Set-Lower D1305
[1 56510970 1 Water Pump-D1305
[1 56510971 1 Pulley-Alternator
[1 56510972 1 Bracket-Alternator Adj
[1 56510973 1 Pulley-Crankshaft
[1 56510974 1 Injection Pump-D1305
[1 56510975 1 Glow Plug (3 required)
[1 33019750 1 Kit-Holder Nozzle (Injector) (3 required)
[1 56482028 1 Filter Safety
[1 56482029 1 Filter Primary
[1 56383025 1 Cap-Oil Fill
[1 56511914 1 Radiator Cap
[1= Not Shown
1212016 56042665 - CS7010 69




PARTS LIST

DIESEL FUEL TANK ASSEMBLY

70 CS7010 - 56042665 12/2016




PARTS LIST

DIESEL FUEL TANK ASSEMBLY

Item Ref.No. Qty Description

1 56002098 4 Wsh. Fit SAE 1/4
2 56003603 1 Scr. Pan Phil Thd Form 1/4-20 X .38
3 56009033 4 Scr. Hex Thd Form 1/4-20 X0.5
4 56492305 1 Boot, Rubber
5 56510495 2 Barb-90 Elbow 5/16 X 1/4npt
6 56511235 1 Fuel Tank Assembly
7 56511247 1 Bracket-Tank Support
8 56511256 1 Tube-Fuel Return
[1 56508354 1 Fuel Cap
[1 56511257 1 Sender-Fuel Level R1
[1 56511255 1 Tube-Fuel Withdrawl

[1= Not Shown

12/2016

56042665 - CS7010

71




revised 5/2020

| PARTS LIST

HOPPER SYSTEM-1

12/2016

| CS7010 - 56042665

72




revised 5/2020 PARTS LIST
HOPPER SYSTEM-1
Kit Item Ref.No. Qty Description Kit _Item Ref.No. Qty Description
1 56323135 1 Strain Relief K3 44 1 Flap-Hopper
2 56449221 2 Bumper. 1.43 Dia K3 45 1 Clamp-Hopper Flap
K4 3 3 Scr. Soc Hd 10-24 X 0.62 K5 46 1 Clamp-Hopper Door Bottom
K4 4 2 Scr, Hex 5/8-11 X 1.50 47 56509388 1 Hopper Lift Weldment
K4 5 2 Scr-Pan Phil 10-24 X .50 48 56509398 1 Bearing-Slv 1.125x1.281x0.750
K4 6 5  Wsh, Fit SAE #8 49 56509399 1 Seal-Hopper
K4 7 1 Scr, Hex 5/16-18 X 2.50 50 56509400 1 Hopper-Lower
K3.K4 K58 15 Nut, Hex Nyl Loc SS 1/4-20 51 56509401 1 Hopper-Upper
K4 9 3 Nut, Hex Nyl Loc 10-24 K1 52 1 Hopper Cover Assy
K4 10 1 Nut, Hex Nyl Loc-Thin 5/16-18 K1 52a 1 Strain Relief
K4 11 2 Nut, Hex Nyl Loc-Thin SS 1/4-20 K1 52b 5 Wsh, Fit SAE 1/4
K2.K4 K612 6 Nut, Hex Nyl Loc SS 5/16-18 K1 52¢ 5 Scr, Hex 1/4-20 X .75
13 2-00-03829 1 Lock Washer, 3/8 Int./Ext. Tooth K1  52d 2 Bearing, F1 1 1d X 1-1/4 Od X 1/2 L
K1.K4 14 8 Screw 8-32 X 3/8 Phn Ph Ss K1 52e 1 Cover-Hopper
K4K5 15 5  Scr-Hex SS 1/4-20 X 1.00 K1 52f 1 Seal - Hopper Cover
K4 16 2 Wsh, FIt Std SS 3/8 K1 52g 1 Hinge-Hopper Cover Lt
K4 17 4 Scr- Hex SS 3/8-16 X 1.50 K1 52h 1 Hinge-Hopper Cover Rt
K4 18 2 Wsh. FIt Std SS 1/4 53 56511759 1 Dump Door Actuator Assy M7
19 56900041 1 Plug, Cap 54 56383694 1 Bracket-Sensor Mounting
K4 20 1 Scr, Hex 5/16-18 X 1.75 55 56509798 1 Prop Rod Assy
K4 21 5 Scr- Hex SS 5/16-18 X .75 56 56509989 1 Bar-Hopper Hinge
K4 22 1 Pin.Clevis .500 X 3.00 57 56510148 1 Cap-Vented W/ Tether
K4 23 2 Nut. Hex Nyl Loc SS 3/8-16 K5 58 1 Clamp-Hopper Door Seal
K4 24 2 Pin. Cotter Hair K5 59 1 Seal-Hopper Door
K4 25 2 Ring. Ret Ext 1.00 Shaft 60 56009005 3 Scr Panphils Type Ab 10-16x.75
K4 26 1 Clevis Pin K4 61 1 Wsh-Flt Ss .260 x 1.000 x .074
K4 27 3 Wsh-FIt SS .33 X 1.00 X.060 62 56416517 1 Strap, Static, 12.5"
K3.K4.K528 12 Scr-Carriage SS 1/4-20 X .75 K2 63 1 Hopper Skid Weldt
K4 29 4 Wsh-FIt SS .344 X 1.500 X .080 64 56394131 1 Spring-Gas-175 Pound
K2.K4 K630 6 Scr-Carriage SS 5/16-18 X 1.00 65 56507793 1 Clip, Conduit
K4 31 2 Ring. Ret Ext 1.125 Shaft 66 56507885 1 Pin, Cylinder
K4 32 2 Nut, Hex Jam 1/2-13 67 56056903 3 Clamp Loop E00129
K2.K4 K6 34 6  Wsh-FIt SS .344 X 1.000 X.109 68 56002859 8  Wsh Flt SAE SS 1/4
35 56511830 2 Sensor, Proximity SW6 / SW13 69  2-00-02303 1 Lk Wash Int Tooth Zinc PI
36 56469854 2  Tie Anchor 70 56001954 1 Wsh Flt Sae 10
K1 37 56507188 2 Latch 71 56009029 1 Scr Panphil Thd Form 10-24x.50
39 56383035 2 Light Assy LT2 /LT3 72 56002807 1 Scr Hex Ss 1/4-20 X .75
[40] 56383029 2  Adapter DT06 To MP280 73 56002935 3 Scr Hex Loc Ss 1/4-20 X .5
41 56507941 2 Bearing, Flange 1.125 X 1.281 X .750
42 56509079 1 Plug - Pipe 1/8 Npt Plastic Service Kits
43 56511192 1 Dump Door Assy K1 56510793 1 Hopper Cover Kit
43a 56002491 13 Nut. Hex Nyl Loc SS 1/4-20 K2 56510796 1 Skid Plate Kit-Hopper
43b 56002883 7 Scr- Hex SS 1/4-20 X 1.00 K3 56510800 1 Hopper Flap Kit
43c 56003715 6 Scr-Carriage SS 1/4-20 X .75 K4 56511890 1 Hardware Kit-Hopper System
43d 56009002 2 Wsh. FIt .266 X .906 X .060 K5 56510801 1 Hopper Door Seal Kit
43¢ 56507177 2 Clamp, Hopper Door Side K6 56511579 1 Hopper Guard Kit
43f 56507178 2 Seal, Hopper Door Side
43g 56511155 1 Hopper Door Weldt [1=Not Shown
43h 56509141 1 Dump Door Pivot Weldt
431 56509144 1 Seal-Hopper Door Bottom
K5 43 2 Clamp-Hopper Door Bottom
43k 56509146 2 Seal-Hopper Door Bottom
1212016 56042665 - CS7010 73




revised 7/2019

| PARTS LIST

HOPPER SYSTEM-2

.< \ ,A
\ AN\ X >
el
WERN %

\ 4

@ .\

12/2016

| CS7010 - 56042665

74




revised 7/2019 PARTS LIST
HOPPER SYSTEM-2
Kit Item Ref.No. Qty Description Kit _Item Ref.No. Qty Description
1 56323135 1 Strain Relief K3 44 1 Flap-Hopper
2 56449221 2 Bumper, 1.43 Dia K3 45 1 Clamp-Hopper Flap
K4 3 3 Scr. Soc Hd 10-24 X 0.62 K5 46 1 Clamp-Hopper Door Bottom
K4 4 2 Scr. Hex 5/8-11 X 1.50 47 56509388 1 Hopper Lift Weldment
K4 5 2 Scr-Pan Phil 10-24 X .50 48 56509398 1 Bearing-Slv 1.125x1.281x0.750
K4 6 5  Wsh, Fit SAE #8 49 56509399 1 Seal-Hopper
K4 7 1 Scr. Hex 5/16-18 X 2.50 50 56509400 1 Hopper-Lower
K3.K4.K58 15 Nut. Hex Nyl Loc SS 1/4-20 51 56509401 1 Hopper-Upper
K4 9 3 Nut. Hex Nyl Loc 10-24 K1 52 1 Hopper Cover Assy
K4 10 1 Nut, Hex Nyl Loc-Thin 5/16-18 K1 52a 1 Strain Relief
K4 11 2 Nut, Hex Nyl Loc-Thin SS 1/4-20 K1 52b 5 Wsh, Fit SAE 1/4
K2.K4.K612 6 Nut, Hex Nyl Loc SS 5/16-18 K1 52¢ 5 Scr, Hex 1/4-20 X .75
13 2-00-03829 1 Lock Washer, 3/8 Int./Ext. Tooth K1 52d 2 Bearing, F1 1 1d X 1-1/4 Od X 1/2 L
K1.K4 14 8 Screw 8-32 X 3/8 Phn Ph Ss K1 52 1 Cover-Hopper
K4.K5 15 5 Scr- Hex SS 1/4-20 X 1.00 K1 52f 1 Seal - Hopper Cover
K4 16 2 Wsh. Flt Std SS 3/8 K1 529 1 Hinge-Hopper Cover Lt
K4 17 4 Scr- Hex SS 3/8-16 X 1.50 K1 52h 1 Hinge-Hopper Cover Rt
K4 18 2 Wsh. FIt Std SS 1/4 K1 52i 1 Seal-Hopper Cover
19 56900041 1 Plug, Cap 53 56511759 1 Dump Door Actuator Assy M7
K4 20 1 Scr, Hex 5/16-18 X 1.75 54 56383694 1 Bracket-Sensor Mounting
K4 21 5 Scr- Hex SS 5/16-18 X .75 55 56509798 1 Prop Rod Assy
K4 22 1 Pin.Clevis .500 X 3.00 56 56509989 1 Bar-Hopper Hinge
K4 23 2 Nut, Hex Nyl Loc SS 3/8-16 57 56510148 1 Cap-Vented W/ Tether
K4 24 2 Pin. Cotter Hair K5 58 1 Clamp-Hopper Door Seal
K4 25 2 Ring. Ret Ext 1.00 Shaft K5 59 1 Seal-Hopper Door
K4 26 1 Clevis Pin 60 56009005 3 Scr Panphils Type Ab 10-16x.75
K4 27 3 Wsh-Fit SS .33 X 1.00 X.060 K4 61 1 Wsh-Flt Ss .260 x 1.000 x .074
K3.K4.K528 12 Scr-Carriage SS 1/4-20 X .75 62 56416517 1 Strap, Static, 12.5”
K4 29 4 Wsh-Fit SS .344 X 1.500 X .080 K2 63 1 Hopper Skid Weldt
K2.K4.K630 6 Scr-Carriage SS 5/16-18 X 1.00 64 56394131 1 Spring-Gas-175 Pound
K4 31 2 Ring. Ret Ext 1.125 Shaft 65 56507793 1 Clip, Conduit
K4 32 2 Nut, Hex Jam 1/2-13 66 56507885 1 Pin, Cylinder
K2.K4.K6 34 6 Wsh-Fit SS .344 X 1.000 X .109 67 56056903 3 Clamp Loop E00129
35 56511830 2 Sensor, Proximity SW6 / SW13 68 56002859 8 Wsh FIt Sae Ss 1/4
36 56469854 2 Tie Anchor 69  2-00-02303 1 Lk Wash Int Tooth Zinc PI
K1 37 56507188 2 Latch 70 56001954 1 Wsh Flt Sae 10
39 56383035 2 Light Assy LT2 /LT3 71 56009029 1 Scr Panphil Thd Form 10-24x.50
[40] 56383029 2  Adapter DT06 To MP280 72 56002807 1 Scr Hex Ss 1/4-20 X .75
41 56507941 2 Bearing, Flange 1.125 X 1.281 X .750 73 56002935 3 Scr Hex Loc Ss 1/4-20 X .5
42 56509079 1 Plug - Pipe 1/8 Npt Plastic
43 56511192 1 Dump Door Assy Service Kits
43a 56002491 13 Nut, Hex Nyl Loc SS 1/4-20 K1 56510793 1 Hopper Cover Kit
43b 56002883 7 Scr- Hex SS 1/4-20 X 1.00 K2 56510796 1 Skid Plate Kit-Hopper
43c 56003715 6 Scr-Carriage SS 1/4-20 X .75 K3 56510800 1 Hopper Flap Kit
43d 56009002 2 Wsh. FIt .266 X .906 X .060 K4 56511890 1 Hardware Kit-Hopper System
43e 56507177 2 Clamp, Hopper Door Side K5 56510801 1 Hopper Door Seal Kit
43f 56507178 2 Seal, Hopper Door Side K6 56511579 1 Hopper Guard Kit
43g 56511155 1 Hopper Door Weldt
43h 56509141 1 Dump Door Pivot Weldt [ 1= Not Shown
431 56509144 1 Seal-Hopper Door Bottom
K5 43 2 Clamp-Hopper Door Bottom
43k 56509146 2 Seal-Hopper Door Bottom
1212016 56042665 - CS7010 75




PARTS LIST | revised 10/2018

HYDRAULIC SYSTEM - CONNECTOR IDENTIFIER

o O-Ring Face Seals
JIC 37° Flare (ORFS)

76 CS7010 - 56042665 12/2016




revised 10/2018

| PARTS LIST

HYDRAULIC SYSTEM - HOSE DESCRIPTOR

Hose Description Key

DESCRIPTION = HOSE-HYD-A1-1A1-1A1-123

w
-
u 2
e | 2 <
| = 22| N
w a a H w w [72)
7] a Z z b 0| o o
o < = = = —
T = o (O] (L) = = = E E
o & z |z |z E|E|E G E
5 = w (= = = [T [T TS b
< = N [T (T [T = = = - %
& b | & 5| 5| B 8181 8 u <
> o o x o o w w w oY
= = = [T TR [T (7] [72] [72] r <
Hio[s|e|-[u]y]|D]- Al | -] 1] a] 1[4 Al 1 123
:922%3;‘?“‘-: FITTING END TYPE:
= 1= ORFS
B= SAE100R2 2= JIC 37° FLARE
C= SAET00R17 3= BSPP
D= SAE100R4 4= NPT
E= SAE100R16 5= ORB
6= SAE 45°
HOSE AND FITTING SIZE: 7= BSPT
"z qﬁ:) 8= FLANGE
oot 25/1 6),,) 9= NO HOSE FITTING (FOR USE WITH BARB FITTING) ***
j: :g E?g; FITTING END ANGLE:
5=-10 (5/8) i~ 22
6= -12 (314") e
7=-16 (1) D=225°
8=-20 (1-1/4") e
9= -24 (1-1/2)) el
**|F THERE IS “NO HOSE FITTING’ USE THE HOSE SIZE. o= 67 5°
H= 110°
I= 135°
J=150°
K= 180°
L= BANJO
M = NO HOSE FITTING (FOR USE WITH BARB FITTING) ***
12/2016 56042665 - CS7010 77




PARTS LIST

revised 10/2018

HYDRAULIC SYSTEM - 37° FLARE EQUIPPED MACHINES

d

i

78

CS7010 - 56042665

12/2016




revised 10/2018

| PARTS LIST

HYDRAULIC SYSTEM - 37° FLARE EQUIPPED MACHINES

Kit Item Ref.No. Qty Description
1 56416308 1 Left Hinge Pin Weldt
K1 2 1 Scr, Hex Hd Loc 1/4-20x.50
K1 3 2 Scr, Hex Hd Loc 3/8-16x.75
K1 4 1 Scr, Hex Thd Form 10-24 X .38
K1 5 1 Clamp-P
6 56511837 1 Hydraulic Power Pack Assy
6a 56511831 1 Motor 36v-3669RPM-0.55hp M11
6b 56509374 1 Hydraulic Pump/Reservoir Assy
[] 56509383 1 Hydraulic Reservoir Kit (for 56509374)
[] 56509375 1 Cap-Hyd Reservoir (for 56509374)
6c 56510682 1 Fitting-Orifice
6d 56900101 2 Elbow. 90 O-Ring
6e 56511941 1 Clip-Deutsh Connector
6f 56002124 1 Screw10-24 X .62 Pnh Ph
6g 56002202 2 Scr Pan Phil 10-32 X .62
7 1 Hopper Lift Cylinder Assy
7a 56507941 2 Bearing. Flange 1.125 X 1.281 X .750
7b 56509377 1 Cylinder-Hydraulic 2.00 X 13.06
[] 56509381 1 Seal Kit (for 56509377)
7c 56900101 1 Elbow. 90 O-Ring
7d 56900110 1 Elbow. 90 O-Ring
8 56509382 2 Hose Assy
Service Kits
K1 56511891 1 Hardware Kit-Hydraulic Sys
[1= Not Shown
1212016 56042665 - CS7010 79




revised 7/2019

| PARTS LIST

HYDRAULIC SYSTEM - ORFS EQUIPPED MACHINES

12/2016

| CS7010 - 56042665

80




revised 7/2019 | PARTS LIST
HYDRAULIC SYSTEM - ORFS EQUIPPED MACHINES
Kit Item Ref.No. Qty Description
1 56416308 1 Left Hinge Pin Weldt
K1 2 1 Scr. Hex Hd Loc 1/4-20 x .50
K1 3 2 Scr. Hex Hd Loc 3/8-16 x .75
K1 4 DELETED
K1 5 DELETED
6 56511837 1 Hydraulic Power Pack Assy
6a 56511831 1 Motor 36V-3669RPM-0.55hp M11
6b 56509374 1 Hydraulic Pump/Reservoir Assy
[1 56509383 1 Hydraulic Reservoir Kit (for 56509374)
[1 56509375 1 Cap-Hyd Reservoir (for 56509374)
6c DELETED
6d  2-00-04892 1 Elbow, 90 O-Ring
e DELETED
6f 56002202 2 Scr Pan Phil 10-32 x .62
6g 56394108 1 Ftg-Elbow Orf-.047-Hyd-4-Orfs
6h 56394412 1 Clip-Connector-11.0 Hole
7 1 Hopper Lift Cylinder Assy
7a 56507941 2 Bearing. Flange 1.125 X 1.281 X .750
7b 56509377 1 Cylinder-Hydraulic 2.00 X 13.06
[1 56509381 1 Seal Kit (for 56509377)
7c  2-00-04892 1 Hyd. Adapter-SAE To OR 90 EL
7d  2-00-04926 1 Fitting-90 SAE6 To ORS4
8 8-33-02178 2 Hose-Hyd-A1-1a1-1a1-381
9 56002063 2 Wsh. Fit SAE 3/8
10 56002127 1 Scr-Hex 3/8-16 X .75
11 56002841 1 Nut. Hex Nyl Loc-Thin 3/8-16
12 2-00-04873 2 Cable Clamp
Service Kits
K1 56511891 1 Hardware Kit-Hydraulic Sys
[1= Not Shown

Hose Description Key

DESCRIPTION = HOSE-HYD-A1-1A1-1A1-123 (See Page 5)

12/2016

56042665 - CS7010

81




PARTS LIST

revised 10/2018

MAIN BROOM SYSTEM

82

CS7010 - 56042665 12/2016




revised 1/2020

PARTS LIST

MAIN BROOM SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K7 1 1 Lock Washer, 3/8 Int./Ext. Tooth 46 56511187 1 Broom Door Assembly
K7 2 1 Flat Washer, 1.00 X .39 X .06 46a 56002850 2 Nut. Hex Nyl Loc-Thin SS 1/4-20
3 2-00-05187 1 3/8-16 X 1.0, Carriage Bolt 46b 56002859 3 Wsh-FIt SAE SS 1/4
K7 4 1 Nut Hex Nyl Loc 3/8-16 46c 56002937 3 Scr-Hex Loc SS 5/16-18 X .62
5 56394458 1 Main Broom Spiral 46d 56003221 2 Scr-Hex Loc SS 1/4-20 X .75
K6.K7 6 4 Nut-Hex Nyl Loc Ss 1/4-20 46e 56003717 1 Scr. Soc Shd .31 X .25 X 1/4-20
K5K7 7 1 Scr- Hex Ss 3/8-16 X 2.00 46f 56003844 1 Scr- Hex SS 1/4-20 X .88
KIK7 8 8 Scr- Hex Ss 1/4-20 X .75 469 56413802 1 Latch, Rh
K6K7 9 2 Nut-Hex Nyl Loc Ss 1/2-13 46h 56511116 1 Broom Door Weldment
K7 10 5 Nut, Hex Nyl Loc-Thin Ss 1/4-20 46i 56509612 1 Seal-Broom Door
K6.K7 11 5  Wsh-FIt Sae Ss 1/4 46] 56509754 1 Arm-Stop
K7 12 1 Scr- Hex Ss 1/4-20 X 1.00 K5 47 1 Actuator-Lin-36v-51mm Stroke M6
K6.K7 14 2 Scr- Hex Ss 1/2-13 X 1.75 K5 48 1 Bracket-Spring
K6.K7 15 2 Wsh-Flt Sae Ss 1/2 K6 49 1 Pin-Clevis-Grooved-Ss .5x2.75
K4.K7 16 6 Scr-Pan Phil Ss 1/4-20 X .75 K6 50 1 Retaining Ring-E Style-Ss .5
K5.K6.K717 3 Nut Hex Nyl Loc-Thin Ss 3/8-16 K2K9 51 56477613 2 Cable Tie E00549 Re409s
K6.K7 18 1 Key, Sq .25 X 1.19 K2K9 52 56478246 1 Cable Tie E00549 Re438ba
K5K7 19 3 Pin-Clevis .375 X 2.25 K2.K9 53 1 Scr Hex Thd Form 1/4-20x.50
K6.K7 20 4 Scr-Carriage Ss 1/4-20 X .75 K2K9 54 1 Clip-Mount-Tie Down
K5.K7 21 1 Pin-Clevis .50 X 1.75 55 56386407 1 Clip E00360
K5.K7 22 3 Pin-Bow-Tie Cot 1/4-3/8x.072 56 56413211 2 Bearing Flange .625x.500x.250
K5.K7 23 1 Pin-Bow-Tie Cot 7/16-1/2x.091 K6.K7 57 2 Scr_Soc Hd Shd .50x.38x3/8-16
K2.K6.K724 4 Scr-Hex Loc Ss 5/16-18 X 1.00
K2.K7.K825 56004012 1 Wsh-Fit 18-8 Ss-1.062x2x.13 Main Brooms
K6.K7 26 1 Wsh. Fit Harden .344x1.000x.120/.135 56394458 1 Main Broom Spiral
K5 27 2 Bearing. Flange * 33018856 1 Broom-Main Nylon
K2.K8 28 56384760 1 Guard-String * 33018857 1 Broom-Main Prolene
29 56416517 1 Strap.Static. 12.5”
K6 30 2 Bearing Service Kits
K5 31 1 Spring-Extension K1 56510739 1 Strap Kit-Broom Rear
K4 32 1 Foam-Right Skirt K2 56510740 1 Motor Kit-Broom M1
K4 33 1 Foam-Left Skirt K3 56422152 1 Brush Kit-Motor (for Broom Motor Assy)
K4 34 1 Skirt-Right K4 56510741 1 Skirt Kit-Broom
K4 35 1 Skirt-Left K5 56511898 1 Actuator Kit-Main Broom
K4 36 2 Strap-Skirt K6 56510804 1 Support Kit-Main Broom
37 56509520 1 Strap-Left Skirt K7 56511882 1 Hardware Kit-Main Broom
38 56509525 1 Panel Weldment K8 56384904 1 String Guard Kit
K2.K9.K10 39 1 Broom Motor Assembly M1 K9 56384531 1 Motor Only Kit-Main Broom
K3 [ 1 Brush Kit-Motor (for Broom Motor Assy) K10 56385366 1 Motor Repair Kit
K1 40 1 Flap-Broom Recirc
K1 41 1 Skirt-Broom Rear * = Optional, Not Included
K1 42 2 Strap-Broom Rear [ 1= Not Shown
K6 43 1 Broom Drive Hub Assembly
K6 44 1 Broom Support Weldment NOTE 1: If you need to replace the old Broom Arm Assembly 56511186, please
45 56394114 1 Broom Arm Assembly NOTE 1 order the Broom Arm Kit 56394115.
45a 56003314 1 Ring. Retainer
45b 56003338 1 Scr-Hex Loc SS 3/8-16 X .75
45c 56009195 1 Wsh-Fit .406 X 1.25 X .164
45d 56479430 2 Bearing Ball
45e 56394113 1 Broom Arm Weldment
45f 56509726 1 Hub-Broom Idler
1212016 56042665 - CS7010 83




revised 2/2023

| PARTS LIST

RECOVERY SYSTEM

12/2016

| CS7010 - 56042665

84




revised 2/2023 PARTS LIST
RECOVERY SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K5 1 1 Scr, Hex 1/4-20 X .88 31 56509985 1 Hose-Squeegee
K5 2 6 Wsh. Fit Std 1/4 32 56510143 2 Tab-Hinge
K5 3 3 Screw M5x20 Wn1451 Black Zn 33 56510189 1 Plate-Inlet
K5 4 6 Scr-Pan Phil 1/4-20 X .62 34 56511400 2 Motor-Vac-42vdc-17000RPM-.75HP M4 / M5
K5 5 1 Scr-Pan Phil S.S. 1/4-20 X 2.0 K7 [ 1 Vacuum Motor Brush Kit
K5K6 6 12 Wsh. FIt Std 5/16 K1 36 56510232 1 Gasket-Recovery Cover
K5K6 7 8 Scr, Hex Hd Loc 5/16-18 X .75 37 56510611 1 Debris Basket
K5 8 1 Nut, Hex Nyl Loc 1/4-20 38 56510674 2 Gasket-Cover
K4K5 9 6 Scr. Pan Phil SS 10-24 X .62 39 56510676 1 Trim-Seal
K5 10 4 Scr Pan Phil SS 1/4-20 X 1.75 40 56510677 2 Foam Tube Assy
K5 11 2 Scr, Pan Phil SS 8-32 X .38 41 56510678 1 Gasket-Tank
K5 12 2 Scr Panphils Type Ab 10-16x.75 42 56510679 1 Gasket-Inlet Plate
K5 13 2 Wsh. FIt .266 X .906 X .060 K5 43 5  Wsh-FIt SS .266 X .906 X .060
K4  14# 3 Clamp. Plastic 44 56511738 1 Vacuum Plate Assy-Bottom
15# 56386202 2 Gasket — Dual - Inlet K3 45 1 Drain Hose Ribbed
16 56368989 1 Bushing 46 56511189 1 Gasket-Panel
17 56382992 1 Cable Assy-Quick Link-19.5 In 47 56511190 1 Gasket-Cover
18 56440213 2 Clamp- Hose SAE #32 48 56003372 4 Scr Hex Loc Ss 5/16-X18x 1.25
K3 19 1 Clamp- Hose SAE #36 49 56116865 6 Screw M4x12 Wn1451 Black Zn
20 56486112 1 Clamp-P 50 56394349 1 Plate Weldment
21 56507188 1 Latch 51 56385477 1 Clip-Spring
K6 23 2 Tank Pivot Weldt
24 56394245 1 Tank-Recovery Service Kits
25 56509285 1 Exhaust Cover K1 56510580 1 Lid Kit-Rec
26 56509304 1 Latch Pin Weldment K2 56510583 1 Float Ball Cage Kit
K1 27 56509350 1 Cover - Recovery Tank K3 56383261 1 Drain Hose Kit
28 56509355 1 Tether Hook K4 56510586 1 Clip Kit-Drain Hose
29 56509364 1 Plate-Cover K5 56511889 1 Hardware Kit-Recovery System
30 1 Vac Fan Cover Assy K6 56510584 1 Pivot Kit-Rec Tank
K5 30a 2 Scr Pan Phil SS 1/4-20 X .62 K7 56116107 1 Vacuum Motor Brush Kit
K5 30b 2 Scr, Pan Phil Plastite 10-14 X .50
K5 30c 4 Scr, Pan Phil Type B 1/4-14 X .62 # = Revised or new since last update
30d 56314400 1 Wire Rope. 9 Inch
K2  30e 4 Cage. Float
K2 30f 2 Ball, Float
30g 56413194 1 Screen, Filter
30h 56413195 1 Filter
30i 56453849 2 Bushing .26x.37x.28
30] 56509201 1 Cover-Vac Fan
30k 56511945 2 Gasket — Motor - Inlet
301 56511732 1 Plate - Vac - Top
30m 56510695 2 Latch-Plastic
30n 56510701 1 Lid Assy-Vac Filter
56314491 1 Gasket Vac Cover
1212016 56042665 - CS7010 85




| PARTS LIST revised 10/2018

SCRUBBING SYSTEM-1

86 | CS7010 - 56042665 12/2016



revised 10/2018

PARTS LIST

SCRUBBING SYSTEM-1

Kit Item Ref.No. Qty Description
K1 1 6 Nut, Hex Nyl Loc SS 1/4-20
2 56303651 2 Clamp P CI-16
K1 3 2 Nut, Hex Nyl Loc-Thin SS 1/2-13
K1 4 5 Wsh-Fit SAE SS 1/4
K1 5 2 Scr- Hex SS 1/4-20 X 1.00
K1 6 1 Scr Hex Thd Form 1/4-20x .38
K1 7 8 Wsh-Fit SAE SS 1/2
K1 8 2 Scr- Hex SS 1/2-13 X 1.50
K1 9 2 Clevis Pin
K1 10 2 Pin- Bow-Tie Cotter 7/16 - 1/2
K1 11 2 Scr-Hex Loc SS M12-1.75 X 35mm
K1 12 2 Scr- Hex SS 1/4-20 X .88
13 56510946 1 Chem. Injection Tee Assy
14 56244969 3 Clamp- Hose SAE #12
15 56367206 4 Bushing
16 56510948 1 Hose-.75 X 21.50 In. Spiral
17 56420160 4 Bearing, Flange
18 56510625 1 Stop-Scrub Deck
19  2-00-04345 2 Ty-Rap Thomas+Betts-Ty-28m
20 1 Arm-Deck Lift Assembly
20a 56003845 1 Scr, Hex SS 3/8-16 X 7.00
20b 56002852 1 Nut. Hex Nyl Loc-Thin SS 3/8-16
20c 56002910 2 Wsh-Fit SAE SS 3/8
20d 56003813 1 Pin- Bow-Tie Cotter 1/4 - 3/8
20e 56009195 1 Wsh-Flt .406 X 1.25 X .164
20f 56324505 2 Bearing. Flange
209 56511162 1 Deck Lift Weldment
20h 56509186 1 Spacer-.385 X .75 X 1.75
20i 56509189 1 Spacer-.385 X .75 X 2.56
20 56511146 1 Arm-Lift Spring
20k 56601470 2 Compression Spring
201 2-00-06075 1 Pin Clevis 3/8 X 2.625
21 56511263 1 Actuator-Lin-36v-152 Mm Stroke M17
22 56509622 1 Bracket-Positive Stop
23 56002124 1 Screw10-24 X .62 Pnh Ph
24 56511941 1 Clip-Deutsh Connector
25 56002836 1 Nut Hex Nyl Loc Ss 10-24
26 56303651 2 Clamp P CI-16
27 56002807 1 Scr Hex Ss 1/4-20 X .75
Service Kits
K1 56511886 1 Hardware Kit-Scrub Sys

12/2016

56042665 - CS7010

87




revised 1/2020

| PARTS LIST

SCRUBBING SYSTEM-2

12/2016

| CS7010 - 56042665

88




revised 1/2020 PARTS LIST

SCRUBBING SYSTEM-2
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K1K2 1 2 Nut. Hex Nyl Loc-Thin SS 5/16-18 30 56511937 1 Gearmotor Assy-Center M13 / M14
K1K2 2 1 Nut, Hex Nyl Loc-Thin SS 3/8-16 [1 56422152 1 Brush Kit (for 56511937)
K1K2 3 6 Nut, Hex Nyl Loc SS 5/16-18 31 56511935 2 Gearmotor Assy-Left M13 / M14
K1K2 4 2 Scr- Hex SS 10-24 X .38 [1 56422152 1 Brush Kit (for 56511935)
K1K2 5 5 Scr- Hex SS 5/16-18 X 1.00 32 56511936 1 Gearmotor Assy-Right M15
K1K2 6 1 Wsh-Fit SAE SS 1/2 [1 56422152 1 Brush Kit (for 56511936)
K1K2 7 3 Wsh-Flit SAE SS 5/16 33 56601276 2 Brush Plate Assy
K1K2 8 3 Scr-Soc Hd SS 5/16-18 X 1.25 333 56366455 1 Plate. Stop
K1K2 9 3 Key. Sq .25 X 1.44 33b 56366463 1 Spring Retainer
K1 10 4 Scr-Hex Loc SS 5/16-18 X 1.00 33c 56009002 1 Wsh. FIt .266 X .906 X .060
K1 11 12 Scr-Hex Loc SS M6-1 X 50mm 33d 56009247 3 Scr, Pan Phil Plastite 10-14 X .38
K1 12 1 Scr-Soc Shd .50 X .75 X 3/8-16 33e 56601056 1 Spring, Brush Holder
K1 13 1 Nut-Hex Jam SS 5/16-18 33f 56601118 1 Brush Plate
K3 14 56244969 4 Clamp- Hose SAE #12 33g 56112521 1 Gimbal-Collar Assembly
15 56511832 1 Valve-Solenoid Assy-36v L1 34 56601384 1 Brush Plate Assy NOTE 1
16 56315625 3 Barb. Coupler 1/2 X 3/4 35 56510990 1 Spacer .406x1.00x.370
K3 17 56413426 1 Manifold. Solution K1 36 2 Wsh Fit SS .219x.500x.047/.062
18 56507767 2 Bearing, FI 11d X 1-1/4 Od X 1/2 L K3 38 1 Bracket-Manifold
19 56511129 1 Arm-Weldment 39 56510289 1 Hose-Push Lock 16
20 56511158 1 Deck-Weldment [40] 1 Scrub Motor Assembly
21 56511159 1 Plate-Pivot (Imperial Scrub motor Assembly) NOTE 2
22 1 Assembly-Side Squeegee [] 56510763 1 Brush Kit-Motor
(see pages 90-91) (For Imperial Scrub motor Assembly) NOTE 2
23 1 Assembly-Side Squeegee 41 56384494 3 Clip-Mount-Tie Down
(see pages 92-93) 42 56394427 1 Conduit—%1D x 3.5
24 56511210 1 Bracket-Lever Arm
25 56510005 3 Spacer-Motor Service Kits
26 56511126 1 Bracket-Scrub Adjustment K1 56511886 1 Hardware Kit-Scrub Sys
27 56510144 1 Spring-Gas K2 56510807 1 Hardware Kit-Deck Assy
28 56510287 1 Hose-Push Lock 14 K3 56384703 1 Manifold Bracket Kit
29 56510288 1 Hose-Push Lock 17.5
[1= Not Shown

NOTE 1: Uses same components as 56601276.

NOTE 2: Machines with Imperial Scrub Motor Assemblies require Brush Motor Kits 56510763.
See Detail 1 to identify the style of motor that requires this Brush Kit.

12/2016 56042665 - CS7010 89




PARTS LIST | revised 7/2019

SCRUB SYSTEM-RIGHT SKIRT ASSEMBLY

90 CS7010 - 56042665 12/2016




revised 7/2019 |

PARTS LIST

SCRUB SYSTEM-RIGHT SKIRT ASSEMBLY

Kit Item Ref.No. Qty Description
Assembly-Side Squeegee

—

K1 1 4 Bushing .31x.50x.53fc105¢
K4 2 7 Nut, Hex Nyl Loc-Thin SS 1/4-20
K1K3 3 9 Nut, Hex Nyl Loc SS 5/16-18
K1 4 8 Scr- Hex SS 5/16-18 X 1.25
K2 5 2 Scr, Pan Phil SS 6-32 X .38
K1 6 8 Wsh-Flit SAE SS 5/16
K2 7 2 Nut, Hex Nyl Loc-Thin SS 6-32
K4 8 7 Scr-Flt Phil SS 1/4-20 X .75
K3 9 1 Scr- Hex SS 5/16-18 X 4.50
K3 10 2 Knob. Wing
11 56407303 1 Knob
K1 12 8 Bearing, Flange .625 X .500 X .250
K1 13 4 Bushing .32x.50x.35
K2 14 1 Latch Assembly
15 56511160 1 Blade Support Weldment
16 56510374 1 Blade Kit-Deck Linatex NOTE 1
K2 17 1 Strap-Blade
19 56511275 1 Strap Weldment-Squeegee
20 56511213 1 Guard-Edge Scrub
K4 21 1 Guard-Uhmw
K1 22 56510139 1 Plate-Catch
K1 23 56510254 2 Spring-Extension
K1 24 1 Arm-Side Squeegee Weldt
K1 25 1 Arm-Side Squeegee Weldt

Deck Blade Kits
56510374 1 Blade Kit-Deck Linatex NOTE 1
* 56510375 1 Blade Kit-Deck Gum NOTE 1
* 56510376 1 Blade Kit-Deck PU NOTE 1

Service Kits
K1 56383050
K2 56510811
K3 56510812
K4 56510813

Arm Kit-Right Side Squeegee
Strap Kit-Side Squeegee
Hardware Kit-Side Squeegee Rt
Guard Kit-UHMW

* = Optional, Not Included
NOTE 1: All Deck Blade Kits include all blades for both skirt assemblies

12/2016 56042665 - CS7010

N




PARTS LIST | revised 7/2019

SCRUB SYSTEM-LEFT SKIRT ASSEMBLY

92

CS7010 - 56042665 12/2016




revised 7/2019 |

PARTS LIST

SCRUB SYSTEM-LEFT SKIRT ASSEMBLY

Kit Item Ref.No. Qty Description
Assembly-Side Squeegee

—

K1 1 4 Bushing .31x.50x.53fc105¢
K1 2 8 Nut, Hex Nyl Loc SS 5/16-18
K1 3 8 Scr- Hex SS 5/16-18 X 1.25
K2K3 4 4 Scr, Pan Phil SS 6-32 X .38
K1 5 8 Wsh-Flit SAE SS 5/16
K2K3 6 4 Nut, Hex Nyl Loc-Thin SS 6-32
K1 7 56305253 1 Spring. Extension
K1 8 8 Bearing, Flange .625 X .500 X .250
K1 9 4 Bushing .32x.50x.35
K2.K3 10 2 Latch Assembly

11 56511161 1 Blade Support Weldment
K1 12 56510139 1 Plate-Catch
K1 13 56510254 1 Spring-Extension
K1 14 1 Arm-Side Squeegee Weldt
K1 15 1 Arm-Side Squeegee Weldt
K2 16 1 Strap-Blade

17 56510374 1 Blade Kit-Deck Linatex NOTE 1
K3 18 1 Strap-Blade

Deck Blade Kits

56510374 1 Blade Kit-Deck Linatex NOTE 1
* 56510375 1 Blade Kit-Deck Gum NOTE 1
* 56510376 1 Blade Kit-Deck PU NOTE 1

Service Kits
K1 56510810 1 Arm Kit-Left Side Squeegee
K2 56510883 1 Strap Kit-Side Squeegee LT FR
K3 56510882 1 Strap Kit-Side Squeegee LT RR

* = Optional, Not Included
NOTE 1: All Deck Blade Kits include all blades for both skirt assemblies

12/2016 56042665 - CS7010

93




| PARTS LIST

SIDE BROOM SYSTEM

12/2016

| CS7010 - 56042665

94




revised 10/2018 PARTS LIST

SIDE BROOM SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K4 1 1 Nut, Hex Nyl Loc-Thin 3/8-16 16 1 Left Side Broom Assy
K4 2 2 Nut, Hex Nyl Loc-Thin SS 1/4-20 K3.K4 16a 1 Nut Hex Nyl Loc-Thin Ss 3/8-16
K1K4 3 4 Nut, Hex Nyl Loc SS 5/16-18 K3 16b 2 Nut, Hex Nyl Loc SS 1/2-13
KiK4e 4 4 Scr- Hex SS 5/16-18 X 1.00 K3 16¢c 1 Scr- Hex SS 1/4-20 X 1.00
K4 5 2 Wsh-FIt SAE SS 1/2 K3 16d 2 Wsh-Fit SAE SS 1/2
KiK4 6 4 Wsh-FIt SAE SS 5/16 K3.K5 16e 1 Scr, Pan Phil SS 1/4-20 X .75
K4 7 2 Scr. Hex Hd Loc K3.K5 16f 2 Nut-Hex Jam SS 1/4-20
K4 8 2 Scr, Pan Phil SS 1/4-20 X .88 K5 16g 1 Pin, Spr.31 X 1.38
K4 9 1 Pin. Cotter Hair .0915 X .375 K3 16h 2 Scr- Hex SS 1/2-13 X 1.50
K4 10 4 Scr- Hex SS 1/2-13 X 1.50 K5 16i 4 Scr-Hex Loc Ss M6-1 X 20mm
K4 11 56003834 2 Scr-Hex Loc SS 1/2-13 X .75 K3.K4 16j 1 Wsh, Fit SS .378 X 1.000 X .120
K1 12 2 Bearing. Pillow Block K3 16k 56051136 1 Spring. Ext
13 56116781 1 Actuator-36v M13 / M18 16 56305725 1 Left Thumb Nut Weldt
14 56511113 1 Side Broom Lift Weldt K3 16m 2 Bushing
15 1 Right Side Broom Assy K3 _16n 1 Bushing
K2 15a 1 Nut Hex Nyl Loc-Thin Ss 3/8-16 160 56509048 1 Guard-Side Broom
K2.K4 15b 2 Nut, Hex Nyl Loc SS 1/2-13 K3 16p 56511653 1 Broom Motor Mount Weldment-Ls
K2.K4 15¢ 1 Scr- Hex SS 1/4-20 X 1.00 K3 16q 56511196 1 Lt Sb Arm Assy (see pages 98-99)
K2.K4 15d 2 Wsh-Flt SAE SS 1/2 16r 56384564 1 Motor-42vdc-115rpm-0.4hp-Left M3L
K2.K4.K515e 1 Scr, Pan Phil SS 1/4-20 X .75 [] 56384521 1 Sidebroom Motor Brush Kit
K2.K4.K515f 2 Nut-Hex Jam SS 1/4-20 (for 56384565 & 56384564)
K4.K5 159 1 Pin, Spr .31 X 1.38 K3 16s 1 Bracket-Sb Lift
K2.K4 15h 2 Scr- Hex SS 1/2-13 X 1.50 K3 16t 56510639 1 Cable Assy-.31 X 4.75
K4.K5 15i 4 Scr-Hex Loc Ss M6-1 X 20mm 16u 56510680 1 Lt Sb Hub Assy
K2.K4 15§ 1 Wsh. FIt SS .378 X 1.000 X .120 16v__ 56510707 1 Broom-Side Poly
K2 15k 56051136 1 Spring. Ext 17 56510954 1 Actuator Bracket Weldt
151 56305731 1 Right Thumb Nut Weldt K4 18 4 Nut-Hex Nyl Loc-Thin SS 1/2-13
K2 15m 2 Bushing 19 2 Wsh-Fit SAE 5/16
K2  15n 1 Bushing
150 56509046 1 Side Broom Hub Assy Service Kits
15p 56509048 1 Guard-Side Broom K1 56510736 1 Bearing Kit-Side Broom
K2 15q 56511652 1 Broom Motor Mount Weldment-Rs K2 56510767 1 Bracket Kit-Right Side Broom
K2 15r 56511195 1 Rt Sb Arm Assy (see pages 96-97) K3 56510769 1 Bracket Kit-Left Side Broom
K6 15s 56384565 1 Motor-42vdc-115rpm-0.4hp-Right M3R K4 56511883 1 Hardware Kit-Side Broom System
[] 56384521 1 Sidebroom Motor Brush Kit K5 56510822 2 Hardware Kit-Side Broom Assy
(for 56384565 & 56384564)
K2 15t 1 Bracket-Sb Lift [1=Not Shown

K2 15u 56510639 1 Cable Assy-.31 X 4.75
15v 56510707 1 Broom-Side Poly

12/2016 56042665 - CS7010 95




| PARTS LIST

RIGHT SIDE BROOM ARM ASSEMBLY

12/2016

| CS7010 - 56042665

96




PARTS LIST

RIGHT SIDE BROOM ARM ASSEMBLY

Kit Item Ref.No. Qty Description
56511195 1 RT SB Arm Assy
1 56171123 1 Spring. Compression
K1 2 1 Nut, Hex Nyl Loc-Thin SS 1/4-20
3 2 Nut, Hex Nyl Loc-Thin SS 3/8-16
K1 4 1 Scr- Hex SS 1/4-20 X 1.25
5 2 Wsh-Fit SAE SS 1/2
6 1 Scr Hex 3/8-16 X 1.00
7 Intentionally Omitted
K1 8 1 Nut-Hex Jam SS 1/4-20
K1 9 2 Ring. Ret Ext Type E 0.62 Dia
10 1 Scr- Hex SS 3/8-16 X 3.00
11 2 ScrHex S.S. 1/2-13 X 1.5
12 3 Wsh-Flt .406x.750x.090
13 2 Bearing. .719 X .625 X .375
14 1 Bushing
15 1 Bushing
K1 16 1 Upr Rt Arm Assy
K1 17 1 Lwr Rt Arm Assy
18 1 Right Hinge Weldt
19 1 Right Hinge Weldt
20 2 Nut Hex Nyl Loc SS 1/2-13
Service Kits
K1 56382854 1 Arm Assy Kit-Rt
1212016 56042665 - CS7010 97




PARTS LIST |

LEFT SIDE BROOM ARM ASSEMBLY

98 CS7010 - 56042665 12/2016




PARTS LIST

LEFT SIDE BROOM ARM ASSEMBLY

Kit Item Ref.No. Qty Description
56511196 1 LT SB Arm Assy
1 56171123 1 Spring. Compression
K1 2 1 Nut, Hex Nyl Loc-Thin SS 1/4-20
3 2 Nut Hex Nyl Loc SS 1/2-13
K1 4 1 Scr- Hex SS 1/4-20 X 1.25
5 2 Wsh-Fit SAE SS 1/2
6 1 Scr Hex 3/8-16 X 1.00
7 Intentionally Omitted
K1 8 1 Nut-Hex Jam SS 1/4-20
K1 9 2 Ring. Ret Ext Type E 0.62 Dia
10 1 Scr- Hex SS 3/8-16 X 3.00
11 2 ScrHex S.S. 1/2-13 X 1.5
12 3 Wsh-Flt .406x.750x.090
13 2 Bearing. .719 X .625 X .375
14 1 Bushing
15 1 Bushing
K1 16 1 Upr Lt Arm Assy
K1 17 1 Lwr Lt Arm Assy
18 1 Left Hinge Weldt
19 1 Left Hinge Weldt
20 2 Nut, Hex Nyl Loc-Thin SS 3/8-16
Service Kits
K1 56382855 1 Arm Assy Kit-Lt

12/2016

56042665 - CS7010

99




revised 7/2019

| PARTS LIST

SOLUTION SYSTEM-1

12/2016

| CS7010 - 56042665

100




revised 7/2019 PARTS LIST
SOLUTION SYSTEM-1
Kit Item Ref.No. Qty Description
K1 1 56407162 1 Filter
[] 56384157 1 Gasket-Filter (for 56407162)
K1K2 2 4 Wsh. Fit SAE #10
K2 3 56003119 4 Scr Pan Phil Ss 1/4-20 X .50
K2 4 3 Wsh. Fit SAE 1/4
K1K2 6 4 Nut, Hex Nyl Loc 10-24
K1K2 7 2 Scr- Hex SS 1/4-20 X .50
K2 8 5 Scr, Hex Hd Loc 1/4-20x.62
K2 9 2 Wsh Fit Std Ss 1/4
K1 11 56110318 2 U-Bolt 10-24 X R.69
K1 12 2 Clamp- Hose SAE #10
K1 13 56305545 1 Barb. 90 Elbow 3/4 X 3/4 Npt
K1 14 1 Valve-Solution
K1 15 56383049 1 Hose Assy
16 56394236 1 Seat Assembly
16a 56001939 4 Wsh. FIt SAE 5/16
16b 56002922 3 Scr Hex Loc 1/4-20 X .62
16c 56002098 3 Wsh. Fit SAE 1/4
16d 56002701 4 Nut, Hex Nyl Loc 5/16-18
16e 56394209 1 Seat Mount Weldment
16f 56383291 1 Seat
169  7-72-05005 1 Slide. Seat
16h  7-82-00050 1 Switch SW3
161 56315382 1 Clip Conduit
16] 56394235 1 Rod-Prop
16k 56003268 2 Ring Ret Ext Type E Reinf
K1 17 56900292 1 Barb. Adapter 3/4 X 3/4npt
18 56510442 1 Cap-Extra Vent
K1 19 1 Shield-Valve
20 56510540 1 Plate-Seal
21 56510542 1 Plate-Spacer
22 56510590 1 Bulb Seal
23 56394201 1 Cover Weldment
Service Kits
K1 56383052 1 Filter Kit-Solution
K2 56511887 1 Hardware Kit-Solution System
[1= Not Shown

12/2016

56042665 - CS7010

101




revised 2/2023

| PARTS LIST

SOLUTION SYSTEM-2

12/2016

| CS7010 - 56042665

102




revised 2/2023

PARTS LIST

SOLUTION SYSTEM-2

Kit Item Ref.No. Qty Description

K2k3 1 56001833 2  Scr-Hex 1/4-20 X 1.50
K2K3 2 56001939 Wsh, Fit Sae 5/16
3 56002098 Wsh, Flt Sae 1/4
K2K3 4 56002667 Scr-Hex 5/16-18 X .75
K2K3 5 56002708 Nut, Hex Nyl Loc 1/4-20
K2 6 56002856 Nut-Hex Nyl Loc Ss 5/16-18
7 56003426 Nut, Hex Nyl Loc Ss M6-1
K2K3 8 56003431 Scr-Hex Ss M6-1 X 16mm

K2 9 56003665
K210 56009122
K3 1156104312
12 56219932
K3 13 56304827
14 56305547
15 56317083

Threaded Stud, Stainless
Wsh, FIt .344 X .938 X .125
Reducer Barb

Clamp- Hose Sae #6
Latch, Rh

Plug. 1/2 Hex Pipe

Hose Polybraid

16 56384956 Clamp-Hose

K3 17 56509362 Handle-Recovery Latch
18 56509363 Hook-Tether
19 56510659 Tube-Tygon

K3 20 56511123 Bracket-Latch Mount

21 56511578
21# 56394200
21# 56394526

22 56511954

23 56511955

Tank-Solution NOTE 1
Tank-Solution NOTE 2, NOTE 3
Tank-Solution NOTE 4
Loom-Corrugated-1/2x6
Barb-90-Elbow-3/8x1/8 Npt

MR SR S SR I XN SIS ERN  G) EEN (G BN G RN (S, [ SV BENy BRSSOV Gl N G (4]

Service Kits
K2 56511887 1 Hardware Kit-Solution System
K3 56510594 1 Latch Kit-Rec Tank

# = Revised or new since last update

NOTE 1: All machines built before serial number 1000071239 use the old Solution Tank 56511578.

NOTE 2: All machines built after serial number 1000071238 use the new Solution Tank 56394200.

NOTE 3:# Solution Tank 56394200 and 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.
NOTE 4:# Solution Tank 56394526 and 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016 56042665 - CS7010

103




revised 2/2023

5 Lug Traction Drive GearBox and Wheel

SQUEEGEE SYSTEM

| PARTS LIST

12/2016

| CS7010 - 56042665

104




revised 2/2023

PARTS LIST

SQUEEGEE SYSTEM

Kit Item Ref.No. Qty Description

K1 1 2 Nut, Hex Nyl Loc-Thin SS 5/16-18

K1 2 4 Wsh-Fit SAE SS 3/8

K1K2 3 2 Wsh-Fit SAE SS 1/2

K2 4# 1 Pin-Clevis .500 X 2.25 NOTE 2

K2 5# 1 Pin-Clevis-Grooved-SS .5 x 2.13 NOTE 2

K2 6 1 Pin- Bow-Tie Cotter 7/16 - 1/2

K1 7 2 Bearing, Flange
8 56511216 1 Assembly-Squeegee Tooal (includes Linatex Rubber Blades) (see pages 106-107)
9 1 Assembly-Squeegee Support

K1.K3 9a 2 Washer, Int. Shake Pr

K1.K5 9b 1 Wsh. Fit SAE 3/4

K1.K3 9c Nut Hex Jam 3/4-10

K1K5 9d 1 Scr, Hex 3/4-16 X 1.25 Grade8
K1K4 9e 2 Nut. Hex Nyl Loc-Thin SS 1/4-20
K1K4 of 2 Scr-Flt Phil SS 1/4-20 X .88
K5 9q 1 Rod End
K3 %h 2 Caster-Squeegee
K4 9 1 Pad-Squeegee Lift

9] 56511280 1 Support Weldment

9k 56510168 1 Handle-Adjustment

10# 56394645
11 56509246
12 56511259

Squeegee Lift Arm Weldment NOTE 2
Spring-Extension
Actuator-Lin-36v-89mm Stroke M16

1
2
1
K2  13# 1 Spacer-Actuator NOTE 2
K1 14 2 3/8 Shoulder Screw 1/2lg 5/16-18thrd
K2 15 1 Retaining Ring-E Style-SS .5
K2  16# 1 Pin-Clevis .500 X 2.25 NOTE 1
K2 17# 1 Pin-Clevis-Grooved-SS .5 x 2.13 NOTE 1
18# 56509241 1 Squeegee Lift Arm Weldment NOTE 1
K2  19# 1 Spacer-Actuator NOTE 1
Service Kits

K1 56511881
K2# 56510768
K3 56510817
K4 56510828
K6 56510829

Hardware Kit-Squeegee Sys
Hardware Kit-Squeegee Actuator
Caster Kit-Squeegee

Pad Kit-Squeegee Lift

Rod End-Squeegee

SN EE EEG SR Y

# = Revised or new since last update

NOTE 1:# Sqeegee Lift Arm 56509241 and 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.
NOTE 2:# Sqeegee Lift Arm 56394645 and 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016 56042665 - CS7010

105




revised 7/2019

| PARTS LIST

SQUEEGEE ASSEMBLY

)

FRONT

.uv&s ‘V@\

3

12/2016

| CS7010 - 56042665

106




revised 7/2019

PARTS LIST

SQUEEGEE ASSEMBLY

Kit Item Ref.No. Qty Description
56511216 1 Assembly-Squeegee Tool
K1K3 1 2 Scr-Pan Phil SS 6-32 X .38
K4 2 2 Wsh-Fit SAE SS 1/2
K1K5 3 1 Scr-Hex Loc SS 1/4-20 X .62
K1K3 4 2 Nut-Hex Nyl Loc-Thin SS 6-32
K1.K3.K45 2 Pin-Bow-Tie Cotter 7/16 - 1/2
K1K5 6 2 Scr Pan Phil Loc Ss 10-24 X .50
7 56109704 2 Knob-Squeegee
K4 8 56111639 2 Wheel
K3 9 1 Latch Assembly
K2 10 4 Clip-Squeegee
11 56509203 1 Clamp-Push Pull
12 1 Squeegee Weldment NOTE 2
13 56510371 1 Blade Kit-Sqgee-Linatex NOTE 1
14 56509219 1 Strap-Squeegee
15 56509220 1 Strap-Weldment
16 56510151 2 Stud - 3/8-16x1.75
17 56510153 1 Plate-Adjustment
18 56394403 1 Blade-Sq Rear-Linatex NOTE 3
56394404 1 Blade-Sq Rear-Gum NOTE 3
56394405 1 Blade-Sq Rear-Pu NOTE 3
Squeegee Blade Kits
56510371 1 Blade Kit-Sqgee-Linatex NOTE 1
* 56510372 1 Blade Kit-Squeegee Gum NOTE 1
* 56510373 1 Blade Kit-Squeegee PU NOTE 1
Service Kits
K1 56511881 1 Hardware Kit-Squeegee Sys
K2 56510830 1 Clip Kit-Squeegee
K3 56510831 1 Latch Kit-Squeegee
K4 56510832 1 Wheel Kit-Squeegee
K5 56510833 1 Hardware Kit-Squeegee Tool

* = Optional, Not Included

NOTE 1: All squeegee blade kits include both front and rear squeegee blades.

NOTE 2: The squeegee weldment is not available for sale separately. If you need to replace it please order the entire squeegee assembly 56511216.
NOTE 3: If you need to replace the rear squeegee blades, they are available for sale separately.

12/2016

56042665 - CS7010

107




PARTS LIST | revised 2/2023

WHEEL SYSTEM

108 CS7010 - 56042665 12/2016




revised 2/2023

PARTS LIST

Kit

WHEEL SYSTEM

Item Ref.No. Qty Description

K1.K5 1# 8 Wsh-Flt Sae 1/2
K1.K4.K5 2# 2 Wsh. Fit Sae 5/16
K1.K4.K5 3# 2 Nut, Hex Nyl Loc-Thin 5/16-18
K1.K4 4# 2 Scr-Hex 5/16-18 X 3.50 NOTE 1
K1.K3 5# 5 Nut Lug M14x1.5 NOTE 1
K1.K5 6# 6 Scr. Hex Loc M12-1.75 X 30mm
K1K5 7# 8 Scr. Hex Loc 1/2-20 X 1.50 Grade 8
8 56383402 2 Wheel-Mold-On 16.2x4
8a 56509532 1 Bearing-Wheel (for 56383402)
8b 56509533 1 Ring-Snap (for 56383402)
9# 56509157 1 Wheel-Drive 310x140 NOTE 1
K2 10# 56509195 1 Gearbox-Traction Drive NOTE 1
11 56509664 2 Brake & Spindle Assembly
K4 12 1 Shield-Splash
13 1 Brake Linkage Assy (see pages 110-111)
13a 56510762 1 Brake Shoe Kit (for 56509664 contains 4 brake shoes)
14 2-00-02436 2 Pin. Cotter
15 2-00-05026 2 1" X 14 Slotted Nut
16 56004012 2 Washer, Spacer
17 8-11-00030 2 Grease Cap
K5 18# 56003325 2 Scr-Hex 5/16-18 x 3.75 NOTE 2
K5 19# 7 Nut Lug M14x1.5 NOTE 2
20# 56394536 1 Wheel-Drive 310x140 NOTE 2
K2 21# 56394535 1 Gearbox - Traction Drive NOTE 2

Service Kits

K1# 56511880 Hardware kit-Wheel System

K2# 56510825 Ring/Pinion Gear Kit-Steering (for 56509195)

K3# 56510738 Lug Nut Kit

Ka# 56510737 Motor Kit-Drive

SN EE EEG SR Y

K5# 56394633 Hardware kit-Wheel System

# = Revised or new since last update
[1= Not Shown
* = Optional, Not Included

NOTE 1:# 5 Lug Traction Drive Gearbox and Drive Wheel used on machines before serial number 1000073661.
NOTE 2:# 7 Lug Traction Drive Gearbox and Drive Wheel used on machines after serial number 1000073660.

12/2016 56042665 - CS7010

109




PARTS LIST |

WHEEL SYSTEM-BRAKE LINKAGE ASSEMBLY

110 CS7010 - 56042665 12/2016




PARTS LIST

WHEEL SYSTEM-BRAKE LINKAGE ASSEMBLY

Kit Item Ref.No. Qty Description
K2 1 1 Scr. Hex 3/8-16 X 1.25
K2 2 2 Scr Hex 5/16-18 X 1.25
K2 3 1 Scr-Pan Phil 10-24 X .50
K1K2 4 2 Wsh. Fit SAE 3/8
K2 5 4 Wsh. Fit SAE 1/4
K1K2 6 1 Scr, Hex 3/8-16 X 1.75
K2 7 2 Nut, Hex Nyl Loc 1/4-20
K2 8 2 Scr-Pan Phil 1/4-20 X .88
K2 9 1 Nut, Hex Nyl Loc-Thin 10-24
K1.K2 10 2 Nut. Hex Nyl Loc-Thin 3/8-16
K2 11 4 Scr.Hex Hd Loc 1/4-20x.88
K1.K2 12 2 Scr, Hex Thd Form 1/4-20 X .50
K2 13 1 Nut, Hex Jam 3/8-24
K2 14 2 Nut Hex Jam 5/16-24

15 56416089 2 Clevis Assembly
K1 16 56304543 1 Catch. Brake Lock

17 56511830 1 Sensor-Proximity SW9

18 56509365 1 Weldt-Brake Bar

19 56509368 1 Rod-Brake

20 56509369 2 Rod-Brake

21 56509370 4 Pivot-Brake

22 56511139 1 Bracket-Switch Mount
K1 23 1 Brake Pedal Assy
K1  23a 2 Wsh-Fit SAE 1/2
K1 23b 2 Wsh. Fit SAE 5/16
K1 23c 1 Scr, Hex 5/16-18 X 1.00
K1 23d 1 Nut-Hex Nyl Loc 1/2-13
K1 23e 1 Nut, Hex Nyl Loc-Thin 5/16-18
K1 23f 1 Scr, Hex 1/2-13 X 5.50
K1 23g 1 Bushing .323 X .500 X .180
K1 23h 2 Bearing. FI 1.000x.750x.500
K1 23i 1 Spring. Extension
K1 23j 1 Bushing-.520 X .750 X 3.995
K1 23k 1 Brake Pedal Weldt
K1 23| 1 Pedal-Park Brake

24 2-00-06016 1 Rod End. 3/8-24 Rh

25  2-00-06017 1 Rod End. 3/8-24 Left Hand

26 56418478 2 Rod End .31
K2 27 2 Nut Hex Nyl Loc-Thin 5/16-18
K2 28 4 Wsh Fit SAE 5/16

Service Kits
K1 56510786 1 Brake Pedal Kit
K2 56510785 1 Hardware Kit-Brake Linkage

12/2016

56042665 - CS7010

M




revised 2/2023

| PARTS LIST

LI-ON BATTERY SYSTEM

12/2016

| CS7010 - 56042665

12




revised 2/2023 PARTS LIST
LI-ON BATTERY SYSTEM
Kit Item Ref.No. Qty Description
1# 56002491 6 Nut-Hex Nyl Loc Ss 1/4-20
2% 56002914 6 Wsh. FIt Std Ss 1/4
3# 56003350 4 Nut-Hex M6-1
4# 56003782 6 Scr. Soc Set Loc 1/4-20 X 1.25 Zinc Plated
5# 56003935 12  Scr-Hex Ss M6-1 X 40mm
6# 56004157 32  Scr Trx M6x16 W/Thd Lck Blk
7# 56125044 1 Battery Box Base Weldment
8# 56125048 6 Spacer-Battery Box
9# 56125050 6 Cable Assy-4 Ga-Batt-Pos
10# 56125051 6 Cable Assy-4 Ga-Batt-Neg
11# 56125052 1 Cable-Control/Power-Batt
12# 56125056 6 Foam-Vibration-305x38mm
13# 56125061 2 Cover Weldment-Battery Box
14# 56125079 1 Cable Assy-4/0-Pos
15# 56125080 1 Cable Assy-4/0-Neg
16# 56125099 2 Busbar-Triple
17# 56125111 1 Cable-Control-M12 5 Pin M/F-1m
18# 56125155 1 Top Cover-Battery Box
19# 56125156 1 Feedthrough Term-750 Amp-Red
20# 56125157 2 Gasket-Feedthrough Term-750a
21# 56125158 1 Boot-Feedthrough Term-750a-Red
22# 56125159 1 Feedthrough Term-750 Amp-Black
23# 56125160 1 Boot-Feedthrough Term-750a-Blk
24# 56125180 4 Bracket-Lift Hook
25# 56368776 4 Washer-Rubber
26# 56394842 1 Adapter-M12x1 Male/Fe Passthru
27# 56469858 6 Electrical Mount
28# 56900737 16  Washer, Sealing 1/4
20# 106445007 6 Negative Braided Cable
30# 106445008 6 Positive Braided Cable
31# 106445009 11  Cable Assy. Control
32# 106470002 1 Termination Resistor
33#  2-00-04687 6 Lk Wash Hel .25scr Med Sec S/S

# = Revised or new since last update

12/2016

56042665 - CS7010

13




d 10/2017

revise

| PARTS LIST

LADDER DIAGRAM-1

142 0L (dd)
z dINd 3UNSSTdd HOIH HOLNTO
- eir
18 TIoX T NwoTm [~ 1 A2
A
3UNSSd d1MOTMS
8l
[ aNoNT YOSN3S INVAIIIY
e VO IR 0L G3LOINNOJ §I
X TUNINEEL ONIY
(A31)d1-236 oLt %
0Yl3d- 538 < Py ,
REEEIOEN) Ho X by T e | AR
T SINIONI  O¥13d
T8 aNv 135310
¥IONIS 13311304
- i
o omanero SENE0 ORI oK TENEo — A
- ot
V6 GV VL NOLLIDI (A) INd X v‘f.qu SNd L AL+
- 6r
N N st PR 5 e U > S 12 1 — new
- i
V6 P8 | EvL 1Nd1N0 Z I1LLOUHL (W) NIORD =T v‘m.qu oA — Az
- 1ir
V6 e L 1Nd1NO + I1LLOYHL (1) IEENE) X X RG] L AT+
[y
[( [t - S
s I [ERENA Ty e TINVL VVV s
INIONI A3T 9l-gr
8 NSS4 10 (4) ENREIN TIEIX ) oK GENGE]N ANV g+
sz
e | e ) e RLIN002(0) TIANED T T TEANED VVVH nse
- fat N
e A ) FIEX o RO
g — | €l-ir
106 208 1oL ONianog N9ONgg ¢ —— | N, 1 a390IA 1NdNIAZL
13| | a0 anos(r) V02354 18 oL
z AVTRY NIVW
1v6 V8 WL +8Y¥ILAVLS (W) & g
RERE
2
P2 #
18 z
<
=
o
= S —
Vol NOLLAO |
€80 ,
I e 7 |
g
°
18
e |
131100 ¥3MOd |

g

g

lvzolL (@)
y8LLIAYIHIM)
jv H INVO (NVITO%OVYL) o4 (y3away on) OL (V) 1vE OL ()
454
;_\@w ATk H INVO (eV IINAOW ¥3IMOd) «wq oL () V
wzr AL (43av3m)
THWNES ﬁv TINVO (NVITONOVHL) 7o o maumsy o) OL (@N)
HINYD » 7NV (€Y 3INAON ¥3MOd) ¥3¥ OL (2)
TINVD S
» H ONYO (p¥ ¥3TIONLNOO 3AINA) 35 0L (1) ©
il H ONVO (GY ¥3TIOMLNOO ONI¥33LS) 689 OL (1) =
wionz) wi H ONYO (2 I1NQOW ¥3MOd) €3¢ OL (1r)
g e » TONVO (v ¥ITIOHLNOD AINQ) ¥35 OL (1)
» 70NV (S¥ Y3 TIO¥LNOD ONI¥IILS) 589 OL (M)
HONYO » 0NV (2¥ INAON ¥3MOd) €3¢ OL (2r)
T0NYD
o dINY SZ ZOOVA
2O0VA On z T On a3
[l L
200VA 28 AVI3U NIV
Bl
¥OOTHILNI At S
MOOTHILNI AYILLYE ‘MS
(b "4 TIOMLNOO 3AMQ) ¥8S OL (88) s -
2 1v3S ‘MS S
HOLIMS 1¥3S SINd z I MENgo [
e TS
(b¥ "43TIOYLNOD IAIA) ¥8S OL (VY) “NuoAg dOLS-aMS
. o-ir
o183 NIOAED T Ng0 NEO
ms
(Sv "43TI0¥LNOD ONI¥IILS) 29 OL (H) “Rgo
(p¥ ¥3TIONINOD IANNA) ¥8S OL (D) go 1
(€V ‘3INAON ¥3IMOd) ¥8Y OL (4) < NYO
(2v ‘3INAON ¥3IMOd) eve OL (3) € )
€z
1% <
N9I 'HOLIMS
14vLS
NHO
81X, G8IX
YITIOHLNOD 8:102X b-b0ex
INHOYIN NIV N¥O S
o
A% 3INAOW ON HLIM NMOHS SY a3y3dnnr
SOIMLYWITIL HLIM }b 133HS 338
gur
+30VA [EEREN
6Ll NJL}_ oL
-t NYOYTE L] [EREIN T
™ 189
AT NIVW dINV S MS NOLLINOI
HOLYNYILY  AZH
TEX T Y T
(3INCONW ON) €411
(¥3avaym) v8lk  0L(EFI) “—q3g—1
(43av34 ON) zaLl
0QA9E ‘A¥3LLYE v 007 '3SN4
A - | —
- + 691X 90X 1 a3y

14

12/2016

| CS7010 - 56042665

14




revised 10/2018

PARTS LIST

LADDER DIAGRAM-1

Kit Item Ref.No. Qty Description
Al 56511588 1 MAIN CONTROLER
BT1 NA 1 Battery 36V 770 Amp HR NOTE 1
NA 1 Battery 36V NOTE 2
BT2 56380449 1 Battery 12V Wet NOTE 1
CB1 56315255 1 Circuit Breaker-5 Amp (Battery)
CB2 56509623 1 Circuit Breaker-25 Amp (VACC2)
CB3 56509623 1 Circuit Breaker-15 Amp (Power Outlet 12V)
F1 56303297 1 Fuse, 400 Amp (Main Fuse)
F2 287020 1 Fuse, 20 Amp (12V from Starter)
&1 56511663 1 Alternator 42 Vdc, 310 A (System power)
K1 40892A 1 Main Relay
M25 56511864 1 Pump. Fuel (for Gasoline engine)
R1 56511257 1 Fuel Level Sender (Gasoline and Diesel fuel level)
SWi1 56111109 1 Switch Assembly, Key (Ignition Switch)
SW2 56104247 1 Disconnect, Emergency (Emergency Stop)
SW3  7-82-00050 1 Switch-Seat
SWw4 56511830 1 Switch-Battery Interlock (Battery Interlock)
SW5 56418381 1 Switch-N.C. Pressure (Signals low/empty LPG tank)
Y1 NA 1 Clutch-High Pressure Pump (part of High Pressure Pump Assy 56509812 / Optional)

NOTE 1: These items are only used on LPG and diesel models.

NOTE 2: Only used on battery models.

Color Codes
BLK Black
BLU Blue
BRN Brown
GRA Gray
GRN Green
ORN Orange
PINK Pink
RED Red
TAN Tan
VIO Violet
WHT White
YEL Yellow

12/2016

56042665 - CS7010

15




| PARTS LIST

revised 10/2017

LADDER DIAGRAM-2

(PP)TO 1F5
B
BLK
(8)TO 1A5 WHT-YEL ﬁj B B a7 P
vio T4 e B |
Mg B | Bk
e BLU-YEL A & B [1z6 &
L 75 e swe
PUMP, DETERGENT(OPTIONAL) v A GRY-VIO 1 g 2 BLK
WHT-RED aﬁ B =
16 s SW, HOPPER INTERLOCK
W20 (CLOSES WHEN HOPPER IS DOWN)
= swr
) BLURED /f B+ ‘5\,“@ Jz_%RV—YEL 1 2 BLK
L T e tH
PUMP, DETERGENT(OPTIONAL) AN MACHINE W, EXTENDED SCRUB LEVEL(OPTIONAL)
RO (CLOSES WHEN TANK IS EMPTY)
M21 sws
L2y ——— X1 Xt Swe Xit2:2 X422
vio TR VIO-ORN e 5V AN Jz_g"HT’GRN 12 BLK
= 133 18
SW, DUST CONTROL FILTER(OPTIONAL)
PUMP, EXTENDED SCRUB (NORMALLY OPEN; CLOSES WHEN FILTER IS DIRTY)
U Swo
u I
>
T RTyy: pORNGRY 1 i 2 BLK
SW, BRAKE
(CLOSES WHEN BRAKE PEDEL AT REST)
SW1o
VALVE, DUST GUARD X623 X123 Swio. Xt24 X424
FRvyyS RV BLK
M2 SW, HOPPER FIRE(OPTIONAL)
vio X434 X134 - fM\ N X132 BRN-RED e (NORMALLY OPEN; CLOSES AT 140 )
L 726
GRY-GRN
PUMP, DUST GUARD (OPTIONAL) R T TANRED (AB) TO 3E2 MAIN BROOM
MAIN BROOM POSITION . : XAC) TO 3E2 MAIN BROOM
M23. B} a— BLU-BLK 5(AD) TO 3E2 MAIN BROOM
vo H M P RED-VEL i el X420 X112-10
k » (AE) TO 3E2 DUMP DOOR
X42:9" X112:9
PUMP, SOLUTION CONTROL (OPTIONAL) DUMP DOOR POSITION ?;N{RED - (AF) TO 3E2 DUMP DOOR
a X428 X112-8
H2 » (AG) TO 3E2 DUMP DOOR
Sw13
-
vio 1be VIOBRN . X316 X136
N N o1 AT S LY 2
HORN SW, DUMP DOOR CLOSED
(CLOSES WHEN DOOR IS CLOSED)
" X425 Xi12:5 LS
Q o] MV%RN-VEL 2Nz 1A BLK-YEL
vio 1be GRN-BRN _— Ty LAMP, L FRONT TURN(OPTIONAL)
BACKUP ALARM (OPTIONAL) ; . a6
L~ velRep X427 2T 172 BLK-YEL
L i) @ A
X112
L2 LAMP, R FRONT TURN(OPTIONAL)
T X42-6
| BLK-YEL
vio YELORN i H2v 771
FE) X903
VALVE, SOLUTION X992 X239:2 a7 X239
d 5 TAN-RED S22 1N2 BLK-YEL
=72 R
2 LAMP, L REAR TAIL(OPTIONAL)
VIO X487 s XU13T_ vio 1w BRN K00 X W |~ g s
12 i
HEADLIGHT L R BLICYEL
[ALR LAMP, R REAR TAIL(OPTIONAL)
VO 1(y)2 BRN X991 Xe30-1 LR
ORN-BLU Y BLK-YEL
HEADLIGHT R ol e iE R
e LAMP, L REAR TURN/STOP (OPTIONAL)
N X904 X2304 110
vio 1/ BRN —~
A B yELGR G R BLK-YEL
LAMP, CURB(OPTIONAL) T LAMP, R REAR TURNISTOP (OPTIONAL)
vio 1 2 BLK
LAVP, FLASHING
(QQ) TO 3F1B-
M2
vio -(m ) BLK

PUMP, LOW PRESSURE WASH (OPTIONAL)

116

| €S7010-

56042665

12/2016




revised 7/2019 PARTS LIST
LADDER DIAGRAM-2
Kit Item Ref.No. Qty Description
A1 56511588 1 Main Controler
H1 56409232 1 Backup Alarm
H2 56394040 1 Horn 36V
L1 56397216 1 Solenoid Valve Assy (Dust Guard / Optional)
L2 56384490 1 Valve, 36V Solenoid (Solution)

LT1 56510893 1 Beacon, Warning (Optional)

LT2 56383032 1 Light Assy (Left)

LT3 56383032 1 Light Assy (Right)

LT4 1 Curb Light (Optional)

LT5 56509559 1 Light-Turn Signal (Left Front / Optional)

LT6 56509559 1 Light-Turn Signal (Right Front / Optional)

LT7 56510280 1 Left Tail Light (Optional)

LT8 56510280 1 Right Tail Light (Optional)

LT9 56511857 1 Light Red (Left Rear Turn Signal / Optional)
LT10 56511857 1 Light Red (Right Rear Turn Signal / Optional)
M19 56110742 1 Pump Detergent 12V (EcoFlex / Optional)
M20 56110742 1 Pump Detergent 12V (EcoFlex / Optional)
M21 56511834 1 Pump 36V (Extended Scrub Pump)

M22 56116767 1 Pump-36vdc (Dust Guard / Optional)

M23 56511834 1 Pump 36V(EcoFlex / Optional)

M24 56511835 1 Pump Assy (Spray Wand Kit / Optional)

SW6 56511830 1 Sensor-Proximity (Hopper Interlock)
SW7 56509932 1 Switch-Extended Scrub Level (Optional)
SW8 56509761 1 Switch-Vacuum (Plugged Filter Kit / Optional)
SW9 56511830 1 Sensor-Proximity (Brake Switch)
SW10 56418405 1 Switch-Temperature (Hopper Temp Sensor Kit)
SW13 56511830 1 Sensor, Proximity (Switch, Dump Door Closed)
Color Codes
BLK Black
BLU Blue
BRN Brown
GRA Gray
GRN Green
ORN Orange
PINK Pink
RED Red
TAN Tan
VIO Violet
WHT White
YEL Yellow

12/2016

56042665 - CS7010

M7




PARTS LIST

revised 10/2017

LADDER DIAGRAM-3

(ATO1AS
B+
CONTACTOR, POWER MODULE A2
K2
RED 2~ 1 BLU-GRY
B+
T0 3C4
Mt
BLUGRY + - WHTVIO .
M [ —®
MOTOR, MAIN BROOM
M2
X434 X134
BLUGRY (M )_BRAVEL e
X33 T X113 -
4 MOTOR, DUST FAN
=
ML
> BLU-GRY (M WHT-BRN B
= X313 X134 — TR I
Ed MOTOR, LEFT SIDE BROOM
o
e
) M3R
MOTOR, RIGHT SIDE BROOM
X854 ) ' X85
BLU-GRY BLK S GRYRED T
= a
X157-4 :
E I 1512
MOTOR, VACUUM 1
X85-3 2 1 X85-4
BLU-GRY BLK S— orvaw | g
X157:3 s X1574
RED
(©)TO4A1
MOTOR, VACUUM 2
K2
ORN 3[4 BRN-BLU
LJ 132 &
CONTACTOR, POWER MODULE A2
T0 381
ORN
ksl

A2
POWER MODULE

(0Q)T02F5
B
o
E
s BLK
Mg
B 0:6 BLK-GRY + | GRYGRN . (a8)T0 2E3 (POWER MODULE A2)
J3-14
8+
M | TANRED . (ac)T02E3 (POWER MODULE A2)
By =
TANVIO
<~ BLU-BLK
T | BLUBLK . (aD)T02E3 (POWER MODULE A2)
B F - KO > (AD) ( )
MAIN BROOM ACTUATOR
M7
B F‘@ X0 ORN-GRY . | GRY-GRN . (aF)TO 2E3 (POWER MODULE A2)
&+ '35 X113:40
A ORN-RED
3> (AF) TO 263 (POWER MODULE A2)
" X439
he = ORN-BLK BLUBLK
B - 51 5o - | BLUBLK . (aG)TO2E3 (POWER MODULE A2) N
- X139 10K OHM 3
DUMP DOOR ACTUATOR
W
B L X435
BLUGRY M
8 F% 10 X135 -
s MOTOR, SHAKER
B Ff e ORN-RED
8+ B X113
CANH  foor YEL-WHT (1) TO 1B5 (MAIN CONTROLLER A1) CANO H
oANL GRN-WHT (2) TO 184 (MAIN CONTROLLER A1) CANO L
B BLK
T
a0
ORN-YEL 1
e —=m
ORN-WHT 2 CURTIS
758 5 T PROGRAMMER
[—— W INTERFACE
ORNVIO 4
b
BLK
(RR)TO4F1

118

| CS7010 - 56042665

12/2016




PARTS LIST

LADDER DIAGRAM-3

Kit Item Ref.No. Qty Description
A2 56511622 1 Power Module
J10 NA 1 Curtis Programmer Interface
K2 56395453 1 Contactor 36V (Power Module A2)
M1 56510740 1 Motor Kit-Broom
[1 56422152 1 Motor Brush Kit (for 56510740)
M2 33015359 1 Vac Fan 36v (Dust control System)
M3R 56384565 1 Motor-42vdc-115rpm-0.4hp-Right
[1 56384521 1 Sidebroom Motor Brush Kit (for 56384565 & 56384564)
M3L 56384564 1 Motor-42vdc-115rpm-0.4hp-Left
[1 56384521 1 Sidebroom Motor Brush Kit (for 56384565 & 56384564)
M4 56511400 1 Vac Motor Assy (Solution recovery)
M5 56511400 1 Vac Motor Assy (Solution recovery)
M6 56511260 1 Actuator-Lin-36v-51mm Stroke (Main Broom Actuactor)
M7 56511759 1 Actuator-36v (Dump Door Actuator Motor)
M8 56511366 1 Motor-36vdc-Filter Shaker (Shaker Motor)
[1=Not Shown
Color Codes
BLK Black
BLU Blue
BRN Brown
GRA Gray
GRN Green
ORN Orange
PINK Pink
RED Red
TAN Tan
VIO Violet
WHT White
YEL Yellow

12/2016

56042665 - CS7010

19




PARTS LIST

revised 2/2018

LADDER DIAGRAM-4

(©)TO3A4
RED
CONTACTOR, POWER MODULE, A3
K3 POWER MODULE
RED 21 GRN-GRY
B+
TO 484
it
M) WHT-BLK -4 B
- M1 IS
MOTOR, HYD PUMP
B+
BLU-ORN %ﬁ
M2 48
a
2
o
M13
GRN-GRY + /,\D BLU-WHT s
- M3
MOTOR, CENTER BRUSH DISC
M4
GRN-GRY + KM\ BLU-GRN s
- I
MOTOR, LEFT BRUSH DISC
Mi5
> GRN-GRY (M) GRYBIK B
= — M5 —
P
@ MOTOR, RIGHT BRUSH DISC
o
2
c
=
x CONTACTOR, POWER MODULE, A3
RED 3
D) TO 5B1 —
© ORN 3[4 BRN-GRN s
L -2
4]
v B

(RR)TO 35
B-
«
X
@
BLK
B-
w16
B he BRN-WHT L 2
B L M=
B Fﬁ VIO-BLU -
B L %13
SQUEEGEE ACTUATOR
w17
B Ff RED-GRY L[S
B F 146 E
B |
e GRN-VIO _
s O =1
DECKACTUATOR
w1
Bt X4341 X131 RED-BRN , J—OQ—J
B- & 1410 =
B+ % M2 X2 e )
B W
SIDE BROOM ACTUATOR
oAt [ YEL-WHT (M1) TO 185 (MAIN CONTROLLER A1) CANT H
oaNL | GRN-WHT (M2) TO 1B5 (MAIN CONTROLLER A1) CAN1 L
BLK
B Iz
an
PNK-YEL 1
s PNK-WHT 2 gum CURTIS
=) 3 PROGRAMMER
[—mmm  INTERFACE
PNK-VIO 4
W7
BLK
B-
(59) TOSE1

120

CS7010 - 56042665

12/2016




revised 2/2018 PARTS LIST
LADDER DIAGRAM-4
Kit Item Ref.No. Qty Description
A3 56511622 1 Power Module
J11 NA 1 Curtis Programmer Interface
K3 56395453 1 Contactor 36V _(Power Module A3)
M11 56511831 1 Motor-36v-3669rpm-0.55hp (Hydraulic Pump Motor)
M13 56511937 1 Gearmotor Assy-Center M13 / M14
[] 56422152 1 Brush Kit (for 56511937 Amer Scrub Motor Assembly)
[] 56510763 1 Brush Kit-Motor (For Imperial Scrub motor Assembly) NOTE 1
M14 56511935 1 Gearmotor Assy-Left M13 / M14
[] 56422152 1 Brush Kit (for 56511935 Amer Scrub Motor Assembly)
[] 56510763 1 Brush Kit-Motor (For Imperial Scrub motor Assembly) NOTE 1
M15 56511936 1 Gearmotor Assy-Right M15
[] 56422152 1 Brush Kit (for 56511936 Amer Scrub Motor Assembly)
[] 56510763 1 Brush Kit-Motor (For Imperial Scrub motor Assembly) NOTE 1
M16 56511259 1 Actuator-Lin-36v-89mm Stroke (Squeege Actuator)
M17 56511263 1 Actuator-Lin-36v-152 Mm Stroke (Scrub Deck Actuactor)
M18 56116781 1 Actuator-Squeegee (Side Broom Actuator)
[1= Not Shown

NOTE 1: Machines with Imperial Scrub Motor Assemblies require Brush Motor Kits 56510763.
See Detail 1 on SCRUBBING SYSTEM-2 to identify the style of motor that requires this Brush Kit.

Color Codes
BLK Black
BLU Blue
BRN Brown
GRA Gray
GRN Green
ORN Orange
PINK Pink
RED Red
TAN Tan
VIO Violet
WHT White
YEL Yellow

12/2016

56042665 - CS7010

121




PARTS LIST

revised 10/2017

LADDER DIAGRAM-5

(D) TO 44
RED
CONTACTOR, WHEEL DRIVE
K4
K cED 8. BLK
RED T B+ Ad
' M9 WHEEL DRIVE MOTOR
! DRIVE CONTROLLER - 5
i v /M !
i v RED v 3 g 2
: X RED w ~
D TAN-ORN . A LICx W
WHEEL DRIVE L
1V —]
112 |3 4
VIO-GRN 579 1B+ (HS_OUT)
1203427
91 X92
10203 (a2 |1
| PNK-RED
ENCODER IN 2 55 =
co oy TAN-BLK z
357 P
ENCODERINT <= PNKBLU o
1y =
A
B | BLK-PNK
TEMPSENSOR < 56
TAN-RED
S
WHT-BLK A
e 5V | DRIVE PEDAL POSITION SENSOR)
(CC)TO 685 ORN-GRN VAV +I1V ENABLE DRIVE f B2 o R LOOT PEDAL THROTTLE )
517 < =T - POT 5K OHM
- VIO-BLK R4
J5-31 ¢
TR E
(6)TO 1B3 (KS)) ORN 5 b (HS_IN)
(AA) TO 1B3 (E-STOP SW) GRY-ORN e > E-STOP(DIN_2)
(BB) TO 1B3 (SEAT SW) PNK N > SEAT SWITCH(DIN_1)
— (L1) TO 1B4 (MAIN CONTROLLER A1) CANO H
521 RN (L2) TO 1B4 (MAIN CONTROLLER A1) CANO L
RED
(1) TO6A1

() TO 4F5
B-

BLK

(TT) TO 6E1

122

CS7010 - 56042665

12/2016




PARTS LIST

LADDER DIAGRAM-5

Kit Item Ref.No. Qty Description

A4 56511698 1 Controller, Motor Speed (Drive Controller)

K4 56395453 1 CONTACTOR, 36V (Drive Contactor)

M9 56509168 1 Motor, Traction — Ac (Motor, Wheel Drive)

R4 56601052 1 Foot Pedal Assy (Traction throttle)
Color Codes

BLK Black

BLU Blue

BRN Brown

GRA Gray

GRN Green

ORN Orange

PINK Pink

RED Red

TAN Tan

VIO Violet

WHT White

YEL Yellow

12/2016

56042665 - CS7010

123




| PARTS LIST

revised 10/2017

LADDER DIAGRAM-6

oS (TT) 70 565
RED &
" CONTACTOR, STEERING R
3 B4 P
r =
RED ; ¥ A
1 2 BRN-GRY 12 GRY-WHT B A5 8. BLK
STEER BY WIRE 25 AMP i STEERING  CONTROLLER
i
il YEL-BLK
B-(002)
|| 613 -
VELBLY | 8+ 5.0 MI0 STEERING ACTUACTOR
2 u BRN u
v RED v (M
w WHT W\ 3
X8 Xers 12y
\ RED-BLU 8 8
o %5 VIO-GRY 7 7
ENCODER IN 1A =
ENCODER N 18 - WHT-GRY 6 6
ENCODER IN 3A . e 2 2 %
ENCODER IN 38 —— WHT-PNK ! 1
- 5 5 GND
T
(H) TO 183 (KSI) ORN KEY INPUT EUPSENSOR o, AN PINK [ s 3
) 16-26 BLK ] 4 4 GND
5 |
t 166
RN
525 |APPLICATION  CONFIG INPUT (5. IN)
swit
RN 1 2 ORN-BLU o
627
SWITCH, LEFT TRAVEL LIMIT
swi2 v RED-GRN E
ORN 1 2 ORN-RED o1 f ] X56.
e ©ON1) - BLK i 1 RED |5V SENSOR SUPPLY
SWITCH, RIGHT TRAVEL LIMIT St 2 2 BLK_|B- SENSOR (GND)
bryvel GRN-WHT 3 3 GRN_|oUTPUT 1
ENCODERINZA+44Y A e e P A
ENCODER IN 4A +4.4V Wﬂ;‘m SRNWHT 5 5 BLU_|V+ BRAKE COLL
6 6 WHT _|V- BRAKE COIL
ENCODERIN2B+44v  HAAAHom CRN-BLK TORQUE FEEDBACK DEVICE
GRNBLK (STEERING WHEEL POSITION SENSOR)
BvcoveR ey AN 53T
TFD CONTROL (+) B+ } = VIOWHT
PuM
BRN-GRN
TFD CONTROL () o e
oRNGR ENABLE DRIVE
(cC)T0 583 2 —{B-(0D_1)
(K1) TO 185 (MAIN CONTROLLER A1) CANO H YEL o
(K2) TO 184 (MAIN CONTROLLER Af) CANO L ]
BLK
B 610

124

| CS7010 - 56042665

12/2016




PARTS LIST

LADDER DIAGRAM-6
Kit ltem Ref.No. Qty Description
A5 56511598 1 Controller-Steering Motor (Steering Controller)
CB4 56315255 1 Circuit Breaker-25 Amp (Steering CB)
E1 56511615 1 Torque Feedback Device (Steering Wheel Sensor)
K5 40892A 1 Relay (Steering Relay)
M10 56511657 1 Motor-Steering (Steer Actuator)
SW11 56511830 1 Sensor, Proximity (Switch, Left Travel Limit)
SW12 56511830 1 Sensor, Proximity (Switch, Right Travel Limit)
12/2016 56042665 - CS7010 125




d 10/2017

revise

| PARTS LIST

LADDER DIAGRAM-KUBOTA DIESEL ENGINE SYSTEM

aNo0018 S dWaL INONS
L_.u/ o
- 1NdNI diW3L INY1000 0L €3} (0)
) T AN
4 662 1¥S3S0D
» 741 0L(HH)
0¥13d-138310 dWnd
X j W X . L TWNOIS NN 231 OL (d)
e S8 - ¥ TR oo NeEVEO VI Va0
oo
BENX
o T « 1 1nd1NO F1LLOYHL €31 OL (1)
71001 JOINYIS ¢ : (x4) 1001 30IA¥3S
] [
001 3038 “————————————z——q  (X)I00L 30438 2000 HOLIMS 34NSS34d 10
() dn¥0Id OIL3NOVI 1 ¢ N
033dS INIONI YOSNIS  NED | 103735 033dS | 9 =
M N
1Sd b 3A08YS3SOT0
L g (+) dndOId OILINOYI
b 2193135 033dS OR0RIX_
() oLvNLOY a o - 9OV « 210d1N0 I1LLOYHL €3} OL (W)
HOLYNLOY T3NS SELHM
SN (+) youvnLov
8 u (L] (+)g LV =
HONY3IA09 000€ SO3dY
HOLYNYALIY A2}
Stux < NONOLLIN®I #3} OL (A)
INId = a3
a3y
(87
®
18 ONd MO AY1RY
SONd  MO1O - - T
ENEO 9N1d M09 ¥34 0L (2)
5] I
8N4V 07
7] Nug v THWa3d Al et a
2]
= YILWVIS o™
INSI
CEUX L¥v1S €31 0L (X)
iz
g E
JERSE )
aNo aNog 241 0L (T ¥3LHVLS 234 0L O0Y) 231 oL (W)
)z lve

9Aa

W3LSAS 3INION3 13S31d VLOdNM

12/2016

| CS7010 - 56042665

126




revised 2/2018 | PARTS LIST
LADDER DIAGRAM-KUBOTA DIESEL ENGINE SYSTEM
Kit Item Ref.No. Qty Description
B4 NA 1 Magnetic Pick-Up (part of Apecs 3000 Governor 56510350)
DV6 56419089 1 Starter
E1 NA 1 Glow Plug
E2 NA 1 Glow Plug
E3 NA 1 Glow Plug
G2 56510385 1 Alternator
K13 56110423 1 Relay-SPST 12V 75A
56510350 1 Apecs 3000 Governor
M15 NA 1 Actuator (part of Apecs 3000 Governor 56510350)
M20 56508355 1 Fuel Pump
S18 56419091 1 Switch-Coolant Temp
S19 56508444 1 Switch-Qil Pressure
Color Codes
BLK Black
BLU Blue
BRN Brown
GRA Gray
GRN Green
ORN Orange
PINK Pink
RED Red
TAN Tan
VIO Violet
WHT White
YEL Yellow

12/2016

56042665 - CS7010

127




revised 2/2018

| PARTS LIST

YILYVLS-OND %0078 A SEIER
7 d3L INY1009 ¥34 OL (0)
% da0a FELX
4 662 1¥S3SOT0 Neo-8 [ 2 TIANGD =T EETEEY -
€d O |m
3000 300 1S3N0TY NOI Bl o g =
X « [] « SEHX EEEEN
[ » 41 OL (HH) No-mg ) Q34D [ MEYINd [ [ INd TIF AD ol & 3 4l g
M I 7a 1a YOI % g 9| £ m
nonoinoiesiot A Zl S| 2| &
- %]
[TT] 8 T3AIND m T TAAHND B8 1 R a
18 3 -
= 0¥13d -diNnd NYO-HiNd
(V5] AY13Y NMOGLAHS dWAL LNY1000 HOIH 2| | |
> Z31LIONHL €3} OL (M) [«]
(7] o/ BELX
u Y18-AYD Sor o oFY 64 OH0Rd FEEREE
[=2]
5 8 A MgA0 Z S S S
b4 9HOAYD ok oo w| 22 S
— H1ENd ¢ N8N TLosesol B 3| S G
G » €08 OL(NN) YITIOFINOD Jaoia ol 9| | V)
= THVSTE -
THWASD z
w HOLYNLOY GYYMA00M H 30010 kY
1 NOHINd 74T NGO £
) o ) 2
(06~ 8 A 200
[0’ elg
L e
= e g
L Il ¥und T AYI3Y ¥IMOd
o -
. AV13d T04INOD 30010
Ll 74T
= ) =
= AY134 NMOGLNHS F4NSSdd 10 MOT B8 1
- B! = 300ia il 0¢ NIEIE]
. < T
O [4 ! nig 11 L] N78-3Nd [ dnd
(/) 1Sd £ 3A08Y SN3dO i 8 T
MS FNSSIAA 110 NuO-G34 )1 X TIr
<L = ) NG TYNOIS NN¥ 234 0L (d)
1
<C oL
- sl 38 OL (NN) <«
s 1HWE
o 3 20801
o OY13d ¥O04 € NY | M NY9-HINd ZEIX INdTE
N3IMLIE ¥3dANr
) U RENENR) l) LATTTEYT e mO—— > \vseaoli)
< 5Md 103738 B4 Zn
. AYI3Y HALNVIS
= M
[} NY¥O-a3Y 8 v+ 0
M QION3 108 T3N3 £L8
L——— 1080L(0) AY134 1S3N03Y NOI
D) W18/103Y
¥ILYVLS
AI NOLLINOI €88 0L 30010 Vel
<
(] L B O g-a3d 7 1 PACIGER] 7NV
eL8 Zd NIV
R AVT3Y ¥ILNVLS
18 0 [eEE]
DD aNo anog (1) 24t YILYVLS 231 OL () =09 g
< \A I ,
i QIONZT0S 3HOHO OLNY ] :
€100 S| Assvuainel
B HOLYNYILTY »  z3goL(aa 18 E v
Sl ﬁ ¢
[ Ad9-03d
> z
o HOSN3S 033dS z )
% a3
o
INILSAS INIONT Odl3d vVLO9NM @ oLim
(+)z1ve

12/2016

| CS7010 - 56042665

128




PARTS LIST

d 10/2017

revise

LADDER DIAGRAM-KUBOTA-LEV ENGINE SYSTEM-1

€Y0L OL SSANYVH INIONI -V 0iN

YYYYY

[ sl 9 £ 8 6| 04 b Zb €k vL SL 9L Lb 8L 6L 02| be| 22| €2 ¥T| S2| 9¢| L2| 82 6T OF e Z€ €€ ve| GE| 9¢ Le| 8¢ 6€ OF Y| T¥
YILYVLS-OND %0078
s
30010 TEUX
& T oA uyw $534d 10 41 OL ()
¢ FE dW3L INY1000 €34 OL ()
HHZO T T v [0 Ng e AN
1'gA 3qoia [
€ ena -
oIS - = eI — 0 TYNOIS NN 234 OL (d)
TENX
AND HOSNIS =30 prems > ()Nvo(a3sn LON)
JHOSN3S 20 L¥0-3¥d TENX
=m>  (H)NvO (@3N LON)
8
9ENX,
LHAV N I GRNL (ano) 1w €3 oL(s)
LAl ZI1LLONHL €3} OL (M)
¥LHZ0 1S0d v i a3y gl OIF  OHOAYD
T -
€ 1e-n18 f— " | J1LLOYHL €31 0L (1)
WNOIS ) 8 &I MEAYO
NH9 106 0L
N9 OSN3S ) e [l 30010
<
Y1E-NYD LJ z T YNdIN1g
JHOSNES 20 1¥0-1S0d AV13Y ¥3LAVLS £
V5 D3 M0 CEHX INGNTE - ®
e Z i TENE - — (AZV) ¥3LVLS €34 OL (X
1ed
A1 ¥IMOd
ng
8
1
TIANYE L vd9
18134 ejg no3
TIANNE UNd/LHM 0¢ Q3W/LHM z_
QN8 0e
LHM-03Y
05 €Y
1 1
[ e [
V5 ‘440 %001 dnd 13n4
esg e
8 o€ Q3INd [ ANd-LHM 0¢ 18
AVIRALS 340 %007 73N4 INVdO¥d
YA 8
QIONZ108 440 30017134 YOLYNYALTY Ndo
» 41 OL(HH) 30010 TeX
PR - NOILIONI €3} OL (A)
LHM-3Y ¢ INd oI
oa V6 ‘a34 NOI
SINIT3SNA
[3 | [
wy 624
¥3LIVLS
06 0L
NOLLINDI we Ll Y3LYVLS
13A 18 0¢ PN A
v0E
E AV13Y H3LNVLS
e | (8 a3
QN9 aNOg 241 0L (1) YILYVLS 231 OL OB
sz oL 231 oL (W)
§in (+)zlva

INILSAS INIONT (A31) ©d7 V.LOGNN

129

56042665 - CS7010 |

12/2016




PARTS LIST | revised 10/2017

LADDER DIAGRAM-KUBOTA-LEV ENGINE SYSTEM-2

CAM SENSOR

GND

Vbat
CAM SIGNAL
OIL PRESSURE SW

1
2
3

6

zsdlL
L sdl
QN9 sdl
¥Md Sdl
(-) ¥oLow
(+) yoLow -

IGCOIL 1
1G COIL 2
IG COIL 3

5

ETV
V bat
GND
COIL1
CcoIL3

CHASSIS GND

2 (3 |4
ColL2

1
3
t———"—Cvoat
GND
3
———Cweat

47—<GND
3

ENGINE COOLANT

CRANK SENSOR
{

SOLENOID VALVE

€ 02 9l

= 21100 9l
61

1102 91

Jx4

had MS 110
9l

TMAP SENSOR
2

(-) HOSN3S WYO
(+) WOSN3S WY

ol
&2

)"’7
9¢] ¥Md SdL

> 6V (+) MOLOW AL3
- f () 4OLOW ALZ

DIAGNOSTIC CAN 1

YOSN3IS LNV1000 ON3

€ YOLO3rNI

~ 2 ONO ¥OSN3S
92 QN9 ¥Md

- N3dO
D mm— é% Z¥O0LO3rNI

= | 4OLO3rNI
aN9 ¥Md
821 (-) HOSN3S YNYYHO
9% 1 (+) YOSNIS ¥NVHO
9§ 3AIVA AION310S

= 3YNSSINd HIY LIINI
LEJdW3L WY L3N

(1) 1 NVD

Lo d(H) L NYD

g WNOO
L90v wwoo

¥Md ALI

Sano ALl

vd1van

091 ano Lvan

Y11 ONO YOSNIS
N3dO

DIAGNOSTIC CAN 2

KUBOTA LEV ENGINE SYSTEM

PROTO COMM

KUBOTA ENG ECU

€91N3do

P94 ¥3LV3H 20 Jud
¥3LV3H 20 1S0d
AVI3Y AL3

MS AN

Pl ms ¥3Luvis
S¢ldwnd 13nd

¥Md 15V
AVI3Y HILHVLS
AV13Y YMd
YOSNIS 20 3ud
¥OSN3S 20 150d
L 31LLONHL

2 3TLLONHL

i

(H) Z NVO

€ LNdNI DOTYNY
103138 13N4

| LNdNI 90TYNY
2 ¥Md YOSN3S
{ | ¥Md HOSNIS
(1) Z NYD

NNY 3NIONI
1N0 Wd¥

dW3L LNY1000
2 LNdNI 90TYNY
0I11N0 941
$534d 0

1
2
3
4
5
6
7
8
9
il
1
1
1
1
1
1
1
1
1
20
21
2
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

41
42
CONTROLLER

U10B ENGINE HARNESS TO 9C5

130 CS7010 - 56042665 12/2016




revised 10/2017

PARTS LIST

LADDER DIAGRAM-TRACK CLEAN CONNECTIONS

TRACKCLEAN
CONNECTIONS

OPTION
X181 .
(N1) TO 185 CAN H e TP ‘ At2
X18-6 8 CAN()
(42)TO 185 09 CANL o ) NO TRACKCLEAN
GRN-WHT X2021213-6 . o
X18-4
BLK S BLU ‘ 11 INPUT(3)
X2022134 12 INPUT (4) X181
CHASSIS GND 83 1AMP1 110 open (NDTOTBSCANH <Gy (-sz ,
X183 2 y .
(EE) TO 1A1B+ 3 PWR X18-2 ORN
RED X202/213-3 (FF) TO 1B2 KEY RN
— ~9  outPUT g | 2012
X85 41 WeuT() [ —C ]
ORN X201-3
FF) TO 182 KEY 2 INPUT(2
i ORN Xte2- T X2022135 @ BLK Kb
(GG) TO 1A2 MACHINE o T -5 READER /47 s | Xt
e 716 READER | CHASSIS GND (GG) TO 1A2 MACHINE o e
X18 - TELEMATICS MODULE1 xigp X215
(N2)TOBSCANL  &———— " (mm
GRN-WHT o016
X184
X1 Xo09/213-1 OPTION
(N1) TO 1B5 CANH TN A12
VELWHT 8 CAN()
X186 X2021213-6
(N2) TO 185 CAN L RO € 7 CAN(H)
BLK Xig4 X20212134 BLU 4 GND
TRACKCLEAN M INPUTE)
CHASSIS GND X188 X202/213-3 1% 112 INPUT (4)
(EE)TO 1A18+ =5 e ‘ 10 OPEN
[;:I 3 PWR
9 ouTPUT
X185 1 INPUT(1)
(GG) TO 1A2 MACHINE ! 2 INPUTQ)
ORN X202/213-5 N ¢
e 5 READER
X182 RN 6 READER
FF) TO 182 KEY -
R ORN X202213.2 X18 - TELEMATICS MODULE
READER
7

BLK
RED

12/2016

56042665 - CS7010

131




PARTS LIST | revised 2/2023
OPTIONAL KITS & ACCESSORIES
Ref.No. Qty Description
Optional Kits NOTE 3

* 56511845 1 Extended Scrub Kit
* 56509988 1 Deluxe Seat Kit NOTE 5
* 56394237 1 Deluxe Seat Kit NOTE 6
* 56509975 1 Overhead Guard Kit-79"
* 56510399 1 Overhead Guard Kit-82"
* 56383455 1 Seat Belt Kit
* 56511858 1 Brake Light/Turn Signal Kit
* 56394124 1 Rear Roller Kit-Left and Right
* 56509914 1 Front Corner Roller Kit
* 56510326 1 Super Duty Kit
* 56510605 1 Fire Extinquisher Kit
* 56511843 1 Back-Up Alarm Kit
* 56509994 1 Floor Mat Kit
* 56511855 1 Ecoflex Kit-Advance
* 56509811 1 High Pressure Pump Kit-Diesel
* 56509810 1 High Pressure Pump Kit-Lpg
* 56509729 1 Plugged Filter Switch Kit
* 56509728 1 Hopper Temperature Sensor Kit
* 56383045 1 Light Kit
* 56511852 1 Overhead Guard Beacon Kit
* 56510444 1 Overhead Guard Canopy Kit
* 56511851 1 Warning Beacon Kit
* 56510424 1 Solution Fill Shut-Off Kit
* 56510443 1 Vac Wand Kit
* 56511839 1 Wash Hose Kit
* 56510015 1 Water Heater Option-LPG
* 56510464 1 Water Heater Option-Diesel
* 56383189 1 Arm Rest Option (R/H Only)
* 56511741 1 Squeegee Guard Kit
* 56510450 1 Front Bumper Kit
* 56601410 1 Drain Hose Extension
* 56111280 1 Recovery Tank Clean Out Kit
* 56510465 1 Accessory Socket Kit
* 56511841 1 Dust Guard Kit
* 56394268 1 Battery Watering Kit

*# 56125001 1 Lithium lon Base Kit

*# 56125002 1 Lithium lon Module Kit-2X

*# 56125003 1 Lithium lon EXP Kit

*# 56125163 1 Lithium lon Dual Charger Kit

# = Revised or new since last update
132 CS7010 - 56042665 12/2016




revised 1/2020

PARTS LIST

OPTIONAL KITS & ACCESSORIES

Ref.No. Qty Description
Squeegee Blade Kits (See Squeegee Blade Selector Guide)
56510371 1 Blade kit-Squeegee - Linatex NOTE 1
* 56510372 1 Blade kit-Squeegee Gum NOTE 1
* 56510373 1 Blade Kit-Squeegee PU NOTE 1
Deck Blade Kits
56510374 1 Blade Kit-Deck - Linatex NOTE 2
* 56510375 1 Blade Kit-Deck Gum NOTE 2
* 56510376 1 Blade Kit-Deck PU NOTE 2
Options
56383293 1 Wheel-Drive 310x140 NOTE 4
Accessories
* 56044725 1 Literature Pack
Scrub Brushes (See Brush Selector Guide)
* 56505780 3 Short Trim Pad Holder
* 56505195 3 Pad Retainer for 56505750
* 56505785 3 Prolite
* 56505784 3 Prolene
* 56505786 3 Union Mix
* 56505783 3 AgLite Grit 500
* 56505787 3 MidGrit 240
* 56505788 3 MidLite Grit 180
* 56505782 3 Dyna Grit 80
* 56505781 3 Magna Grit 46
Main Brooms
56394458 1 Broom-Main - Spiral
* 33018856 1 Broom-Main Nylon
* 33018857 1 Broom-Main Prolene
Side Brooms
56510707 1 Broom-Side Poly

* = Optional, Not Included

NOTE 1: All squeegee blade kits include both front and rear squeegee blades.

NOTE 2: All Deck Blade Kits include all blades for both skirt assemblies

NOTE 3: Replacement parts for the kits listed above can be found on each kit's associated instruction sheet.
NOTE 4: This drive wheel can be used in place of the standard drive whell 56509157 for increased traction.
NOTE 5: Use with Solution Tank 56511578.

NOTE 6: Use with Solution Tank 56394200.

12/2016

56042665 - CS7010

133




PARTS LIST

revised 1/2020

RECOMMENDED SPARE PARTS

Ref. No. Qty  Description

Wear Parts

Brushes
56505780 Short Trim Pad Holder
56505195 Pad Retainer (For 56505780)
56505785 ProLite
56505784 Prolene
56505786 Union Mix
56505783 AgLite Grit 500
56505787 MidGrit 240
56505788 MidLite Grit 180
56505782 Dyna Grit 80
56505781 Magna Grit 46

Brooms
56394458 Broom-Main - Spiral
33018856 Broom-Main Nylon
33018857 Broom-Main Prolene

Side Brooms
56510707 Broom-Side Poly

Deck Blades & Hardware

Left Skirt
56510374 Blade Kit-Deck - Linatex
56510375 Blade Kit-Deck White Gum
56510376 Blade Kit-Deck PU
56510810 Arm Kit-Side Squeegee
56510883 Strap Kit-Side Squeegee LT FR
56510882 Strap Kit-Side Squeegee LT RR

Right Skirt
56510374 Blade Kit-Deck - Linatex
56510375 Blade Kit-Deck White Gum
56510376 Blade Kit-Deck PU
56510810 Arm Kit-Side Squeegee
56510811 Strap Kit-Side Squeegee
56510812 Hardware Kit-Side Squeegee Rt
56510813 Guard Kit-UHMW
56511213 Guard-Edge Scrub

Filters
56510354 Filter rectanqular synthetic
56511572 Qil filter cartridge LPG
56510095 LPG Tank filter Assy
56419086 Fuel Filter Cartridge Diesel
56482659 Oil filter cartridge Diesel
56413194 Screen filter Recovery system
56413195 Filter Recovery system
56510581 Filter kit Solution
56407162 Filter Solution
56482028 Filter Safety
56482029 Filter Primary

Hopper System
56509146 FLAP & Seal-Hopper Door Bottom
56511192 Dump Door Assy
56509399 Seal-Hopper

Recovery System
56510232 Gasket-Recovery Cover
56509985 Hose-Squeegee
56383261 Drain Hose Kit
56510583 Float Ball Cage Kit
56510678 Gasket-Tank

Wheel System
56509157 Wheel-Drive 310x140
56383402 Wheel-Mold-On 16.2 X 4

Ref. No. Qty  Description
Extra Ordinary Maintenance
Actuators
56511263 Actuator-Scrub Deck
56511259 Actuator-Squeegee Lift
56116781 Actuator-Side Broom
56511260 Actuator-Broom Lift
56511758 Actuator-Dump Door
56511657 Actuator-Steering 36V
Relays
40892A Relay, DPDT 36VDC (K1 / Main Relay)
40892A Relay, DPDT 36VDC (K5 / Steering Relay)
Fuses
56303297 Fuse, 400 Amp F1
N/A Fuse, 150 Amp F2
Sensors - Switches
N/A Current Sensor (Brush)
N/A Current Sensor (Broom)
N/A Current Sensor (Vac)
56511830 Sensor-Proximity (Hopper Interlock)
56509932 Switch-Extended Scrub Level (Optional)
56511830 Sensor-Proximity (Brake)
56509761 Switch-Vacuum (Plugged Filter Kit / Optional)
56511830 Sensor-Proximity (Hopper Dump Door Extent)
56418405 Switch-Temperature (Hopper Temp Sensor Kit)
Motors & Carbon Brushes
56511367 Shaker Motor Kit
56508440 Starter Motor LPG
56419089 Starter Motor Diesel
56511831 Motor 36V 0,55Hp (Hydraulic Pump Hopper Cyl)
56511400 Motor Vacuum 36V Dc
56116107 Vacuum Motor Brush Kit
56384565 Motor-42vdc-115rpm-0.4hp-Right (Side Brooms)
56384564 Motor-42vdc-115rpm-0.4hp-Left (Side Brooms)
56384521 Sidebroom Motor Brush Kit (For 56384565 & 56384564)
56510737 Motor Kit Drive
56511366 Motor Shaker
56511937 1 Gearmotor Assy-Center
56511935 2 Gearmotor Assy-Left
56511936 1 Gearmotor Assy-Right
56422152 1 Brush Kit (for 56511937, 56511935, 56511936)
56511921 Motor Dust Control
56509168 Motor Drive
56510740 Motor Kit-Broom
56422152 Brush Kit-Motor (for Broom Motor)
Pumps
56511864 Fuel Pump (Petrol/Gasoline/Diesel)
56511834 Pump water, 36v M19 Ecoflex
56510888 Detergent Pump Kit
56511549 Water Pump Assy LPG
56509374 Hydraulic Pump/Reservoir Assy
56110742 Pump-Chemical Metering (EcoFlex / Optional)
Printed Circuit Boards
56511698 Controller-Traction Drive
56511588 User Interface Panel Assy
56511598 Controller-Steering
56511615 Torque Feedback Device
MISC
56508456 Spark Plug
56510629 Belt-Fan (Petrol / Gasoline Engine)
56509442 Belt-3VX X 45.0
56510185 Governor-Controller
56510738 Lug Nut Kit
56511577 Belt-Fan-34.75 Od (LEV Engine)
56419087 Fan Belt (Diesel Engine)

134

CS7010 - 56042665

12/2016




PARTS LIST

BRUSH SELECTOR GUIDE

We provide brushes and pad holders that will give you the best possible performance between machine and
floor. Following are descriptions of the materials and their applications.

ProLite:
Prolene:

Union Mix:
AgLite Grit 500:

MidGrit 240:

MidLite Grit 180:

Dyna Grit 80:
Magna Grit 46:

Short Trim
Pad Holder:

BRUSHES

Bristles are made from light-duty polypropylene for general scrubbing when you do not want to scratch
or remove finish from the floor. Recommended for use in place of red pads.

Polypropylene material for medium-duty scrubbing on concrete, terrazzo and vinyl floor tile. Recom-
mended for use in place of green or blue pads.

Medium grade natural fibers for polishing finished floors with standard-speed equipment. Recommended
for use in place of white pads.

For light scrubbing when used wet; buffing or polishing when used dry on urethane coated, sealed con-
crete or other resilient hard surface floors. Recommended for use in place of red or white pads.

For general purpose scrubbing when you need a lighter action for sealed or unsealed concrete, stone,
terrazzo, quarry tile and other resilient hard floor surfaces. Recommended for use in place of green or
blue pads.

For general purpose scrubbing of sealed or unsealed concrete, stone, terrazzo, quarry tile and other
resilient hard floor surfaces. Recommended for use in place of green or blue pads.

For aggresive, heavy-duty scrubbing or stripping of floors. Recommended for use in place of brown pads.
For extreme heavy-duty scrubbing or stripping of floors. This brush has extra large diameter silicon
carbide grit impregnated synthetic bristles. Recommended for use in place of black pads.

Made with a structural foam block and center ring for correct pad centering. It has a “shower feed” design
for getting solution to the floor.

56505780 - Short Trim Pad Holder
56505195 - Pad Retainer for 56505800
56505785 - ProLite

56505784 - Prolene

56505786 - Union Mix

56505783 - AgLite Grit 500

56505787 - MidGrit 240

56505788 - MidLite Grit 180

56505782 - Dyna Grit 80

56505781 - Magna Grit 46

DISC BRUSH APPLICATION GUIDE (SUGGESTION ONLY)

46 80 180 240 500 Union

Application

Grit Grit Grit Grit Grit Prolene Prolite Mix

Stripping:

Concrete

X

Terrazzo

X

Ceramic/Quarry tile

\Vinyl tile

XX | X[ X

General Scrubbing:

Concrete

Terrazzo

Ceramic/Quarry tile X X

Marble

\Vinyl tile

Raised-rubber tile

XXX | X[ X
x

Polishing:

Raised Disc Tile

Marble

Vinyl tile

12/2016

56042665 - CS7010 135




PARTS LIST

revised 1/2020

BROOM SELECTOR GUIDE

cylindrical Brush Application Guide (suggestion only)

46 80 180 Polypro- Stiff Soft
/Application Grit Grit Grit pylene Nylon Nylon
Stripping:
Concrete X X
Terrazzo X X
Ceramic/Quarry tile X
Vinyl tile X
General Scrubbing:
Concrete X X X X X
Terrazzo X X X X
Ceramic/Quarry tile X X X X
Marble X X X
Vinyl tile X X X X
Raised-rubber tile X X

Main Broom:

Side Broom:

56394458 Prolene & Wire (STD.) (6 Double Rows)
This broom has a more aggressive cleaning ac-
tion, used to pick up heavier debris.

33018857 Prolene (Optional) (6 Double Rows)

A top quality synthetic fiber. This filament is made
for a wide variety of applications. Retains its stiff-
ness when wet and resists abrasive chemicals,
solvents and oils. A general purpose material
offering high performance for a wide range of ap-
plications.

33018856 Nylon (Optional) (6 Double Rows)
General purpose broom that can be used for all
types of light soil. High wear material so uneven
surfaces do not cause excessive wear. Nylon
has a high heat deflection temperature, is chemi-
cal resistant and will absorb water in wet condi-
tions. Truly a general purpose broom.

56510707 Polypropylene (STD.)

The side broom function is to sweep the dirt
and debris away from the curb, wall, pallet,
etc. into the path of the main broom.

6 Double Row

Length........ 35.43” (90 cm)
Diameter.... 12.20” (31 cm)

Diameter......... 22”7 (56 cm)

136

CS7010 - 56042665

12/2016




revised 10/2018

PARTS LIST

SQUEEGEE BLADE SELECTOR GUIDE

Gum Rubber: Provides superior wiping action on tile, terrazzo, and polished floors.
Linatex Rubber: Provides longest life on finished or unfinished concrete floors.
Polyurethane: Oil resistance provides superior life in applications with oily floors.
SQUEEGEE BLADE APPLICATION GUIDE(SUGGESTION ONLY)
Performance Traits Gum Rubber Linatex Rubber Polyurethane/
(Natural Rubber) (Natural Rubber) Pentathane

Tear Strength X X

Abrasion Resistance X X

Applications

Oil Resistant Applications X

Appearance Tan Red Translucent

12/2016

56042665 - CS7010

137



9435 Winnetka Ave North
Minneapolis, MN 55445
www.advance-us.com
Phone: 800-989-2235

Fax: 800-989-6566

©2023 Nilfisk, Inc.

© Advance

by Nilfisk





